SPORTON LAB. FCC RF Test Report Report No. : FG311602B

FCC RF Test Report

APPLICANT : Yulong Computer Telecommunication
Scientific (Shenzhen) Co., Ltd.

EQUIPMENT : mobile phone

BRAND NAME - Coolpad

MODEL NAME - Coolpad 801E

FCCID - R38YL801E

STANDARD - FCC CFR Part 2, 24(E), 27(L), 27(H)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jan. 16, 2013 and completely tested on Jan. 28, 2013. We,
SPORTON INTERNATIONAL (KUNSHAN) INC., would like to declare that the tested sample
has been evaluated in accordance with the procedures given in ANSI/ TIA / EIA-603-C-2004
and shown compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be
reproduced except in full.
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Jones Tsai / Manager

SPORTON INTERNATIONAL (KUNSHAN) INC.
No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.C.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result Remark
Section
3.1 §2.1046 NA Conducted Output Power NA PASS -
RSS-133 (6.4) Equivalent Isotropic
3.1 §24.232(c) EIRP < 2 Watt (Band 2, 25) | PASS -
SRSP-510(5.1.2) Radiated Power
Effective Radiated Power
§27.50(c)(10)| RSS-139 (6.4) ERP < 3 Watts (Band 12)
3.1 and Equivalent Isotropic PASS -
§27.50(d)(4) | SRSP-513(5.1.2) EIRP < 1 Watt (Band 4)
Radiated Power
24.232(d RSS-133(6.4
3.2 8 () (6.4) Peak-to-Average Ratio <13 dB PASS -
§27.50(d)(5) | RSS-139(6.4)
§2.1049
3.3 §24.238(a) N/A Occupied Bandwidth NA PASS -
§27.53(g) (h)
2.1051 o
S RSS-133 (6.5.1) Emission Mask
3.4 §24.238(a) RSS-139 (6.5) < 43+10logio(P[Watts]) PASS -
- . Measurement
§27.53(g)(h)
§2.1051 .
RSS-133 (6.5.1) Conducted Spurious I - )
34 §24.238(a < 43+10logio(P[Watts PASS -
@) RSS-139 (6.5) Emission
8§27.53(g)(h)
§2.1053 Under limit
RSS-133 (6.5.1) Undesirable Out of Band
3.5 §24.238(a < 43+10logio(P[Watts]) PASS | 20.04 dB at
(@) RSS-139 (6.5) Emissions
§27.53(g)(h) 10264.200 MHz
§2.1055 .
RSS-133 (6.3) Frequency Stability
3.6 §24.235 < 2.5 ppm PASS -
RSS-139 (6.3) Temperature & Voltage
§27.54
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

1 General Description
1.1 Applicant

Yulong Computer Telecommunication Scientific (Shenzhen) Co., Ltd.
Hi-Tech Industry Park(North), Nanshan District, Shenzhen City, Guangdong Province, P.R.C

1.2 Manufacturer

Yulong Computer Telecommunication Scientific (Shenzhen) Co., Ltd.
Hi-Tech Industry Park(North), Nanshan District, Shenzhen City, Guangdong Province, P.R.C

1.3 Feature of Equipment Under Test

Product Feature

Equipment mobile phone
Brand Name Coolpad
Model Name Coolpad 801E
FCCID R38YL80O1E

EUT supports Radios application

CDMA/EV-DO/LTE/WLAN 11bgn/
Bluetooth/Bluetooth4.0 — LE

HW Version PO
SW Version 4.1.012.P0.130105.QC1
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications

or user's manual for more detailed description.

Product Specification subjective to this standard

Tx Frequency

LTE Band 4 : 1710.7MHz ~ 1754.3 MHz

LTE Band 12 : 699.7 MHz ~ 715.3 MHz

LTE Band 2 : 1850.7 MHz ~ 1909.3 MHz (Optional)
LTE Band 25 : 1850.7 MHz ~ 1914.3 MHz

Rx Frequency

LTE Band 4 : 2110.7 MHz ~ 2154.3 MHz

LTE Band 12 : 729.7 MHz ~ 745.3 MHz

LTE Band 2 : 1930.7 MHz ~ 1989.3 MHz (Optional)
LTE Band 25 : 1930.7 MHz ~ 1994.3 MHz

Bandwidth

1.4MHz / 3MHz / 5MHz/ 10MHz

Maximum Output Power to Antenna

LTE Band 4 : 23.03 dBm
LTE Band 12 : 23.47 dBm
LTE Band 2 : 23.44 dBm
LTE Band 25 : 23.35 dBm

Antenna Type

PIFA Antenna

Type of Modulation

QPSK / 16QAM

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
2. By design, LTE band 2 and LTE band 25 can be switched by software.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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1.4 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency -
FCC Rule System Type of BW ERP/EIRP Tolerance smission
Modulation Designator
(W) (%, Hz, ppm)
Part 27L LTE Band 4 QPSK 1.4AMHz 0.1968 W 0.006 1M10G7D
Part 27L LTE Band 4 16QAM 1.4MHz 0.1567 W 0.006 1IM10D7W
Part 27L LTE Band 4 QPSK 3MHz 0.2089 W 0.005 2M75G7D
Part 27L LTE Band 4 16QAM 3MHz 0.1888 W 0.005 2M75D7W
Part 27L LTE Band 4 QPSK SMHz 0.2183 W 0.008 4M52G7D
Part 27L LTE Band 4 16QAM 5MHz 0.1849 W 0.008 4M52D7W
Part 27L LTE Band 4 QPSK 10MHz 0.1820 W 0.006 9M12G7D
Part 27L LTE Band 4 16QAM 10MHz 0.1462 W 0.006 9M12D7W
Part 27H | LTE Band 12 QPSK 1.4A4MHz 0.1387 W 0.007 1M10G7D
Part 27H | LTE Band 12 16QAM 1.4MHz 0.1040 W 0.007 1IM10D7W
Part 27H | LTE Band 12 QPSK 3MHz 0.1542 W 0.008 2M75G7D
Part 27H | LTE Band 12 16QAM 3MHz 0.1172 W 0.008 2M75D7W
Part 27H | LTE Band 12 QPSK 5MHz 0.1403 W 0.007 4M52G7D
Part 27H | LTE Band 12 16QAM 5MHz 0.1159 W 0.007 4M52D7W
Part 27H | LTE Band 12 QPSK 10MHz 0.1535W 0.007 9M12G7D
Part 27H | LTE Band 12 16QAM 10MHz 0.1419 W 0.007 9M12D7W
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Maximum | Frequency -
Type of Emission
FCC Rule System : BW ERP/EIRP | Tolerance :
Modulation Designator
(W) (%, Hz, ppm)
Part 24E | LTE Band 2 QPSK 1.4MHz 0.1897 W 0.009 1M10G7D
Part 24E LTE Band 2 16QAM 1.4MHz 0.1507 W 0.009 1M10D7W
Part 24E | LTE Band 2 QPSK 3MHz 0.1687 W 0.009 2M72G7D
Part 24E LTE Band 2 16QAM 3MHz 0.1416 W 0.009 2M74D7W
Part 24E | LTE Band 2 QPSK 5MHz 0.1435 W 0.009 4M50G7D
Part 24E LTE Band 2 16QAM 5MHz 0.1259 W 0.009 4M50D7W
Part 24E | LTE Band 2 QPSK 10MHz 0.1439 W 0.009 9M16G7D
Part 24E LTE Band 2 16QAM 10MHz 0.1236 W 0.009 IM12D7W
Part 24E | LTE Band 25 QPSK 1.4MHz 0.1986 W 0.008 1M11G7D
Part 24E | LTE Band 25 16QAM 1.4MHz 0.1581 W 0.008 1M10D7W
Part 24E | LTE Band 25 QPSK 3MHz 0.1923 W 0.008 2M75G7D
Part 24E | LTE Band 25 16QAM 3MHz 0.1683 W 0.008 2M75D7W
Part 24E | LTE Band 25 QPSK 5MHz 0.1963 W 0.009 4M52G7D
Part 24E | LTE Band 25 16QAM 5MHz 0.1671 W 0.009 4AM52D7TW
Part 24E | LTE Band 25 QPSK 10MHz 0.2104 W 0.008 9M12G7D
Part 24E | LTE Band 25 16QAM 10MHz 0.1754 W 0.008 IM12D7W
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1.5 Testing Site

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

Test Site Location TEL: +86-0512-5790-0158

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.C.

FAX: +86-0512-5790-0958

Sporton Site No. FCCI/IC Registration No.
Test Site No.
THO1-KS 03CHO1-KS 149928/4086E-1
Test Site SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1° Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site No.

Sporton Site No. FCCI/IC Registration No.
03CHO7-HY 722060/4086B-1

1.6 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

.

.

.

.

.

.

FCC 47 CFR Part 2, 24(E), 27(L), 27(H)

ANSI / TIA/ EIA-603-C-2004

FCC KDB 971168 D01 Power Meas. License Digital Systems v01
IC RSS-133 Issue 5

IC RSS-139 Issue 2

NOTICE 2012-DRS0126

Remark:

1.

All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
3. Per the section 2.2.3 of Notice of 2012-DRS0126, “ Receivers Excluded from Industry Canada
Requirements”, only radio communication receivers operating in stand-alone mode within the band
30-960 MHz and scanner receivers are subject to Industry Canada requirements.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is as follows:

1. 30 MHz to 18000 MHz for LTE Band 4.

2. 30 MHz to 9000 MHz LTE Band 12.

3. 30 MHz to 19000 MHz for LTE Band 2 and LTE Band 25.

Test Modes

Band Radiated TCs Conducted TCs

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 2) Link
LTE (RB Size 1, RB Offset 5) Link
LTE (RB Size 3, RB Offset 0) Link
LTE (RB Size 3, RB Offset 1) Link
LTE (RB Size 3, RB Offset 2) Link
LTE (RB Size 6, RB Offset 0) Link

BW 1.4MHz | m LTE (RB Size 1, RB Offset 0) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 7) Link
LTE (RB Size 1, RB Offset 14) Link
LTE (RB Size 8, RB Offset 0) Link
LTE (RB Size 8, RB Offset 4) Link
LTE (RB Size 8, RB Offset 7) Link
LTE (RB Size 15, RB Offset 0) Link

BW 3MHz B LTE (RB Size 1, RB Offset 0) QPSK Link

LTE

Band 4 LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 12) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 12, RB Offset 0) Link
LTE (RB Size 12, RB Offset 6) Link
LTE (RB Size 12, RB Offset 11) Link

LTE (RB Size 25, RB Offset 0) Link

BW 5MHz B LTE (RB Size 1, RB Offset 0) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 1, RB Offset 49) Link
LTE (RB Size 25, RB Offset 0) Link
LTE (RB Size 25, RB Offset 12) Link
LTE (RB Size 25, RB Offset 24) Link
LTE (RB Size 50, RB Offset 0) Link

BW 10MHz | m LTE (RB Size 1, RB Offset 0) QPSK Link
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Test Modes

Band Radiated TCs Conducted TCs

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 2) Link
LTE (RB Size 1, RB Offset 5) Link
LTE (RB Size 3, RB Offset 0) Link
LTE (RB Size 3, RB Offset 1) Link
LTE (RB Size 3, RB Offset 2) Link
LTE (RB Size 6, RB Offset 0) Link

BW1.4MHz | m LTE (RB Size 1, RB Offset 5) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 7) Link
LTE (RB Size 1, RB Offset 14) Link
LTE (RB Size 8, RB Offset 0) Link
LTE (RB Size 8, RB Offset 4) Link
LTE (RB Size 8, RB Offset 7) Link
LTE (RB Size 15, RB Offset 0) Link

BW 3MHz B LTE (RB Size 1, RB Offset 7) QPSK Link

LTE

Band 12 LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 12) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 12, RB Offset 0) Link
LTE (RB Size 12, RB Offset 6) Link
LTE (RB Size 12, RB Offset 11) Link

LTE (RB Size 25, RB Offset 0) Link

BW 5MHz B LTE (RB Size 1, RB Offset 12) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 1, RB Offset 49) Link
LTE (RB Size 25, RB Offset 0) Link
LTE (RB Size 25, RB Offset 12) Link
LTE (RB Size 25, RB Offset 24) Link
LTE (RB Size 50, RB Offset 0) Link

BW 10MHz | m LTE (RB Size 1, RB Offset 49) QPSK Link
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Test Modes

Band Radiated TCs Conducted TCs

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 2) Link
LTE (RB Size 1, RB Offset 5) Link
LTE (RB Size 3, RB Offset 0) Link
LTE (RB Size 3, RB Offset 1) Link
LTE (RB Size 3, RB Offset 2) Link
LTE (RB Size 6, RB Offset 0) Link

BW1.4MHz | m LTE (RB Size 3, RB Offset 2) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 7) Link
LTE (RB Size 1, RB Offset 14) Link
LTE (RB Size 8, RB Offset 0) Link
LTE (RB Size 8, RB Offset 4) Link
LTE (RB Size 8, RB Offset 7) Link
LTE (RB Size 15, RB Offset 0) Link

BW 3MHz B LTE (RB Size 1, RB Offset 7) QPSK Link

LTE

Band 2 LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 12) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 12, RB Offset 0) Link
LTE (RB Size 12, RB Offset 6) Link
LTE (RB Size 12, RB Offset 11) Link

LTE (RB Size 25, RB Offset 0) Link

BW 5MHz B LTE (RB Size 1, RB Offset 12) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 1, RB Offset 49) Link
LTE (RB Size 25, RB Offset 0) Link
LTE (RB Size 25, RB Offset 12) Link
LTE (RB Size 25, RB Offset 24) Link
LTE (RB Size 50, RB Offset 0) Link

BW 10MHz | m LTE (RB Size 1, RB Offset 24) QPSK Link
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Test Modes

Band Radiated TCs Conducted TCs

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 2) Link
LTE (RB Size 1, RB Offset 5) Link
LTE (RB Size 3, RB Offset 0) Link
LTE (RB Size 3, RB Offset 1) Link
LTE (RB Size 3, RB Offset 2) Link
LTE (RB Size 6, RB Offset 0) Link

BW1.4MHz | m LTE (RB Size 1, RB Offset 0) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 7) Link
LTE (RB Size 1, RB Offset 14) Link
LTE (RB Size 8, RB Offset 0) Link
LTE (RB Size 8, RB Offset 4) Link
LTE (RB Size 8, RB Offset 7) Link
LTE (RB Size 15, RB Offset 0) Link

BW 3MHz B LTE (RB Size 1, RB Offset 0) QPSK Link

LTE

Band 25 LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 12) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 12, RB Offset 0) Link
LTE (RB Size 12, RB Offset 6) Link
LTE (RB Size 12, RB Offset 11) Link

LTE (RB Size 25, RB Offset 0) Link

BW 5MHz B LTE (RB Size 1, RB Offset 0) QPSK Link

LTE (RB Size 1, RB Offset 0) Link
LTE (RB Size 1, RB Offset 24) Link
LTE (RB Size 1, RB Offset 49) Link
LTE (RB Size 25, RB Offset 0) Link
LTE (RB Size 25, RB Offset 12) Link
LTE (RB Size 25, RB Offset 24) Link
LTE (RB Size 50, RB Offset 0) Link

BW 10MHz | m LTE (RB Size 1, RB Offset 0) QPSK Link

Note:

1. For conducted test, both two Modulations (QPSK and 16QAM) are tested. For RSE, only the maximum
RF output power level is chosen.

2. From conducted spurious emission measurement, the modulation related spurious emission out of the
band is not identified. Since MPR is implemented, 1RB-QPSK results in highest RF power, therefore it's
chosen for RSE measurement.

3. Dueto LTE Band 2 (uplink: 1850.7 ~ 1909.3 MHz) and LTE Band 25 (uplink: 1850.7 ~ 1914.3 MHz) have

overlapped spectrum allocation, so only additionally evaluated LTE Band 2 high channel for Conducted

TCs.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT (Adapter) [P £yt (USB Cable)

Dipole Antenna

===
=

LTE Base Station
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SPORTON LAB. FCC RF Test Report

Report No. : FG311602B

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model No. FCCID |Data Cable |Power Cord

1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |LTE Base Station |R&S CMW500 N/A N/A Unshielded, 1.8 m
3. |DC Power Supply |GWINSTEK GPS-3030D N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and 10dB attenuator

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and 10dB attenuator factor.

Offset = RF cable loss + attenuator factor.

Following table shows an offset computation example with cable loss 5.2 dB.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.2+10=15.2 (dB)

SPORTON INTERNATIONAL (KUNSHAN) INC.
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3 Test Result
3.1 Maximum Output Power and

3.1.1

3.1.2

3.1.3

Effective Radiated Power/Effective Isotropic Radiated Power
Measurement

Limit

Effective radiated power output measurements by substitution method according to ANSI / TIA /
EIA-603-C-2004, and the spectrum analyzer configuration follows KDB 971168 D01 Power Meas.
License Digital Systems v01. Mobile and portable (hand-held) stations operating are limited to
average ERP of 3 watt with band 12.

Equivalent isotropic radiated power output measurements by substitution method according to ANSI /

TIA / EIA-603-C-2004. Mobile and portable (hand-held) stations operating in each channel are limited
to average EIRP of 2 watts with band 2 and band 25, and 1 watt with band 4.

Measuring Instruments

See list of measuring instruments of this test report.

Test Procedures

For Conducted Power Measurement:
1. The RF output of the transmitter was connected to base station simulator.
2. Set EUT at maximum average power by base station simulator.

3. Measure lowest, middle, and highest channels for each bandwidth and different modulation.

For Effective Radiated Power and Effective Isotropic Radiated Power Measurement:

1. The EUT was placed on an non-conductive rotating platform with 0.8 meter height in a
semi-anechoic chamber. The radiated emission at the fundamental frequency was measured at 3
m.

2. During the measurement, the EUT was enforced in maximum power. The highest emission was
recorded from analyzer power level (LVL) from the 360 degrees rotation of the turntable and the
test antenna raised and lowered over a range from 1 to 4 meters in both horizontally and vertically
polarized orientations.

3. Effective Radiated Power (ERP) and Effective Isotropic Radiated Power (EIRP) was measured
by substitution method according to TIA/EIA-603-C. The EUT was replaced by dipole antenna
(substitution antenna) at same location, and then a known power from S.G. was applied into the

dipole antenna through a Tx cable, and then recorded the maximum Analyzer reading through
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raised and lowered the test antenna. The correction factor (in dB) = S.G. - Tx Cable loss +

Substitution antenna gain - Analyzer reading. Then the EUT's EIRP was calculated with the

correction factor, EIRP= LVL + Correction factor.

3.1.4 Test Setup

<Conducted Power and Band Edge Measurement>

=

System Simulator -

s

Power Divider

Spectrum Analyzer

EUT

<Effective Radiated Power and Effective Isotropic Radiated Power Measurement>

System Simulator

Ground Plane

RX Antenna

Spectrum Analyzer ! Receiver
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3.1.5 Test Result of Conducted Output Power

RB Configuration Average Average

Mode \?v?(;]ti Channel Fr(zlc\qﬂlaezr;cy Modulation a—_— Power Power
ize | RB Offset (dBm) (Watts)

1 0 22.99 0.1991

1 2 22.92 0.1959

1 5 22.92 0.1959

QPSK 3 0 22.97 0.1982

3 1 22.97 0.1982

3 2 22.91 0.1954

19957 17107 6 0 21.84 0.1528
1 0 21.98 0.1578

1 2 21.93 0.1560

1 5 21.97 0.1574

16-QAM 3 0 21.96 0.1570

3 1 21.90 0.1549

3 2 21.85 0.1531

6 0 20.83 0.1211

1 0 22.85 0.1928

1 2 22.82 0.1914

1 5 22.82 0.1914

QPSK 3 0 22.78 0.1897

3 1 22.67 0.1849

3 2 22.77 0.1892

LTE 11 ammz | 20175 | 17325 6 0 22.11 0.1626
Band 4 1 0 21.93 0.1560
1 2 21.87 0.1538

1 5 21.88 0.1542

16-QAM 3 0 21.89 0.1545

3 1 21.91 0.1552

3 2 21.81 0.1517

6 0 20.86 0.1219

1 0 22.96 0.1977

1 2 22.92 0.1959

1 5 22.88 0.1941

QPSK 3 0 22.87 0.1936

3 1 22.91 0.1954

3 2 22.89 0.1945

20393 1754.3 6 0 22.26 0.1683
1 0 22.13 0.1633

1 2 22.01 0.1589

1 5 22.04 0.1600

16-QAM 3 0 22.01 0.1589

3 1 22.08 0.1614

3 2 22.04 0.1600

6 0 21.07 0.1279
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RB Configuration Average Average

Mode \?v?(;]ti Channel Fr(zlc\qﬂlaezr;cy Modulation a—_— Power Power
ize | RB Offset (dBm) (Watts)

1 0 22.95 0.1972

1 7 22.87 0.1936

1 14 22.75 0.1884

QPSK 8 0 21.88 0.1542

8 4 21.98 0.1578

8 7 21.89 0.1545

19965 17115 15 0 21.97 0.1574
1 0 21.88 0.1542

1 7 21.84 0.1528

1 14 21.79 0.1510

16-QAM 8 0 20.75 0.1189

8 4 20.83 0.1211

8 7 20.76 0.1191

15 0 20.66 0.1164

1 0 22.93 0.1963

1 7 22.92 0.1959

1 14 22.90 0.1950

QPSK 8 0 21.85 0.1531

8 4 21.98 0.1578

8 7 21.88 0.1542

LTE | aMhz | 20175 | 17325 15 0 21.86 0.1535
Band 4 1 0 21.83 0.1524
1 7 21.82 0.1521

1 14 21.82 0.1521

16-QAM 8 0 20.74 0.1186

8 4 20.89 0.1227

8 7 20.81 0.1205

15 0 20.85 0.1216

1 0 22.99 0.1991

1 7 22.97 0.1982

1 14 22.94 0.1968

QPSK 8 0 22.28 0.1690

8 4 22.09 0.1618

8 7 22.04 0.1600

20385 17535 15 0 22.17 0.1648
1 0 22.17 0.1648

1 7 22.16 0.1644

1 14 21.96 0.1570

16-QAM 8 0 21.13 0.1297

8 4 20.96 0.1247

8 7 21.00 0.1259

15 0 21.13 0.1297
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RB Configuration Average Average
Mode \;B\I?(;]ti Channel Fr?&“Hez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 22.95 0.1972
1 12 22.89 0.1945
1 24 22.90 0.1950
QPSK 12 0 21.97 0.1574
12 6 21.85 0.1531
12 11 21.86 0.1535
19975 17125 25 0 21.80 0.1514
1 0 22.11 0.1626
1 12 22.10 0.1622
1 24 21.91 0.1552
16-QAM 12 0 20.90 0.1230
12 6 20.87 0.1222
12 1 20.81 0.1205
25 0 20.75 0.1189
1 0 22.89 0.1945
1 12 22.82 0.1914
1 24 22.86 0.1932
QPSK 12 0 21.68 0.1472
12 6 21.84 0.1528
12 1 21.84 0.1528
LTE 1 smhz | 20175 | 17325 25 0 21.88 0.1542
Band 4 1 0 21.78 0.1507
1 12 21.75 0.1496
1 24 21.77 0.1503
16-QAM 12 0 20.87 0.1222
12 6 20.97 0.1250
12 1 20.84 0.1213
25 0 20.82 0.1208
1 0 23.03 0.2009
1 12 23.02 0.2004
1 24 23.01 0.2000
QPSK 12 0 22.14 0.1637
12 6 22.10 0.1622
12 1 22.11 0.1626
20375 17525 25 0 22.08 0.1614
1 0 22.11 0.1626
1 12 22.06 0.1607
1 24 22.07 0.1611
16-QAM 12 0 21.06 0.1276
12 6 21.08 0.1282
12 1 21.08 0.1282
25 0 20.98 0.1253
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RB Configuration Average Average
Mode \;B\I?(?ti Channel Fr?mez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 22.96 0.1977
1 24 22.94 0.1968
1 49 22.81 0.1910
QPSK 25 0 22.10 0.1622
25 12 21.99 0.1581
25 24 21.95 0.1567
20000 1715 50 0 21.79 0.1510
1 0 22.12 0.1629
1 24 22.10 0.1622
1 49 21.92 0.1556
16-QAM 25 0 20.79 0.1199
25 12 20.76 0.1191
25 24 20.80 0.1202
50 0 20.66 0.1164
1 0 23.03 0.2009
1 24 22.96 0.1977
1 49 23.01 0.2000
QPSK 25 0 21.82 0.1521
25 12 21.68 0.1472
25 24 21.70 0.1479
TE 20175 17325 50 0 21.61 0.1449
10MHz 1 0 21.89 0.1545
Band 4 1 24 21.81 0.1517
1 49 21.82 0.1521
16-QAM 25 0 20.72 0.1180
25 12 20.58 0.1143
25 24 20.69 0.1172
50 0 20.53 0.1130
0 23.02 0.2004
24 22.98 0.1986
49 23.00 0.1995
QPSK 25 0 22.15 0.1641
25 12 22.02 0.1592
25 24 21.94 0.1563
20350 1750 50 0 21.91 0.1552
0 22.29 0.1694
24 22.27 0.1687
49 22.28 0.1690
16-QAM 25 0 21.01 0.1262
25 12 20.96 0.1247
25 24 21.00 0.1259
50 0 20.86 0.1219
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RB Configuration Average Average
Mode \'?v?gti Channel Fre(mez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.33 0.2153
1 2 23.40 0.2188
1 5 23.44 0.2208
QPSK 3 0 23.35 0.2163
3 1 23.38 0.2178
3 2 23.37 0.2173
23017 699.7 6 0 22.44 0.1754
1 0 22.38 0.1730
1 2 22.43 0.1750
1 5 22.45 0.1758
16-QAM 3 0 22.44 0.1754
3 1 22.42 0.1746
3 2 22.41 0.1742
6 0 21.42 0.1387
1 0 22.47 0.1766
1 2 22.62 0.1828
1 5 22.49 0.1774
QPSK 3 0 22.60 0.1820
3 1 22.56 0.1803
3 2 22.51 0.1782
LTE 1 1amHz | 23005 | 7075 6 0 21.72 0.1486
Band 12 1 0 22.36 0.1722
1 2 22.43 0.1750
1 5 22.39 0.1734
16-QAM 3 0 22.37 0.1726
3 1 22.41 0.1742
3 2 22.42 0.1746
6 0 21.39 0.1377
1 0 23.27 0.2123
1 2 23.29 0.2133
1 5 23.25 0.2113
QPSK 3 0 23.29 0.2133
3 1 23.31 0.2143
3 2 23.29 0.2133
23173 715.3 6 0 22.49 0.1774
1 0 22.44 0.1754
1 2 22.48 0.1770
1 5 22.48 0.1770
16-QAM 3 0 22.42 0.1746
3 1 22.41 0.1742
3 2 22.49 0.1774
6 0 21.44 0.1393
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RB Configuration Average Average
Mode \'?v?;ti Channel Frimez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.36 0.2168
1 7 23.40 0.2188
1 14 23.22 0.2099
QPSK 8 0 22.35 0.1718
8 4 22.42 0.1746
8 7 22.31 0.1702
23025 7005 15 0 22.38 0.1730
1 0 22.26 0.1683
1 7 22.47 0.1766
1 14 22.12 0.1629
16-QAM 8 0 21.48 0.1406
8 4 21.37 0.1371
8 7 21.30 0.1349
15 0 21.45 0.1396
1 0 22.41 0.1742
1 7 22.48 0.1770
1 14 22.42 0.1746
QPSK 8 0 21.50 0.1413
8 4 21.42 0.1387
8 7 21.50 0.1413
“TE | amHz | 23005 | 7075 15 0 2147 0.1403
Band 12 1 0 22.40 0.1738
1 7 22.46 0.1762
1 14 22.45 0.1758
16-QAM 8 0 21.43 0.1390
8 4 21.45 0.1396
8 7 21.49 0.1409
15 0 21.45 0.1396
1 0 23.35 0.2163
1 7 23.40 0.2188
1 14 23.28 0.2128
QPSK 8 0 22.38 0.1730
8 4 22.44 0.1754
8 7 22.32 0.1706
23165 7145 15 0 22.37 0.1726
1 0 22.36 0.1722
1 7 22.42 0.1746
1 14 22.29 0.1694
16-QAM 8 0 21.42 0.1387
8 4 21.44 0.1393
8 7 21.44 0.1393
15 0 21.48 0.1406
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RB Configuration Average Average

Mode \?V?;t?] Channel Frez&t:_'ezr;cy Modulation o Power Power
ize | RB Offset (dBm) (Watts)

1 0 23.41 0.2193

1 12 23.25 0.2113

1 24 22.91 0.1954

QPSK 12 0 22.41 0.1742

12 6 22.28 0.1690

12 11 22.18 0.1652

23035 7015 25 0 22.27 0.1687
1 0 22.44 0.1754

1 12 22.38 0.1730

1 24 21.91 0.1552

16-QAM 12 0 21.48 0.1406

12 6 21.41 0.1384

12 1 21.24 0.1330

25 0 21.21 0.1321

1 0 22.40 0.1738

1 12 22.55 0.1799

1 24 22.67 0.1849

QPSK 12 0 21.39 0.1377

12 6 21.43 0.1390

12 1 21.61 0.1449

“TE | smHz | 23005 707.5 25 0 21.48 0.1406
Band 12 1 0 21.32 0.1355
1 12 21.41 0.1384

1 24 21.46 0.1400

16-QAM 12 0 20.47 0.1114

12 6 20.58 0.1143

12 1 20.67 0.1167

25 0 20.64 0.1159

1 0 23.13 0.2056

1 12 23.43 0.2203

1 24 23.25 0.2113

QPSK 12 0 22.32 0.1706

12 6 22.40 0.1738

12 1 22.43 0.1750

23155 7135 25 0 22.44 0.1754
1 0 22.35 0.1718

1 12 22.35 0.1718

1 24 22.41 0.1742

16-QAM 12 0 21.31 0.1352

12 6 21.43 0.1390

12 11 21.41 0.1384

25 0 21.34 0.1361
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RB Configuration Average Average

Mode \?v?(;]ti Channel Frtzlc\qﬂlaezr;cy Modulation o Power Power
ize | RB Offset (dBm) (Watts)

1 0 23.42 0.2198

1 24 22.95 0.1972

1 49 22.75 0.1884

QPSK 25 0 22.25 0.1679

25 12 21.91 0.1552

25 24 21.63 0.1455

23060 704 50 0 21.88 0.1542
1 0 22.42 0.1746

1 24 22.12 0.1629

1 49 21.75 0.1496

16-QAM 25 0 21.23 0.1327

25 12 20.82 0.1208

25 24 20.75 0.1189

50 0 20.86 0.1219

1 0 22.85 0.1928

1 24 22.54 0.1795

1 49 23.38 0.2178

QPSK 25 0 21.59 0.1442

25 12 21.52 0.1419

25 24 21.83 0.1524

“TE | JomHz | 23005 | 7075 20 0 21.71 0.1483
Band 12 1 0 21.84 0.1528
1 24 21.57 0.1435

1 49 22.46 0.1762

16-QAM 25 0 20.57 0.1140

25 12 20.50 0.1122

25 24 20.75 0.1189

50 0 20.61 0.1151

1 0 22.51 0.1782

1 24 23.19 0.2084

1 49 23.47 0.2223

QPSK 25 0 22.49 0.1774

25 12 22.09 0.1618

25 24 22.49 0.1774

23130 711 50 0 22.02 0.1592
1 0 21.51 0.1416

1 24 22.38 0.1730

1 49 22.43 0.1750

16-QAM 25 0 20.38 0.1091

25 12 21.15 0.1303

25 24 21.48 0.1406

50 0 21.10 0.1288
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RB Configuration Average Average
Mode \I?v?;ti Channel Frez&t:_lezr;cy Modulation a— Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.15 0.2065
1 2 23.19 0.2084
1 5 23.28 0.2128
QPSK 3 0 23.09 0.2037
3 1 23.20 0.2089
3 2 23.28 0.2128
18607 1850.7 6 0 22.36 0.1722
1 0 22.02 0.1592
1 2 22.20 0.1660
1 5 22.19 0.1656
16-QAM 3 0 22.16 0.1644
3 1 22.25 0.1679
3 2 22.35 0.1718
6 0 21.33 0.1358
1 0 23.32 0.2148
1 2 23.27 0.2123
1 5 23.27 0.2123
QPSK 3 0 23.23 0.2104
3 1 23.26 0.2118
3 2 23.35 0.2163
“TE | 1amHz | 18900 | 1880 6 . 22.43 0.1750
Band 2 1 0 22.25 0.1679
1 2 22.29 0.1694
1 5 22.33 0.1710
16-QAM 3 0 22.29 0.1694
3 1 22.35 0.1718
3 2 22.36 0.1722
6 0 21.32 0.1355
1 0 23.16 0.2070
1 2 23.17 0.2075
1 5 23.00 0.1995
QPSK 3 0 23.10 0.2042
3 1 23.08 0.2032
3 2 23.02 0.2004
19193 1909.3 6 0 22.25 0.1679
1 0 22.09 0.1618
1 2 22.06 0.1607
1 5 22.03 0.1596
16-QAM 3 0 22.15 0.1641
3 1 22.11 0.1626
3 2 22.23 0.1671
6 0 21.24 0.1330
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RB Configuration Average Average

Mode \;E\;/?(?ti Channel Fr(z'c\]/lt:zzr;cy Modulation - Power Power
ize | RB Offset (dBm) (Watts)

1 0 23.12 0.2051

1 7 23.44 0.2208

1 14 23.36 0.2168

QPSK 8 0 22.32 0.1706

8 4 22.39 0.1734

8 7 22.46 0.1762

18615 18515 15 0 22.31 0.1702
1 0 22.01 0.1589

1 7 22.36 0.1722

1 14 22.29 0.1694

16-QAM 8 0 21.36 0.1368

8 4 21.35 0.1365

8 7 21.47 0.1403

15 0 21.41 0.1384

1 0 23.34 0.2158

1 7 23.37 0.2173

1 14 23.30 0.2138

QPSK 8 0 22.34 0.1714

8 4 22.33 0.1710

8 7 22.24 0.1675

LTE aMHz | 18900 1880 15 0 22.26 0.1683
Band 2 1 0 22.18 0.1652
1 7 22.47 0.1766

1 14 22.26 0.1683

16-QAM 8 0 21.24 0.1330

8 4 21.26 0.1337

8 7 21.29 0.1346

15 0 21.36 0.1368

1 0 23.17 0.2075

1 7 23.13 0.2056

1 14 23.03 0.2009

QPSK 8 0 22.29 0.1694

8 4 22.26 0.1683

8 7 22.19 0.1656

19185 19085 15 0 22.18 0.1652
1 0 22.20 0.1660

1 7 22.23 0.1671

1 14 21.93 0.1560

16-QAM 8 0 21.22 0.1324

8 4 21.13 0.1297

8 7 21.11 0.1291

15 0 21.19 0.1315
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RB Configuration Average Average
Mode \'?v?gti Channel Fre(mez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.20 0.2089
1 12 23.44 0.2208
1 24 23.34 0.2158
QPSK 12 0 22.43 0.1750
12 6 22.38 0.1730
12 11 22.39 0.1734
18625 18525 25 0 22.37 0.1726
1 0 22.20 0.1660
1 12 22.40 0.1738
1 24 22.35 0.1718
16-QAM 12 0 21.36 0.1368
12 6 21.32 0.1355
12 1 21.37 0.1371
25 0 21.27 0.1340
1 0 23.30 0.2138
1 12 23.37 0.2173
1 24 23.13 0.2056
QPSK 12 0 22.35 0.1718
12 6 22.29 0.1694
12 1 22.33 0.1710
LTE 5MHz | 18900 1880 25 0 22.24 0.1675
Band 2 1 0 22.19 0.1656
1 12 22.31 0.1702
1 24 22.07 0.1611
16-QAM 12 0 21.38 0.1374
12 6 21.32 0.1355
12 1 21.35 0.1365
25 0 21.23 0.1327
1 0 23.33 0.2153
1 12 23.23 0.2104
1 24 23.07 0.2028
QPSK 12 0 22.35 0.1718
12 6 22.28 0.1690
12 1 22.26 0.1683
19175 19075 25 0 22.16 0.1644
1 0 22.33 0.1710
1 12 22.21 0.1663
1 24 21.93 0.1560
16-QAM 12 0 21.44 0.1393
12 6 21.26 0.1337
12 1 21.22 0.1324
25 0 21.09 0.1285
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RB Configuration Average Average

Mode \?v?(;]ti Channel Frtzlc\qﬂlaezr;cy Modulation o Power Power
ize | RB Offset (dBm) (Watts)

1 0 23.28 0.2128

1 24 23.40 0.2188

1 49 23.32 0.2148

QPSK 25 0 22.45 0.1758

25 12 22.44 0.1754

25 24 22.36 0.1722

18650 1855 50 0 22.25 0.1679
1 0 22.30 0.1698

1 24 22.40 0.1738

1 49 22.37 0.1726

16-QAM 25 0 21.41 0.1384

25 12 21.34 0.1361

25 24 21.33 0.1358

50 0 21.22 0.1324

1 0 23.32 0.2148

1 24 23.35 0.2163

1 49 23.30 0.2138

QPSK 25 0 22.40 0.1738

25 12 22.30 0.1698

25 24 22.18 0.1652

“TE | JomHz | 18900 1880 0 0 22.21 0.1663
Band 2 1 0 22.30 0.1698
1 24 22.32 0.1706

1 49 22.09 0.1618

16-QAM 25 0 21.47 0.1403

25 12 21.28 0.1343

25 24 21.26 0.1337

50 0 21.25 0.1334

1 0 23.28 0.2128

1 24 23.42 0.2198

1 49 23.07 0.2028

QPSK 25 0 22.49 0.1774

25 12 22.43 0.1750

25 24 22.25 0.1679

19150 1905 50 0 22.28 0.1690
1 0 22.18 0.1652

1 24 22.38 0.1730

1 49 22.09 0.1618

16-QAM 25 0 21.38 0.1374

25 12 21.36 0.1368

25 24 21.24 0.1330

50 0 21.35 0.1365

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 28 of 272

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : R38YL801E

Report Issued Date : Feb. 05, 2013

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

RB Configuration Average Average

Mode \'?v?gti Channel Fre(mez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)

1 0 23.32 0.2148

1 2 23.28 0.2128

1 5 23.18 0.2080

QPSK 3 0 23.20 0.2089

3 1 23.20 0.2089

3 2 23.22 0.2099

26047 1850 7 6 0 22.35 0.1718
1 0 22.25 0.1679

1 2 22.18 0.1652

1 5 22.14 0.1637

16-QAM 3 0 22.21 0.1663

3 1 22.18 0.1652

3 2 22.22 0.1667

6 0 21.34 0.1361

1 0 23.25 0.2113

1 2 23.16 0.2070

1 5 23.04 0.2014

QPSK 3 0 23.11 0.2046

3 1 23.17 0.2075

3 2 23.12 0.2051

LTE |1 amHz | 26365 | 18825 6 0 22.25 0.1679
Band 25 1 0 22.25 0.1679
1 2 22.19 0.1656

1 5 22.17 0.1648

16-QAM 3 0 22.15 0.1641

3 1 22.12 0.1629

3 2 22.10 0.1622

6 0 21.26 0.1337

1 0 23.17 0.2075

1 2 23.15 0.2065

1 5 23.16 0.2070

QPSK 3 0 23.15 0.2065

3 1 23.09 0.2037

3 2 23.14 0.2061

26683 1914.3 6 0 22.25 0.1679
1 0 22.21 0.1663

1 2 22.19 0.1656

1 5 22.11 0.1626

16-QAM 3 0 22.11 0.1626

3 1 22.18 0.1652

3 2 22.17 0.1648

6 0 21.28 0.1343
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RB Configuration Average Average
Mode \'?v?;ti Channel Frimez';cy Modulation [~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.27 0.2123
1 7 23.21 0.2094
1 14 23.15 0.2065
QPSK 8 0 22.35 0.1718
8 4 22.33 0.1710
8 7 22.25 0.1679
26055 18515 15 0 22.27 0.1687
1 0 22.23 0.1671
1 7 22.13 0.1633
1 14 22.19 0.1656
16-QAM 8 0 21.32 0.1355
8 4 21.26 0.1337
8 7 21.32 0.1355
15 0 21.31 0.1352
1 0 23.25 0.2113
1 7 23.19 0.2084
1 14 23.02 0.2004
QPSK 8 0 22.33 0.1710
8 4 22.08 0.1614
8 7 22.14 0.1637
“TE | amHz | 26365 | 18825 15 0 22.21 0.1663
Band 25 1 0 22.21 0.1663
1 7 22.19 0.1656
1 14 22.02 0.1592
16-QAM 8 0 21.20 0.1318
8 4 21.05 0.1274
8 7 21.13 0.1297
15 0 21.20 0.1318
1 0 23.15 0.2065
1 7 23.13 0.2056
1 14 23.13 0.2056
QPSK 8 0 22.19 0.1656
8 4 22.16 0.1644
8 7 22.15 0.1641
26675 19135 15 0 22.09 0.1618
1 0 22.15 0.1641
1 7 22.13 0.1633
1 14 22.10 0.1622
16-QAM 8 0 21.19 0.1315
8 4 21.16 0.1306
8 7 21.14 0.1300
15 0 21.28 0.1343
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RB Configuration Average Average
Mode \?v?(;]ti Channel Frtzlc\qﬂlaezr;cy Modulation o Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.24 0.2109
1 12 23.23 0.2104
1 24 23.06 0.2023
QPSK 12 0 22.29 0.1694
12 6 22.24 0.1675
12 11 22.22 0.1667
26065 1852 5 25 0 22.21 0.1663
1 0 22.29 0.1694
1 12 22.20 0.1660
1 24 22.27 0.1687
16-QAM 12 0 21.33 0.1358
12 6 21.29 0.1346
12 1 21.23 0.1327
25 0 21.13 0.1297
1 0 23.33 0.2153
1 12 23.14 0.2061
1 24 22.93 0.1963
QPSK 12 0 22.35 0.1718
12 6 22.20 0.1660
12 1 22.16 0.1644
“TE | smbz | 26365 | 18825 25 0 22.24 0.1675
Band 25 1 0 22.16 0.1644
1 12 22.13 0.1633
1 24 22.08 0.1614
16-QAM 12 0 21.37 0.1371
12 6 21.24 0.1330
12 1 21.26 0.1337
25 0 21.14 0.1300
1 0 23.13 0.2056
1 12 23.12 0.2051
1 24 23.08 0.2032
QPSK 12 0 22.25 0.1679
12 6 22.23 0.1671
12 1 22.22 0.1667
26665 19125 25 0 22.09 0.1618
1 0 22.09 0.1618
1 12 22.06 0.1607
1 24 22.03 0.1596
16-QAM 12 0 21.33 0.1358
12 6 21.31 0.1352
12 11 21.30 0.1349
25 0 21.14 0.1300
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RB Configuration Average Average
Mode &?;ti Channel Fr?mezr)'cy Modulation |~ " Power Power
ize | RB Offset (dBm) (Watts)
1 0 23.25 0.2113
1 24 23.17 0.2075
1 49 23.03 0.2009
QPSK 25 0 22.34 0.1714
25 12 22.22 0.1667
25 24 22.12 0.1629
26090 1855 50 0 22.09 0.1618
1 0 22.27 0.1687
1 24 22.24 0.1675
1 49 22.11 0.1626
16-QAM 25 0 21.15 0.1303
25 12 21.19 0.1315
25 24 21.06 0.1276
50 0 21.01 0.1262
1 0 23.35 0.2163
1 24 23.33 0.2153
1 49 23.06 0.2023
QPSK 25 0 22.34 0.1714
25 12 22.18 0.1652
25 24 21.95 0.1567
LTE 1 jomHz | 26365 | 18825 20 0 22.10 0.1622
Band 25 1 0 22.37 0.1726
1 24 22.31 0.1702
1 49 22.03 0.1596
16-QAM 25 0 21.38 0.1374
25 12 21.14 0.1300
25 24 21.04 0.1271
50 0 21.10 0.1288
1 0 23.32 0.2148
1 24 23.27 0.2123
1 49 23.26 0.2118
QPSK 25 0 22.27 0.1687
25 12 22.15 0.1641
25 24 22.28 0.1690
26640 1910 50 0 22.06 0.1607
1 0 22.32 0.1706
1 24 22.22 0.1667
1 49 22.13 0.1633
16-QAM 25 0 21.31 0.1352
25 12 21.13 0.1297
25 24 21.24 0.1330
50 0 20.99 0.1256
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3.1.6 Test Result of ERP/EIRP

LTE Band 4 Radiated Power EIRP

Channel RB Configuration Correction
LTE Freq. LVL EIRP EIRP
BW Modulation RB RB Factor HV
Band (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
4 14 QPSK 1 0 1710.70 | -20.51 41.65 21.14 0.1300 H
4 14 QPSK 1 0 1732.50 | -20.41 42.95 22.54 0.1795 H
4 14 QPSK 1 0 1754.30 | -19.34 42.28 22.94 0.1968 H
4 14 QPSK 1 0 1710.70 | -24.82 43.57 18.75 0.0750 Y,
4 14 QPSK 1 0 1732.50 | -25.87 45.94 20.07 0.1016 Y,
4 14 QPSK 1 0 1754.30 | -26.78 45.2 18.42 0.0695 Y,
4 14 16QAM 1 0 1710.70 | -21.31 41.65 20.34 0.1081 H
4 14 16QAM 1 0 173250 | -21.00 42.95 21.95 0.1567 H
4 14 16QAM 1 0 175430 | -21.49 42.28 20.79 0.1199 H
4 14 16QAM 1 0 1710.70 | -24.56 43.57 19.01 0.0796 \Y
4 14 16QAM 1 0 173250 | -25.35 45.94 20.59 0.1146 Y
4 14 16QAM 1 0 1754.30 | -25.86 45.2 19.34 0.0859 Y
4 3 QPSK 1 0 1711.50 -21.45 41.58 20.13 0.1030 H
4 3 QPSK 1 0 1732.50 | -20.38 42.95 22.57 0.1807 H
4 3 QPSK 1 0 1753.50 | -18.92 42.12 23.20 0.2089 H
4 3 QPSK 1 0 1711.50 -27.20 43.49 16.29 0.0426 Y,
4 3 QPSK 1 0 1732.50 | -24.63 45.94 21.31 0.1352 Y,
4 3 QPSK 1 0 1753.50 | -23.78 44.94 21.16 0.1306 Y,
4 3 16QAM 1 0 1711.50 -21.82 41.58 19.76 0.0946 H
4 3 16QAM 1 0 173250 | -20.52 42.95 22.43 0.1750 H
4 3 16QAM 1 0 1753.50 | -19.36 42.12 22.76 0.1888 H
4 3 16QAM 1 0 1711.50 -26.20 43.49 17.29 0.0536 \Y
4 3 16QAM 1 0 1732.50 | -24.04 45.94 21.90 0.1549 Y
4 3 16QAM 1 0 1753.50 | -24.29 44.94 20.65 0.1161 Y
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LTE Band 4 Radiated Power EIRP

Channel RB Configuration Correction
LTE Freq. LVL EIRP EIRP
BW Modulation RB RB Factor HV
Band (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
4 5 QPSK 1 0 1712.50 -21.69 41.62 19.93 0.0984 H
4 5 QPSK 1 0 1732.50 -20.58 42.06 21.48 0.1406 H
4 5 QPSK 1 0 1752.50 -18.34 41.73 23.39 0.2183 H
4 5 QPSK 1 0 1712.50 -25.96 43.45 17.49 0.0561 \
4 5 QPSK 1 0 1732.50 -24.99 45.68 20.69 0.1172 \Y
4 5 QPSK 1 0 1752.50 -23.41 44.88 21.47 0.1403 \Y
4 5 16QAM 1 0 1712.50 -22.11 41.62 19.51 0.0893 H
4 5 16QAM 1 0 1732.50 -21.26 42.06 20.80 0.1202 H
4 5 16QAM 1 0 1752.50 -19.06 41.73 22.67 0.1849 H
4 5 16QAM 1 0 1712.50 -27.68 43.45 15.77 0.0378 \Y
4 5 16QAM 1 0 1732.50 -25.34 45.68 20.34 0.1081 \Y
4 5 16QAM 1 0 1752.50 -23.96 44.88 20.92 0.1236 \Y
4 10 QPSK 1 0 1715.00 -21.44 42.12 20.68 0.1169 H
4 10 QPSK 1 0 1732.50 -21.34 42.06 20.72 0.1180 H
4 10 QPSK 1 0 1750.00 -18.97 41.57 22.60 0.1820 H
4 10 QPSK 1 0 1715.00 -25.66 44.81 19.15 0.0822 \Y
4 10 QPSK 1 0 1732.50 -25.80 45.68 19.88 0.0973 \Y
4 10 QPSK 1 0 1750.00 -23.19 44.74 21.55 0.1429 \Y
4 10 16QAM 1 0 1715.00 | -22.08 42.12 20.04 0.1009 H
4 10 16QAM 1 0 173250 | -22.31 42.06 19.75 0.0944 H
4 10 16QAM 1 0 1750.00 | -19.92 41.57 21.65 0.1462 H
4 10 16QAM 1 0 1715.00 | -26.29 44.81 18.52 0.0711 \Y
4 10 16QAM 1 0 173250 | -26.48 45.68 19.20 0.0832 \Y
4 10 16QAM 1 0 1750.00 | -24.00 44.74 20.74 0.1186 \Y
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LTE Band 12 Radiated Power ERP

Channel RB Configuration Correction
LTE Freq. LVL ERP ERP
BW Modulation RB RB Factor HV
Band (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
12 14 QPSK 1 5 699.70 -16.67 32.74 13.92 0.0247 H
12 14 QPSK 1 2 707.50 -15.34 32.45 14.96 0.0313 H
12 14 QPSK 3 1 715.30 -15.05 32.03 14.83 0.0304 H
12 14 QPSK 1 5 699.70 -13.81 36.16 20.20 0.1047 \Y
12 14 QPSK 1 2 707.50 -13.25 36.04 20.64 0.1159 \Y
12 14 QPSK 3 1 715.30 -11.51 35.08 21.42 0.1387 \Y,
12 14 16QAM 1 5 699.70 -17.97 32.74 12.62 0.0183 H
12 14 16QAM 1 2 707.50 -16.29 3245 14.01 0.0252 H
12 14 16QAM 3 2 715.30 -16.29 32.03 13.59 0.0229 H
12 14 16QAM 1 5 699.70 -14.85 36.16 19.16 0.0824 \Y
12 14 16QAM 1 2 707.50 -14.66 36.04 19.23 0.0838 \Y,
12 14 16QAM 3 2 715.30 -12.76 35.08 20.17 0.1040 \Y
12 3 QPSK 1 7 700.50 -16.53 32.8 14.12 0.0258 H
12 3 QPSK 1 7 707.50 -14.75 32.45 15.55 0.0359 H
12 3 QPSK 1 7 714.50 -15.37 32.04 14.52 0.0283 H
12 3 QPSK 1 7 700.50 -14.07 35.94 19.72 0.0938 \Y
12 3 QPSK 1 7 707.50 -13.65 36.04 20.24 0.1057 \Y
12 3 QPSK 1 7 714.50 -11.21 35.24 21.88 0.1542 \Y
12 3 16QAM 1 7 700.50 -17.39 32.8 13.26 0.0212 H
12 3 16QAM 1 7 707.50 -17.40 32.45 12.90 0.0195 H
12 3 16QAM 1 7 714.50 -16.16 32.04 13.73 0.0236 H
12 3 16QAM 1 7 700.50 -14.97 35.94 18.82 0.0762 \Y
12 3 16QAM 1 7 707.50 -14.72 36.04 19.17 0.0826 \Y
12 3 16QAM 1 7 714.50 -12.40 35.24 20.69 0.1172 \Y
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LTE Band 12 Radiated Power ERP

Channel RB Configuration Correction
LTE Freq. LVL ERP ERP
BW Modulation RB RB Factor HV
Band (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
12 5 QPSK 1 0 701.50 -15.37 32.83 15.31 0.0340 H
12 5 QPSK 1 24 707.50 -14.16 32.45 16.14 0.0411 H
12 5 QPSK 1 12 713.50 -14.20 32.07 15.72 0.0373 H
12 5 QPSK 1 0 701.50 -13.41 35.94 20.38 0.1091 \Y
12 5 QPSK 1 24 707.50 -13.51 36.04 20.38 0.1091 \Y
12 5 QPSK 1 12 713.50 -11.53 35.15 21.47 0.1403 \Y,
12 5 16QAM 1 0 701.50 -15.57 32.83 15.11 0.0324 H
12 5 16QAM 1 24 707.50 -17.04 32.45 13.26 0.0212 H
12 5 16QAM 1 24 713.50 -14.58 32.07 15.34 0.0342 H
12 5 16QAM 1 0 701.50 -14.20 35.94 19.59 0.0910 \Y
12 5 16QAM 1 24 707.50 -13.95 36.04 19.94 0.0986 \Y,
12 5 16QAM 1 24 713.50 -12.36 35.15 20.64 0.1159 \Y
12 10 QPSK 1 0 704.00 -15.18 32.82 15.49 0.0354 H
12 10 QPSK 1 49 707.50 -14.99 32.45 15.31 0.0340 H
12 10 QPSK 1 49 711.00 -14.46 32.37 15.76 0.0377 H
12 10 QPSK 1 0 704.00 -11.86 35.87 21.86 0.1535 \Y,
12 10 QPSK 1 49 707.50 -13.17 36.04 20.72 0.1180 \Y
12 10 QPSK 1 49 711.00 -11.89 35.39 21.35 0.1365 \
12 10 16QAM 1 0 704.00 -15.65 32.82 15.02 0.0318 H
12 10 16QAM 1 49 707.50 -14.96 32.45 15.34 0.0342 H
12 10 16QAM 1 49 711.00 -15.50 32.37 14.72 0.0296 H
12 10 16QAM 1 0 704.00 -12.56 35.87 21.16 0.1306 \Y
12 10 16QAM 1 49 707.50 -12.37 36.04 21.52 0.1419 \Y,
12 10 16QAM 1 49 711.00 -12.19 35.39 21.05 0.1274 \Y
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 36 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

LTE Band 2 Radiated Power EIRP

Channel RB Configuration Correction
LTE Freq. LVL EIRP EIRP
BW Modulation RB RB Factor HIV
Band ) (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
2 1.4 QPSK 1 2 1909.3 -20.81 43.59 22.78 0.1897 H
2 1.4 QPSK 1 2 1909.3 -27.08 46.77 19.69 0.0931 \%
2 1.4 16QAM 3 2 1909.3 -21.81 43.59 21.78 0.1507 H
2 1.4 16QAM 3 2 1909.3 -28.01 46.77 18.76 0.0752 \%
2 3 QPSK 1 0 1908.5 -21.32 43.59 22.27 0.1687 H
2 3 QPSK 1 0 1908.5 -27.04 46.77 19.73 0.0940 \%
2 3 16QAM 1 7 1908.5 -22.08 43.59 2151 0.1416 H
2 3 16QAM 1 7 1908.5 -27.63 46.77 19.14 0.0820 \%
2 5 QPSK 1 0 1907.5 -22.02 43.59 21.57 0.1435 H
2 5 QPSK 1 0 1907.5 -27.55 46.77 19.22 0.0836 \%
2 5 16QAM 1 0 1907.5 -22.59 43.59 21.00 0.1259 H
2 5 16QAM 1 0 1907.5 -28.27 46.77 18.50 0.0708 \%
2 10 QPSK 1 24 1905.0 -22.01 43.59 21.58 0.1439 H
2 10 QPSK 1 24 1905.0 -27.63 46.77 19.14 0.0820 \Y,
2 10 16QAM 1 24 1905.0 -22.67 43.59 20.92 0.1236 H
2 10 16QAM 1 24 1905.0 -28.43 46.77 18.34 0.0682 \%
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LTE Band 25 Radiated Power EIRP

Channel RB Configuration Correction
LTE Freq. LVL EIRP EIRP
BW Modulation RB RB Factor HV
Band (MHz) (dBm) (dBm) (W)
(MHz) Size | Offset (dB)
25 14 QPSK 1 0 1850.70 | -20.94 43.92 22.98 0.1986 H
25 14 QPSK 1 0 1882.50 | -21.96 44.79 22.83 0.1919 H
25 14 QPSK 1 0 1914.30 | -21.94 43.75 21.81 0.1517 H
25 14 QPSK 1 0 1850.70 | -27.88 45.35 17.47 0.0558 \
25 14 QPSK 1 0 1882.50 | -28.35 46.78 18.43 0.0697 \Y
25 14 QPSK 1 0 1914.30 | -28.28 46.74 18.46 0.0701 \Y
25 14 16QAM 1 0 1850.70 | -22.85 43.92 21.07 0.1279 H
25 14 16QAM 1 0 1882.50 | -22.80 44.79 21.99 0.1581 H
25 14 16QAM 1 0 1914.30 | -22.98 43.75 20.77 0.1194 H
25 14 16QAM 1 0 1850.70 | -29.61 45.35 15.74 0.0375 \Y
25 14 16QAM 1 0 1882.50 | -28.75 46.78 18.03 0.0635 \Y,
25 14 16QAM 1 0 1914.30 | -28.76 46.74 17.98 0.0628 \Y
25 3 QPSK 1 0 1851.50 -22.51 43.92 21.41 0.1384 H
25 3 QPSK 1 0 1882.50 -21.95 44.79 22.84 0.1923 H
25 3 QPSK 1 0 1913.50 -22.79 43.75 20.96 0.1247 H
25 3 QPSK 1 0 1851.50 -28.88 45.35 16.47 0.0444 \Y,
25 3 QPSK 1 0 1882.50 -29.33 46.78 17.45 0.0556 \Y,
25 3 QPSK 1 0 1913.50 -28.16 46.74 18.58 0.0721 \Y
25 3 16QAM 1 0 1851.50 | -23.14 43.92 20.78 0.1197 H
25 3 16QAM 1 0 1882.50 | -22.53 44.79 22.26 0.1683 H
25 3 16QAM 1 0 1913.50 | -23.39 43.75 20.36 0.1086 H
25 3 16QAM 1 0 1851.50 | -29.58 45.35 15.77 0.0378 \Y,
25 3 16QAM 1 0 1882.50 | -29.88 46.78 16.90 0.0490 \Y,
25 3 16QAM 1 0 1913.50 | -28.83 46.74 17.91 0.0618 \Y
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LTE Band 25 Radiated Power EIRP

Channel RB Configuration Correction
LTE Freq. LVL EIRP EIRP
BW Modulation RB Factor HV
Band RB Size (MHz) (dBm) (dBm) (W)
(MHz) Offset (dB)
25 5 QPSK 1 0 1852.50 -22.86 43.92 21.06 0.1276 H
25 5 QPSK 1 0 1882.50 -21.86 44.79 22.93 0.1963 H
25 5 QPSK 1 0 1912.50 -22.63 43.75 21.12 0.1294 H
25 5 QPSK 1 0 1852.50 -28.74 45.35 16.61 0.0458 \Y
25 5 QPSK 1 0 1882.50 -29.36 46.78 17.42 0.0552 \Y,
25 5 QPSK 1 0 1912.50 -28.72 46.74 18.02 0.0634 \Y,
25 5 16QAM 1 0 1852.50 | -23.60 43.92 20.32 0.1076 H
25 5 16QAM 1 0 1882.50 | -22.56 44.79 22.23 0.1671 H
25 5 16QAM 1 0 191250 | -23.30 43.75 20.45 0.1109 H
25 5 16QAM 1 0 185250 | -29.53 45.35 15.82 0.0382 \Y
25 5 16QAM 1 0 1882.50 | -30.30 46.78 16.48 0.0445 \Y
25 5 16QAM 1 0 191250 | -29.32 46.74 17.42 0.0552 \Y
25 10 QPSK 1 0 1855.00 -21.40 43.92 22.52 0.1786 H
25 10 QPSK 1 0 1882.50 -21.56 44.79 23.23 0.2104 H
25 10 QPSK 1 0 1910.00 -21.07 43.75 22.68 0.1854 H
25 10 QPSK 1 0 1855.00 -29.26 45.35 16.09 0.0406 \Y
25 10 QPSK 1 0 1882.50 -29.86 46.78 16.92 0.0492 \Y
25 10 QPSK 1 0 1910.00 -29.76 46.74 16.98 0.0499 \Y
25 10 16QAM 1 0 1855.00 | -22.28 43.92 21.64 0.1459 H
25 10 16QAM 1 0 1882.50 | -22.35 44.79 22.44 0.1754 H
25 10 16QAM 1 0 1910.00 | -22.48 43.75 21.27 0.1340 H
25 10 16QAM 1 0 1855.00 | -30.09 45.35 15.26 0.0336 \Y,
25 10 16QAM 1 0 1882.50 | -30.41 46.78 16.37 0.0434 \Y,
25 10 16QAM 1 0 1910.00 | -31.05 46.74 15.69 0.0371 \Y
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3.2 Peak-to-Average Ratio

3.2.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. The following guidelines are offered for performing a

CCDF measurement.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The CCDF (Complementary Cumulative Distribution Function) of the middle channel for the

highest RF powers were measured.

3.2.4 Test Setup

=

Power Divider
System Simulator
L] EUT
00

Spectrum Analyzer
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3.2.5 Test Result of Peak-to-Average Ratio

. Frequency . PAR
Band Band Width | Channel (MH2) Modulation (dB)
QPSK 5.08
1.4AMHz 20175 1732.5
16-QAM 6.00
QPSK 5.12
3MHz 20175 1732.5
16-QAM 5.84
LTE Band 4
QPSK 5.20
5MHz 20175 1732.5
16-QAM 5.76
QPSK 5.32
10MHz 20175 1732.5
16-QAM 6.16
QPSK 6.08
1.4MHz 23095 707.5
16-QAM 6.76
QPSK 6.04
3MHz 23095 707.5
16-QAM 6.76
LTE Band 12
QPSK 5.96
5MHz 23095 707.5
16-QAM 6.76
QPSK 5.76
10MHz 23095 707.5
16-QAM 6.52
QPSK 5.24
1.4A4MHz 19193 1909.3
16-QAM 6.04
QPSK 5.08
3MHz 19185 1908.5
16-QAM 6.00
LTE Band 2
QPSK 5.36
5MHz 19175 1907.5
16-QAM 6.08
QPSK 5.44
10MHz 19150 1905
16-QAM 6.28
QPSK 4.84
1.4MHz 26365 1882.5
16-QAM 5.56
QPSK 4.76
3MHz 26365 1882.5
16-QAM 5.56
LTE Band 25
QPSK 5.04
5MHz 26365 1882.5
16-QAM 5.80
QPSK 5.24
10MHz 26365 1882.5
16-QAM 6.16
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Band: LTE Band 4 Bandwidth: 1.4MHz

Peak-to-Average Ratio for QPSK-RB Size 6, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fget 17.5|dB
Py |
SGL
=0. 01
W e 3 LvL
-1E- 4 \
-1E-5 \
3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.07 dBm
Peak 26. 70 dBm
Crest 5.63 dB
10 % 2.56 dB
1 % 4.28 dB
.1 % 5.08 dB
01 % 5.52 dB
Dat e: 20.JAN. 2013 15:28:47
Peak-to-Average Ratio for 16QAM-RB Size 6, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fget 17.5|dB
— |
SGL
=0. 01
W e 3 LvL
=1E- 4
-1E-5 \
\ 3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20. 05 dBm
Peak 26.56 dBm
Crest 6.51 dB
10 % 3.04 dB
1 % 4.84 dB
.1 % 6. 00 dB
01 % 6.44 dB
Date: 20.JAN. 2013 15:28:27
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Band: LTE Band 4 Bandwidth: 3MHz

Peak-to-Average Ratio for QPSK-RB Size 15, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
-1E- 4 \
-1E-5 \\
3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20. 93 dBm
Peak 26. 70 dBm
Crest 5.77 dB
10 % 2.48 dB
1 % 4.20 dB
.1 % 5.12 dB
01 % 5.52 dB
Date: 20.JAN. 2013 15:27:32
Peak-to-Average Ratio for 16QAM-RB Size 15, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4
-1E-5 \\
3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 19. 92 dBm
Peak 26. 70 dBm
Crest 6.78 dB
10 % 2.96 dB
1 % 4.88 dB
.1 % 5.84 dB
01 % 6.44 dB
Date: 20.JAN. 2013 15:27:52
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Band: LTE Band 4 Bandwidth: 5MHz

Peak-to-Average Ratio for QPSK-RB Size 25, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4 \
=1E- 5
3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20.90 dBm
Peak 27.05 dBm
Crest 6. 15 dB
10 % 2.36 dB
1 % 4.24 dB
1 % 5.20 dB
01 % 5.76 dB
Dat e: 20.JAN. 2013 15:26:46
Peak-to-Average Ratio for 16QAM-RB Size 25, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fget 17.5|dB
ik |
SGL
=0. 01
W e 3 LvL
=1E- 4
-1E-5 \l
3DB
Center 1.7325 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 19. 99 dBm
Peak 26. 63 dBm
Crest 6. 63 dB
10 % 2.92 dB
1 % 4.76 dB
1 % 5.76 dB
01 % 6.40 dB
Date: 20.JAN. 2013 15:26:28
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Band: LTE Band 4 Bandwidth: 10MHz

Peak-to-Average Ratio for QPSK-RB Size 50, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 01 o
W e 3 LvL

\ 308

Center 1.7325 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 42 dBm
Peak 26. 77 dBm
Cr est 6. 35 dB

10 % 2.52 dB

1 % 4.36 dB
.1 % 5.32 dB
01 % 5.92 dB

Date: 20.JAN. 2013 15:25:08

Peak-to-Average Ratio for 16QAM-RB Size 50, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns
O fget 17.5|dB
1 |
SGL
=0. 01,
W e 3 LVL
-1E- 4 \
=1E- 5 \
\ 3DB
Center 1.7325 GHz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 19. 39 dBm
Peak 26. 70 dBm
Cr est 7.31 dB
10 % 3. 00 dB
1 % 5.04 dB
.1 % 6.16 dB
01 % 6. 92 dB
Date: 20.JAN. 2013 15:24: 49
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Band: LTE Band 12 Bandwidth: 1.4MHz

Peak-to-Average Ratio for QPSK-RB Size 6, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

=0. 01

)

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 79 dBm
Peak 27.47 dBm
Cr est 6. 68 dB

.72 dB
.84 dB
08 dB
.44 dB

[y
B3
oo BN

Date: 20.JAN. 2013 16:41:42

Peak-to-Average Ratio for 16QAM-RB Size 6, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
ofdet 17 dp |‘

=0. 01

=1E- 3 LVL
=1E- 4 \

=1E- 5

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 19. 92 dBm
Peak 27.61 dBm
Cr est 7.69 dB

.04 dB
.28 dB
76 dB
.56 dB

[y
3
~N o 0w

Date: 20.JAN. 2013 16:41:25

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 46 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

Band: LTE Band 12 Bandwidth: 3MHz

Peak-to-Average Ratio for QPSK-RB Size 15, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
ofdet 17 dp |‘

=0. 01

=1E- 3 LVL

=1E- 4

\

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 61 dBm
Peak 27.68 dBm
Cr est 7.08 dB

10 % 2.52 dB
1 % 4.72 dB
.1 % 6. 04 dB
01 % 6.76 dB

Date: 20.JAN. 2013 16:42:29

Peak-to-Average Ratio for 16QAM-RB Size 15, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

ofdet 17 dB |‘
0. 1
=0. 01,
W e 3 LVL
=1E- 4 \
=1E- 5 \
3DB
Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 19. 68 dBm
Peak 27.61 dBm
Cr est 7.93 dB
10 % 3. 00 dB
1 % 5.36 dB
.1 % 6.76 dB
01 % 7.60 dB
Date: 20.JAN. 2013 16:42:13
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Band: LTE Band 12 Bandwidth: 5MHz

Peak-to-Average Ratio for QPSK-RB Size 25, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
ofdet 17 dp |‘

=0. 1
SG&L

=0. 01.
=1E- 3 LVL

=1E- 4

\

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 62 dBm
Peak 27.75 dBm
Cr est 7.13 dB

10 % 2.52 dB
1 % 4.64 dB
1 % 5.96 dB

01 % 6. 68 dB

Date: 20.JAN. 2013 16:43:07

Peak-to-Average Ratio for 16QAM-RB Size 25, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

ofdet 17 dB |‘
0. 1
=0. 01,
W e 3 LVL
=1E- 4
=1E- 5 .\
3DB
Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 19. 61 dBm
Peak 27.90 dBm
Cr est 8.29 dB
10 % 2.96 dB
1 % 5.28 dB
1 % 6.76 dB
01 % 7.76 dB
Date: 20.JAN. 2013 16:43:28
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Band: LTE Band 12 Bandwidth: 10MHz

Peak-to-Average Ratio for QPSK-RB Size 50, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
ofdet 17 dp |‘

=0. 01

=1E- 3 LVL

=1E- 4

\
\ 308

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 29 dBm
Peak 26. 98 dBm
Cr est 6. 69 dB

.52 dB
.52 dB
.76 dB
.32 dB

[y
B3
o 0N

Date: 20.JAN. 2013 16:43:57

Peak-to-Average Ratio for 16QAM-RB Size 50, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
ofdet 17 dp |‘

=0. 01

=1E- 3 LVL

=1E- 4

\

Center 707.5 Mz 2 dB/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 19. 21 dBm
Peak 27.05 dBm
Cr est 7.84 dB

10 % 3.04 dB
1 % 5.20 dB
.1 % 6.52 dB
01 % 7.28 dB

Date: 20.JAN. 2013 16:44:23
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Band: LTE Band 2 Bandwidth: 1.4MHz

Peak-to-Average Ratio for QPSK-RB Size 6, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4
=1E- 5
3DB
Center 1.9093 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.55 dBm
Peak 27.65 dBm
Crest 6. 09 dB
10 % 2.52 dB
1 % 4.40 dB
.1 % 5.24 dB
01 % 6. 00 dB
Date: 25.JAN. 2013 17:36:40
Peak-to-Average Ratio for 16QAM-RB Size 6, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4
-1E-5 \\
3DB
Center 1.9093 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20.71 dBm
Peak 27.36 dBm
Crest 6. 65 dB
10 % 3.00 dB
1 % 4.96 dB
.1 % 6. 04 dB
01 % 6.48 dB
Date: 25.JAN. 2013 17:36:24
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Band: LTE Band 2 Bandwidth: 3MHz

Peak-to-Average Ratio for QPSK-RB Size 15, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4 \
L1E-5 \\
3DB
Center 1.9085 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.59 dBm
Peak 27.29 dBm
Crest 5.70 dB
10 % 2.48 dB
1 % 4.28 dB
.1 % 5.08 dB
01 % 5.48 dB
Date: 25.JAN. 2013 17:37:36
Peak-to-Average Ratio for 16QAM-RB Size 15, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fdet 17.5[dB |‘
=0. 1
SGL
=0. 01
W e 3 LvL

=1E- 4

|

Center 1.9085 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 60 dBm
Peak 27.36 dBm
Cr est 6.77 dB

10 % 3.04 dB
1 % 5.04 dB
.1 % 6. 00 dB
01 % 6.52 dB

Date: 25.JAN. 2013 17:37:52
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Band: LTE Band 2 Bandwidth: 5MHz

Peak-to-Average Ratio for QPSK-RB Size 25, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4 \
=1E- 5 \
3DB
Center 1.9075 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.32 dBm
Peak 27.57 dBm
Crest 6.26 dB
10 % 2.48 dB
1 % 4.32 dB
.1 % 5.36 dB
01 % 5.88 dB
Date: 25.JAN. 2013 17:39:02
Peak-to-Average Ratio for 16QAM-RB Size 25, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
=1E- 4
-1E-5 \\
3DB
Center 1.9075 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20.21 dBm
Peak 27.15 dBm
Crest 6. 94 dB
10 % 3.00 dB
1 % 5.00 dB
.1 % 6. 08 dB
01 % 6.72 dB
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Band: LTE Band 2 Bandwidth: 10MHz

Peak-to-Average Ratio for QPSK-RB Size 50, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 01 o
W e 3 LvL

=1E- 4 \

=1E- 5

\ 308

Center 1.905 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 20. 67 dBm
Peak 27.08 dBm
Cr est 6.41 dB

10 % 2.72 dB

1 % 4.52 dB
.1 % 5.44 dB
01 % 5.96 dB

Date: 25.JAN. 2013 17:40:02

Peak-to-Average Ratio for 16QAM-RB Size 50, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “At 30 dB AQT 3.125 1
O fdet 17.5[dB |‘

=0. 01

=1E- 3 LVL

AN
)

Center 1.905 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 19. 87 dBm
Peak 27.50 dBm
Cr est 7.64 dB

10 % 3.16 dB
1 % 5.16 dB
.1 % 6. 28 dB
01 % 7.20 dB
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Band:

LTE Band 25 Bandwidth: 1.4MHz

Peak-to-Average Ratio for QPSK-RB Size 6, RB Offset 0

® RBW 10 M-z

Ref 30 dBm “Att 30 dB AQT 3.125 ns

=0. 01,

~-1E- 4 \

~1E- 5

3DB

Center 1.8825 GHz 2 ds/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 22. 06 dBm
Peak 27.15 dBm
Cr est 5. 09 dB

.60 dB
.00 dB
.84 dB
04 dB

a s BN

Date: 20.JAN. 2013 20:18:15

Peak-to-Average Ratio for 16QAM-RB Size 6, RB Offset 0

® RBW 10 M-z

Ref 30 dBm “Att 30 dB AQT 3.125 ns

=0. 01,

3DB

Center 1.8825 GHz 2 ds/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 21.19 dBm
Peak 27.22 dBm
Cr est 6. 03 dB

.04 dB
.76 dB
.56 dB
84 dB
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Band: LTE Band 25 Bandwidth: 3MHz

Peak-to-Average Ratio for QPSK-RB Size 15, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
lo. 1
Lo. 01.
[CLRY e s LVL
-1E- 4 \
-1E-5 \\
3DB
Center 1.8825 GHz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.93 dBm
Peak 27.36 dBm
Crest 5.43 dB
10 % 2.44 dB
1 % 4.04 dB
.1 % 4.76 dB
01 % 5.20 dB
Date: 20.JAN. 2013 20:18:44
Peak-to-Average Ratio for 16QAM-RB Size 15, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fget 17.5|dB
SGL
Lo. 01.
[CLRY e s LVL

=1E- 4

=1E- 5

\ 308

Center 1.8825 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 21. 09 dBm
Peak 27.50 dBm
Cr est 6.41 dB

10 % 2.96 dB

1 % 4.72 dB
.1 % 5.56 dB
01 % 6. 08 dB
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Band: LTE Band 25 Bandwidth: 5MHz

Peak-to-Average Ratio for QPSK-RB Size 25, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 1
=0. 01
W e 3 LvL
-1E- 4 \
-1E-5 \\
3DB
Center 1.8825 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 21.96 dBm
Peak 27.71 dBm
Crest 5.76 dB
10 % 2.36 dB
1 % 4.08 dB
.1 % 5.04 dB
01 % 5.48 dB
Date: 20.JAN. 2013 20:19:43
Peak-to-Average Ratio for 16QAM-RB Size 25, RB Offset 0
® RBW 10 Mz
Ref 30 dBm “At 30 dB AQT 3.125 1
O fget 17.5|dB
— |
SGL
=0. 01
W e 3 LvL
=1E- 4
=1E- 5 \
\ 3DB
Center 1.8825 Gz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20.86 dBm
Peak 27.78 dBm
Crest 6.92 dB
10 % 2.96 dB
1 % 4.80 dB
.1 % 5.80 dB
01 % 6.40 dB
Date: 20.JAN. 2013 20:20: 34
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Band: LTE Band 25 Bandwidth: 10MHz

Peak-to-Average Ratio for QPSK-RB Size 50, RB Offset 0

@ RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

O fdet 17.5[dB |‘
=0. 01 o
W e 3 LvL

=1E- 4 \

=1E- 5

\ 308

Center 1.8825 GHz 2 dB/ Mean Pwr + 20 dB

Conpl enmentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1

Mean 21.50 dBm
Peak 27.71 dBm
Cr est 6.21 dB

10 % 2.64 dB
1 % 4.40 dB
.1 % 5.24 dB
01 % 5.72 dB

Date: 20.JAN. 2013 20:21:02

Peak-to-Average Ratio for 16QAM-RB Size 50, RB Offset 0

® RBW 10 Mz

Ref 30 dBm “Att 30 dB AQT 3.125 ns

Ofdet 17.5[dB |‘
0. 1
=0. 01,
W e 3 LVL
-1E- 4 \\
=1E- 5 \
\ 3DB
Center 1.8825 GHz 2 dB/ Mean Pwr + 20 dB
Conpl enentary Cunul ative Distribution Function (100000 sanpl es)
Trace 1
Mean 20. 60 dBm
Peak 27.71 dBm
Cr est 7.11 dB
10 % 3.04 dB
1 % 5.04 dB
.1 % 6.16 dB
01 % 6. 80 dB
Date: 20.JAN.2013 20:21:16
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3.3  99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.3.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.

3.3.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and System Simulator via power divider.
2. The 99% occupied bandwidth and 26 dB bandwidth of the middle channel for the highest RF

powers were measured.

3.3.4 Test Setup

=

Power Divider
System Simulator
L] EUT
00

Spectrum Analyzer
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3.3.6 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

. |99%Bandwidth [26dB Bandwidth
Band Bz_:md Channel Frequency Modulation >
Width (MHz) (MHz) (MHz)
QPSK 1.1032 1.3496
1.4MHz 20175 1732.5
16-QAM 1.0976 1.2992
QPSK 2.7480 3.1200
3MHz 20175 17325
16-QAM 2.7480 3.1200
LTE Band 4
QPSK 4.5200 5.0600
5MHz 20175 1732.5
16-QAM 4.5200 5.0600
QPSK 9.1200 10.0800
10MHz 20175 17325
16-QAM 9.1200 10.1600
QPSK 1.1032 1.2992
1.4MHz 23095 707.5
16-QAM 1.0976 1.3104
QPSK 2.7480 3.1200
3MHz 23095 707.5
16-QAM 2.7480 3.0960
LTE Band 12
QPSK 4.5200 5.0400
5MHz 23095 707.5
16-QAM 4.5200 5.0600
QPSK 9.1200 10.0400
10MHz 23095 707.5
16-QAM 9.1200 10.0400
QPSK 1.1032 1.4392
1.4MHz 19193 1909.3
16-QAM 1.1032 1.4280
QPSK 2.7240 3.0720
3MHz 19185 1908.5
16-QAM 2.7360 3.1440
LTE Band 2
QPSK 4.5000 5.0600
5MHz 19175 1907.5
16-QAM 4.5000 4.9800
QPSK 9.1600 10.0800
10MHz 19150 1905
16-QAM 9.1200 10.0400
QPSK 1.1088 1.3552
1.4MHz 26365 1882.5
16-QAM 1.0976 1.3328
QPSK 2.7480 3.1440
3MHz 26365 1882.5
16-QAM 2.7480 3.0960
LTE Band 25
QPSK 4.5200 5.1000
5MHz 26365 1882.5
16-QAM 4.5200 5.1000
QPSK 9.1200 10.0800
10MHz 26365 1882.5
16-QAM 9.1200 10.1600
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3.3.7 Test Result (Plots) of 99% Occupied Bandwidth and 26dB Bandwidth

Band : LTE Band 4

BW / Mod. :

1.4MHz / QPSK

99% Occupied Bandwidth Plot on Channel 20175

for RB Size 6, RB Offset 0

® RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz 15.35 dBm
Ref 30 dBm “Att 30 dB SWF 5 ns 1. 732080000 GHz
30 Offfet 17]5 dB oBw 1] 103200p00 MHz
Tenp 1| [T1 OB
20 alos as
= : | rhnd 1} 731951P00 GHz
LR n WWW\ Temp 2| [T1 B
10 7T7ouBm| v
1 1| 7330544100 GHz
o
// “\“
- 20
Mw Ho™Ma Y
PNl "/“\/M 308
L 30
L- 40
L 50
)
-70
Center 1.7325 GHz 280 kHz/ Span 2.8 Mz

Date: 20.JAN.2013 15:30:53

26dB Bandwidth Plot on Channel 20175

for RB Size 6, RB Offset 0

®

Ref 30 dBm TAtt 30 dB

RBW 30 kHz
“ VBW 100 kHz
SWI 5 ns

Marker 1 [T1 ]
15.55
1.732080000

dBm
Gz

30 O f pet 1715 dB

ndB [T 26|00 dB
BW 1| 349600900
Tenp 1| [T1 ndabl

™

-10{71
1} 731839p00

dBm)

TeTTp T Tapr
-9{82

1} 733188800

LVL
dBm|

B~

"

-- 20

ML

A W

- 30

3DB

L- 40

- 50

- 60

-70

Center 1.7325 GHz 280 kHz/

Date: 20.JAN.2013 15:12:41

Span 2.8 Mz
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Band : LTE Band 4 BW / Mod. : 1.4MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 20175
for RB Size 6, RB Offset 0

® RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz 14.90 dBm
Ref 30 dBm “Att 30 dB SWI 5 ns 1. 732063200 GHz
30 Off pet 17]5 dB OBW 1| 097600000 Mz

Tenp 1| [T1 OB

m‘ 1] 731951P00 GHz
- MMWW Tenp 2| [T1 OB
TEBm| L

10 —
ﬁ 1| 733048B00 GHz

o/ N

20
W/‘ »\“WW
WUM M 308
30
- 40
- 50
- 60
-70
Center 1.7325 GHz 280 kHz/ Span 2.8 Mz

Date: 20.JAN.2013 15:31:29

26dB Bandwidth Plot on Channel 20175
for RB Size 6, RB Offset 0

® RBW 30 kHz  Marker 1 [T1 ]
* VBW 100 kHz 15.11 dBm
Ref 30 dBm “Att 30 dB SWI 5 ns 1. 732063200 GHz
30 Offfet 17]5 dB ndB [Th] 2600 dB
BW 1} 299200000 Mz
o Tomp il (T2 naby
. 1 -11]17 dBm|
MMWM 1| 731844800 Gz
10 TETp T TToET LVL
-11]25 dBm)|

1} 733144900 GHz

L "
LIl A\

Li;wﬂ-‘/‘/"\/w \“WM 308

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 280 kHz/ Span 2.8 Mz

Date: 20.JAN.2013 15:13:26
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Band :

LTE Band 4 BW / Mod. :

3MHz / QPSK

99% Occupied Bandwidth Plot on Channel 20175

for RB Size 15, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 16. 88 dBm
Ref 30 dBm “Att 30 dB SWF 2.5 ns 1. 733088000 GHz
30 Offfet 17]5 dB oBw 2| 748000p00 MHz
Tenp 1| [T1 OB
| 20 1041 e I
1} 731120p00 GHz
L RS T MWMW 2| (71 o8l
VAYH] v’t/
10 TOTO7 OB v
733868000 GHz

—
| —
N

LU \

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 600 kHz/

Date: 20.JAN.2013 15:37:18

26dB Bandwidth Plot on Channel 20175
for RB Size 15, RB Offset 0

Span 6 MHz

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 17.18 dBm
Ref 30 dBm “Att 30 dB SWI 2.5 s 1. 733460000 GHz
30 Offfet 17]5 dB ndB [ Th] 26/ 00 dB
BW 3| 120000000 Mz
L0 PR I (PR
-8/ 86 dBm)|
//WMWW\J‘(MM} B I B
10 TETTD T T ot LVL
-9]35 dBm)|
o 1} 73404800 GHz
# &2
- 10
V,&mw WWMW"V
3DB
- 30
- 40.
- 50
- 60.
-70
Center 1.7325 GHz 600 kHz/ Span 6 Mz

Date: 20.JAN.2013 15:17:09
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Band : LTE Band 4 BW / Mod. : 3MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 20175
for RB Size 15, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 15.79 dBm

Ref 30 dBm TAtt 30 dB SWI 2.5 ns . 732860000 GHz

-

30 Offfet 17]5 dB OBW 2| 748000000 Mz
Tenp 1| [T1 OB
|0 . PRI | A
1} 731120000 GHz
L RV AU W ,NM b A
[VAXH| A /L\Lgnp 2| [T1 o8

N

ﬁ caei=u IRVE
f \ 733868p00 GHz
Lo /

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 600 kHz/ Span 6 Mz

Date: 20.JAN.2013 15:36:54

26dB Bandwidth Plot on Channel 20175
for RB Size 15, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz 16. 60 dBm
Ref 30 dBm TAtt 30 dB SWI 2.5 ns 1.731876000 GHz
30 Offfet 17]5 dB ndB [ Th] 26]00 dB
BW  3{ 120000000 MHz
| >0 Teap 1l [T1 ndBl
-9/88 dBmj|
B /,»:‘AMMWMW#WWMW 1| 730028b00 Gz
10 Nenp—2[ T TT Tagt LVL
-9{39 dBm|
1} 734048P00 GHz

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 600 kHz/ Span 6 Mz

Date: 20.JAN.2013 15:16:26
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Band : LTE Band 4 BW / Mod. : 5MHz / QPSK

99% Occupied Bandwidth Plot on Channel 20175
for RB Size 25, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 14.72 dBm

Ref 30 dBm TAtt 30 dB SWI 2.5 ns . 731980000 GHz

-

30 O f pet 17]5 dB OBW 4f 520000000 MHz
Tenp 1| [T1 OB
Q

= 730240000 GHz

= - A X 1
'Yf i ST OB v
/ \\ 73476000 GHz
'C / \
1/ \

- 30

I

N

L- 40

- 50

- 60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.JAN.2013 15:45:07

26dB Bandwidth Plot on Channel 20175
for RB Size 25, RB Offset 0

® RBW 100 kHz Narker 1 [T1 ]
“VBW 300 kHz 15. 31 dBm
Ref 30 dBm CAt 30 dB SWIr 2.5 ns 1. 731600000 GHz
30 Offet 17]5 dB ndB [ Tl 26[00 dB
BW 5| 060000p00 MHz
o BESR PES
. 1 -11]18 dBm)|
P TS YA T T W 1f 729960p00 @

10 Tenp T ToET LVL
-11{ 60 dBm|
1

| 10 TZ \ﬁz

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.JAN.2013 15:18:00

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 64 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 4 BW / Mod. : 5MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 20175
for RB Size 25, RB Offset 0

® RBW 100 kHz Marker 1 [T1 |
“VBW 300 kHz 13.91 dBm
Ref 30 dBm CAt 30 dB SWI 2.5 ns 1. 732160000 GHz
30 O f get 17]5 dB OBW 4} 520000900 MHz
Tenp 1| [T1 OB
L >0 5 =t A
m‘ 1 1} 7302409000 GHz
= Pt VAT Pt o Aty TP 2] [T OB
10 iscamei=uy MRV
] X 1} 7347609000 GHz

L ) \
| |/ |

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 20.JAN.2013 15:45:54

26dB Bandwidth Plot on Channel 20175
for RB Size 25, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 14.00 dBm
Ref 30 dBm “Att 30 dB SWr 2.5 s 1. 731060000 GHz
30 Offfet 17]5 dB ndB [ TL] 26/00 dB
BW 5| 060000000 M-z
| >0 Tenp 1] [T1 ndpl
i 1 -12|51 dBm|
e RNy gl Y1 729960000 G
10 TP T T ot LVL
-12]23 dBm)|
o 1} 735020900 GHz

L[] |
o \'“WMW

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz
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Band : LTE Band 4 BW / Mod. : 10MHz / QPSK

99% Occupied Bandwidth Plot on Channel 20175
for RB Size 50, RB Offset 0

® RBW 300 kHz Marker 1 [T1 ]
“VBW 1 Miz 14.52 dBm

Ref 30 dBm TAtt 30 dB SWI 2.5 ns . 730340000 GHz

-

30 Offfet 17]5 dB oBwW 9 120000p00 Mz
Tenp 1| [T1 OB
120 NPT | A
- 3 1} 72794000 Gz
o T e N e I
10 Sy pramei=uy MRV
] \ 1} 737060900 GHz

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 20.JAN.2013 15:51:08

26dB Bandwidth Plot on Channel 20175
for RB Size 50, RB Offset 0

® “RBW300 kHz Marker 1 [T1 ]

“VBW 1 Mz 15.01 dBm
Ref 30 dBm “Att 30 dB SWF 2.5 ns 1. 730460000 GHz
30 Offet 17]5 dB ndB [Tl  26]00 dB
BW 10| 080000900 Mz
o BN PSR
. -10{52 dBm
P ANW 0 N i 1| 727460p00 GHz
10 Nerp T TToRr LVL
-13]10 dBm)|
. 1} 737540900 Gz

]/1 |
/ |
W \““WMW 308

- 30

- 40

-- 50

-- 60

-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Dat e: 20.JAN. 2013 15:20: 16
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Band : LTE Band 4 BW / Mod. :

10MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 20175

for RB Size 50, RB Offset 0

® RBW 300 kHz Marker 1 [T1 |
FVBW 1 Mz 12.94 dBm
Ref 30 dBm “Att 30 dB SWr 2.5 ns 1.731780000 GHz
30 Offet 17]5 dB oBW 9] 120000p00 Mz
Tenp 1| [T1 OB
L0 P A
1} 727940000 a2
eV v Tenp 2/ [T1 OB
VAH Al tenaiyl ey
10 pwamer=y FRVE
1} 737060000 Gz

L U \

- 30

L- 40

- 50

- 60

-70

Center 1.7325 GHz 2 MHz/

Date: 20.JAN.2013 15:51:37

26dB Bandwidth Plot on Channel 20175
for RB Size 50, RB Offset 0

® “RBW300 kHz Marker 1 [T1 ]
13.

“VBW 1 MHz
Ref 30 dBm CAtt 30 dB SWI 2.5 ns

Span 20 MHz

66 dBm

1.728580000 GHz

30 Of pet 1715 dB ndB [ T]
BW 10|
B 1

b1 26
160000
£T1 nd

00 dB
00 MHz

)

e
VAl I M*MMMWW' Ik

-12
727420

57 dBm|
00 GHz

T T
-12
737580

] LVL
18 dBm|
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-70

Center 1.7325 GHz 2 MHz/

Dat e: 20.JAN. 2013 15:20: 53

Span 20 MHz
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Band :

LTE Band 12 BW / Mod. : 1.4MHz / QPSK

99% Occupied Bandwidth Plot on Channel 23095
for RB Size 6, RB Offset 0

® RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz 16.39 dBm
Ref 30 dBm “Att 30 dB SWI 5 ns 707. 152800000 Mz
30 Off pet 17|dB OBW 1| 103200000 Mz
Tenp 1| [T1 OB
20 N 10] 25 eI
706| 945600900 Mz
WM"WZem 2l [T1 o8l
10 paopezamer=ny MRV

708} 048800p00 MHz

L[ |/ \
NN \

- 30

L- 40
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-70

Center 707.5 MHz 280 kHz/ Span 2.8 Mz

Date: 20.JAN.2013 16:09: 27

26dB Bandwidth Plot on Channel 23095
for RB Size 6, RB Offset 0

® “RBW30 kHz  Marker 1 [T1 ]
* VBW 100 kHz 16. 48 dBm
Ref 30 dBm “Att 30 dB SWI 5 ns 707. 152800000 Mz
30 Offfet 17[dB ndB [Tl  26]00 dB
BW 1} 299200000 Mz
o . N I &
-9{83 dBm)|
ww\/"wo’\/\/‘\ 706| 844800000 M-z
10 TETp T TToET LVL
9146 dBm)|

708} 144000000 MHz

Y N
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Band : LTE Band 12 BW / Mod. : 1.4MHz / 16QAM
99% Occupied Bandwidth Plot on Channel 23095
for RB Size 6, RB Offset 0
® RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15. 54 dBm
Ref 30 dBm CALt 30 dB SWI 5 ns 707. 080000000 MHz
30 O f get 17|dB OBW 1} 097600900 MHz
Tenp 1| [T1 OB
20 T 60 dB; A
706} 945600000 MHz
o N 'qf‘l\/uw/“\/‘\ww qoTenp 2| [T1 OS v
f 708} 043200000 MHz o
=
// \
% A \MJ\\\M
3/3:1/‘“ \U\'\AM.,U 3DB
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-70
Center 707.5 MHz 280 kHz/ Span 2.8 Mz
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26dB Bandwidth Plot on Channel 23095
for RB Size 6, RB Offset 0
® “ RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15. 64 dBm
Ref 30 dBm CALt 30 dB SWI 5 ns 707. 080000000 MHz
30 Offfet 17[dB ndB [ Th] 26[/00 dB
BW 1} 310400000 MHz
L0 . Tonp alrT1 naby
-10]|67 dBm)
‘ N ,("\X'VV‘WW'\/‘AUV\ Ie”'7J06 :333632 Joo MHz »
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Band : LTE Band 12 BW / Mod. : 3MHz / QPSK
99% Occupied Bandwidth Plot on Channel 23095
for RB Size 15, RB Offset 0
® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17. 25 dBm
Ref 30 dBm CALt 30 dB SWIr 2.5 ns 706. 300000000 MHz
30 O f get 17|dB OBW 2| 748000900 MHz
Tenp 1| [T1 OB
20 10l 46 dg A
706} 108000000 MHz
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26dB Bandwidth Plot on Channel 23095
for RB Size 15, RB Offset 0
® “ RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17. 23 dBm
Ref 30 dBm CALt 30 dB SWIr 2.5 ns 706. 264000000 MHz
30 Offfet 17[dB ndB [ Th] 26[/00 dB
BW 3} 120000900 MHz
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Band : LTE Band 25 BW / Mod. : 3MHz / QPSK
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for RB Size 15, RB Offset 0

® RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 18.06 dBm

Ref 30 dBm CAtt 30 dB SWI 2.5 ns . 883460000 GHz

-

30 Of pet 17]5 dB oBW 748000000 MHz
Tenp 1| [T1 OB
Q

N

1

1f 88112000 GHz
LR MWWWMWM T2
e 1 hp 2| [T1 OB
10 TITZ3 OB v
/ \ 1} 883868p00 GHz

- 30

L- 40

- 50

- 60

-70

Center 1.8825 GHz 600 kHz/ Span 6 M-z

Date: 20.JAN.2013 20:04: 59

26dB Bandwidth Plot on Channel 26365
for RB Size 15, RB Offset 0

® “RBW 100 kHz Marker 1 [T1 ]

“ VBW 300 kHz 17.99 dBm
Ref 30 dBm CAtt 30 dB SWI 2.5 ns 1.882776000 GHz
30 Of pet 1715 dB ndB [ T[] 26{00 dB
BW 3 144000000 MHz
L 20 1 Tenp 1] [T1 ndpl
- WMMMWI‘ -9]07 dBm
NVARH 1f 880928P00 GHz
10 TETTP T T ot LVL
-7]20 dBm)|
0 1} 884072p00 GHz
1
- 10 \«‘
| At MM/ il
A% e
308
- 30
- 40
- 50
- 60
-70
Center 1.8825 GHz 600 kHz/ Span 6 MHz

Dat e: 20.JAN. 2013 19:43:05

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 86 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 25 BW / Mod. : 3MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 26365
for RB Size 15, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 5MHz / QPSK
99% Occupied Bandwidth Plot on Channel 26365
for RB Size 25, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 5MHz / 16QAM
99% Occupied Bandwidth Plot on Channel 26365
for RB Size 25, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 10MHz / QPSK

99% Occupied Bandwidth Plot on Channel 26365
for RB Size 50, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 10MHz / 16QAM
99% Occupied Bandwidth Plot on Channel 26365
for RB Size 50, RB Offset 0
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3.4 Conducted Band Edge and Spurious Emission Measurement

3.4.1 Limit

For operations in band 2, band 4 and band 25, the FCC limit is
43 + 10log;o(P[Watts]) dB = -13 dBm in a 1 MHz bandwidth.

For operations in band 12, the FCC limit is
43 + 10log;o(P[Watts]) dB = -13 dBm in a 100 kHz bandwidth.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via power divider.

2. The conducted spurious emission for the whole frequency range was taken.

3.4.4 Test Setup

=

Power Divider
System Simulator
L] EUT
00

Spectrum Analyzer
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3.4.5 Test Plots of Conducted Band-Edge Emission

Band : LTE Band 4 BW / Mod. : 1.4MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 5
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Band :

LTE Band 4

BW / Mod. :

1.4MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 5
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Higher Band Edge Plot for 16QAM -RB Size 6, RB Offset 0
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Band : LTE Band 4

BW / Mod. :

3MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Higher Band Edge Plot for QPSK-RB Size 15, RB Offset 0
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Band : LTE Band 4 BW / Mod. : 3MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 14
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Band : LTE Band 4 BW / Mod. : 5MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 24
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Band : LTE Band 4 BW / Mod. : 10MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49
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Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Band : LTE Band 12 BW / Mod. : 1.4MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 5
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Band : LTE Band 12 BW / Mod. : 1.4MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 5
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Band : LTE Band 12 BW / Mod. : 3MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Band : LTE Band 12 BW / Mod. : 3MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 14
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Band : LTE Band 12 BW / Mod. : 5MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Band : LTE Band 25

BW / Mod. :

1.4MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 5
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Band : LTE Band 25 BW / Mod. : 3MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for QPSK-RB Size 15, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Higher Band Edge Plot for QPSK-RB Size 15, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 3MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Lower Band Edge Plot for 16QAM -RB Size 15, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 14
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Higher Band Edge Plot for 16QAM -RB Size 15, RB Offset 0
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Band : LTE Band 25 BW / Mod. : 5MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24
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Band :

LTE Band 25 BW / Mod. :

5MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Lower Band Edge Plot for 16QAM -RB Size 25, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 24
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Band : LTE Band 25 BW / Mod. :

10MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49
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Band : LTE Band 25 BW / Mod. :

10MHz / 16QAM

Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 49
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3.4.6 Test Plots of Spurious Emission

Band :

LTE Band 4 BW / Mod. : 1.4MHz / QPSK

Frequency :

1710.7 Channel : 19957

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)
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Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)
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13.600 G 18.000 G 1.00 M 13.635200 G -33.18 -20.18
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Band : LTE Band 4 BW / Mod. : 1.4MHz / QPSK
Frequency : |1732.5 Channel : 20175

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)
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- 80
- 90 308

SPUENM

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 844.800000 M -60.74 -47.74

Date: 20.JAN.2013 20:37:21

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
| [ N -~
IvAXH] Y T
A A AN A A A AN AN LvL
QA
- 60
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 1.698 G 1.00 M 1.028269 G -51.74 -38.74
1.768 G 3.000 G 1.00 M 2.132672 G -33.80 -20.80
3.000 G 7.000 G 1.00 M 3.028000 G 45. 16 -32.16
7.000 G 13.600 G 1.00 M 12.220600 G -43.51 -30.51
13.600 G 18.000 G 1.00 M 13.626400 G -32.83 -19.83
Date: 24.JAN.2013 17:31:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

1.4MHz / QPSK

Frequency :

1754.3

Channel :

20393

SPUENM

Dat e:

SPUENM

Dat e:

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

|30

O f et
- Hpott

i —

- 20

L a0
L 50

- 60

L 70

- 80

- 90

3DB

Start 30 MHz

Start
[ Hz]
30. 000

M

St op
[ Hz]
1.000 G 100.00 k 879. 235000 M

RBW
[Hz]

20. JAN. 2013 20: 44: 06

97 WMHz/

Freq
[ Hz]

Pwr Abs
[dBnm
-61.73

ALimt
[dB]

-48.

73

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

20. JAN. 2013 20: 45:57

Ref 0 dBm
o fdet .5 dB |
- ot 1
L 20
30
- 40 | Nt A e
| o l W\JWWWWW—NI LVL
A
- 60
- 70
- 80
L 90 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.280395 G -51.84 -38. 84
1.768 G 3.000 G 1.00 M 2.153889 G -40. 36 -27.36
3.000 G 7.000 G 1.00 M 3. 044000 G -45.97 -32.97
7.000 G 13.600 G 1.00 M 12.732100 G -44.92 -31.92
13.600 G 18.000 G 1.00 M 13.624200 G -32.97 -19.97
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

1.4MHz / 16QAM

Frequency :

1710.7

Channel :

19957

SPUENM

Dat e:

SPUENM

Dat e:

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

|30

Ofdet 17.5
- Hpott

i —

- 20

L a0
L 50

- 60
A

[ 70

- 80

- 90

3DB

Start 30 MHz

Start St op RBW
[ Hz] [ Hz] [Hz]
000 G 100.00 k 783.690000 M

30.000 M 1.

20. JAN. 2013

20: 41: 56

97 WMHz/

Freq
[ Hz]

Pwr Abs
[dBn
-61.56

ALimt
[dB]

-48.

56

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
| 40| [N PR N N
n MWMWWW“—’*V"’V‘I LWL
Ay
- 60
- 70
- 80
90 3DB
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.692765 G -51.64 -38. 64
1.768 G 3.000 G 1.00 M 2.110496 G -33. 44 -20. 44
3.000 G 7.000 G 1.00 M 3.032000 G -45. 86 -32.86
7.000 G 13.600 G 1.00 M 13.227100 G -43.38 -30.38
13.600 G 18.000 G 1.00 M 13.626400 G -32.91 -19.91
24.JAN. 2013 17:35:11
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4

BW / Mod. : 1.4MHz / 16QAM

1732.5

Frequency :

Channel : 20175

Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
30
VAXH e
| o LVL
- 60
AN VY YRR STV WSROV VY ywon
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 869. 535000 M -61.28 -48.28
Date: 20.JAN. 2013 20:38:04

Conducted Emission Plot (1GHz ~ 18GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
| [ ma—
IvAXH] Y T
L 50 ﬁ N A A A NN A LVL
-
- 60
- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.205561 G -51.96 -38.96
1.768 G 3.000 G 1.00 M 2.132672 G -32.81 -19.81
3.000 G 7.000 G 1.00 M 3.038000 G -45.23 -32.23
7.000 G 13.600 G 1.00 M 12.260200 G -43.52 -30.52
13.600 G 18.000 G 1.00 M 13.613200 G -33.20 -20.20
Date: 24.JAN. 2013 17:32:20
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4

BW / Mod. :

1.4MHz / 16QAM

1754.3

Frequency :

Channel :

20393

Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
30
VAXH e
| o LVL
- 60
LA~ s A ", Py o~
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 862. 745000 M -61.50 -48.50
Date: 20.JAN. 2013 20:44:35

Conducted Emission Plot (1GHz ~ 18GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB A&L |
- ot 1
L 20
- 30
\ [ NSO~ r—
IVAXH] e
| o WWM—VWWMJ\J LVL
o A
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.199485 G -52.20 -39.20
1.768 G 3.000 G 1.00 M 2.153889 G -39.28 -26.28
3.000 G 7.000 G 1.00 M 3. 030000 G -45. 44 -32. 44
7.000 G 13.600 G 1.00 M 12.722200 G -44.51 -31.51
13.600 G 18.000 G 1.00 M 13.626400 G -32.49 -19. 49
Date: 20.JAN. 2013 20:45:31
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 4 BW / Mod. : 3MHz / QPSK
Frequency : |1711.5 Channel : 19965

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50

- 60

L 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 615.395000 M -61.31 -48.31

Date: 21.JAN.2013 10:12:06

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 17.5[dB |
L 20
30
y T M
IVAXH] e
- 51 A WWWWWM‘/’V‘I LVL
S
- 60
70
- 80
SPUEN | g9 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.694012 G -51.85 -38.85
1.768 G 3.000 G 1.00 M 2.111984 G -37.87 -24.87
3.000 G 7.000 G 1.00 M 3. 004000 G 45. 99 -32.99
7.000 G 13.600 G 1.00 M 12.220600 G -45.15 -32.15
13.600 G 18.000 G 1.00 M 13.628600 G -33.40  -20.40
Date: 21.JAN.2013 10:10:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

3MHz / QPSK

Frequency :

1732.5

Channel :

20175

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17.5[dB
- Hpott

i —

- 20

- 30

- 50

- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

St op RBW
[ Hz] [Hz]
1.000 G 100.00

Date: 21.JAN.2013 10:07:10

97 WMHz/

Pwr Abs
[dBn
-61.70

Freq
[ Hz]
k 962. 655000 M

Stop 1 GHz

ALimt
[dB]

-48.

70

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
) [ SN
IvAXH] Y .
| 5o l s N N A LVL
NSO T o
- 60
- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.092070 G -52.34 -39.34
1.768 G 3.000 G 1.00 M 2.132320 G -37.80 -24.80
3.000 G 7.000 G 1.00 M 3.028000 G -45.52 -32.52
7.000 G 13.600 G 1.00 M 12.253600 G -45.16 -32.16
13.600 G 18.000 G 1.00 M 13.626400 G -33.29 -20.29
Date: 21.JAN. 2013 10:08:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4

BW / Mod. :

3MHz / QPSK

1753.5

Frequency :

Channel :

20385

Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

Ofg

i —

- Yot

- 20

- 30

L a0
L 50

- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

[
1

Date: 21.JAN. 2013

St op

97 WMHz/

Pwr Abs
[dBnm
-60.83

ALimt
[dB]
-47.83

RBW Freq
Hz] [ Hz] [ Hz]
. 000 G 100.00 k 890.390000 M

10:12: 45

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 17.5[dB |
- ot 1
L 20
- 30
S |- 20— NS
=50, ,n. RASEE aSa S SEEVA e aaal S LvL
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.337590 G -51.05 -38.05
1.768 G 3.000 G 1.00 M 2.153272 G -35.55 -22.55
3.000 G 7.000 G 1.00 M 3.026000 G -45.55 -32.55
7.000 G 13.600 G 1.00 M 12.702400 G -44.64 -31. 64
13.600 G 18.000 G 1.00 M 13.613200 G -33.03 -20.03
Date: 21.JAN. 2013 10:15:52
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 4 BW / Mod. : 3MHz / 16QAM
Frequency : |1711.5 Channel : 19965
Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)
® Ref 0 dBm
--BPGLtse[ 17. 5| dB !
L 20
- 30
AxH - 40
| <o LVL
- 60
L 70
L 80
SPUEN | o0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 880.690000 M -61.76 -48.76
Date: 21.JAN. 2013 10:11:36
Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)
® Ref 0 dBm
B o fdet 17.5[dB |
o i
[ N I e
W= [ 40—+
L 50 A Nt WWM/\J LVL
Ny -
- 60
L 70
L 80
SPUEM L 50 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.246566 G -51.53 -38.53
1.768 G 3.000 G 1.00 M 2.112600 G -37.74 -24.74
3.000 G 7.000 G 1.00 M 3.034000 G -45. 94 -32.94
7.000 G 13.600 G 1.00 M 13.157800 G -44.92 -31.92
13.600 G 18.000 G 1.00 M 13.613200 G -33.77 -20.77
Date: 21.JAN. 2013 10:10:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4 BW / Mod. : 3MHz / 16QAM
Frequency : |1732.5 Channel : 20175
Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH e
| <o LvL
- 60 — s r pT—r
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 554. 770000 M -61.41 -48.41
Date: 21.JAN.2013 10:07:38
Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
o fdet 17.5[dB |
- i 1
L 20
- 30
w40 N N N e~
| 5 l [ e WWW\/\/’\J LWL
2 QI
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.7 GHz/ Stop 18 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.695408 G -51.89 -38.89
1.768 G 3.000 G 1.00 M 2.131704 G -37.91 -24.91
3.000 G 7.000 G 1.00 M 3.036000 G -45.93 -32.93
7.000 G 13.600 G 1.00 M 12.801400 G -45.10 -32.10
13.600 G 18.000 G 1.00 M 13.633000 G -33.43  -20.43
Date: 21.JAN.2013 10:08:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

3MHz / 16QAM

Frequency :

1753.5

Channel :

20385

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17.5[dB
- Hpott

i —

- 20

- 30

L a0
L 50

-- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

St op
[ Hz]
1.000

Date: 21.JAN. 2013

G 100. 00 k 890.390000 M

RBW
[Hz]

10:13:17

97 WMHz/

Pwr Abs
[dBn
-61.16

Freq
[ Hz]

ALimt
[dB]

-48.

16

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
w40 1 I\H”—\——-v‘-‘w
| 5o l A A I N N - LVt
o~ wAAT
- 60
- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.282836 G -52.41 -39.41
1.768 G 3.000 G 1.00 M 2.153272 G -35.96 -22.96
3.000 G 7.000 G 1.00 M 3.036000 G 45.91 -32.91
7.000 G 13.600 G 1.00 M 10.352800 G -45.25 -32.25
13.600 G 18.000 G 1.00 M 13.617600 G -33.29 -20.29
Date: 21.JAN. 2013 10:13:52
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 4 BW / Mod. : 5MHz / QPSK
Frequency : |1712.5 Channel : 19975

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50

- 60
IR W INY PRSI A M A ~ =
- 70

- 80
- 90 308

SPUENM

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 419. 455000 M -61.38 -48.38

Date: 21.JAN.2013 10:20:31

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
L 20
- 30
Il |\ P IR R NG
=& 40
l Pt St MWWW\/'\JVJ [RY]
Evine g
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [dB]
1.000 G 1.698 G 1.00 M 1.230873 G -52.59 -39.59
1.768 G 3.000 G 1.00 M 2.113833 G -37.33 -24.33
3.000 G 7.000 G 1.00 M 3.020000 G -45.93 -32.93
7.000 G 13.600 G 1.00 M 13.260100 G -45.31 -32.31
13.600 G 18.000 G 1.00 M 13.613200 G -33.03 -20.03
Date: 21.JAN. 2013 10:21:56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

5MHz / QPSK

Frequency :

1732.5

Channel :

20175

SPUENM

Dat e:

SPUENM

Dat e:

Ref 0 dBm

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

O f get

- Yot

i —

- 20

- 30

L a0
L 50

- 60
e~

L 70

- 80

- 90

3DB

Start 30 MHz

St

art

[ Hz]
30.000 M

St op RBW

[

Hz] [Hz]

97 WMHz/

Freq
[ Hz]

1.000 G 100.00 k 993. 695000 M

21.JAN. 2013

10: 19: 49

Pwr Abs
[dBnm
-61.48

ALimt
[dB]

-48.

48

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 17.5[dB |
- ot 1
L 20
- 30
L 20—} I\ POV e SN N ot
L 50 n SASaW DS N A~ LVL
W vl
- 60
- 70
- 80
90 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.268886 G -52.24 -39.24
1.768 G 3.000 G 1.00 M 2.134169 G -36.79 -23.79
3.000 G 7.000 G 1.00 M 3.036000 G -46.27 -33.27
7.000 G 13.600 G 1.00 M 12.758500 G -45.23 -32.23
13.600 G 18.000 G 1.00 M 13.624200 G -33.29 -20.29
21.JAN. 2013 10:17:41
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

5MHz / QPSK

Frequency :

1752.5

Channel :

20375

SPUENM

Dat e:

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

O fget 17.5|dB

i —

- Yot

- 20

- 30

L a0
L 50

- 60

RN NI

[ 70

- 80

- 90

3DB

Start 30 MHz

Start St op RBW
[ Hz] [ Hz] [Hz]
30.000 M 1.000 G 100.00 k 857.410000 M -61.84

21.JAN. 2013

10: 24: 03

97 WMHz/

Freq Pwr Abs
[ Hz] [dBnm

ALimt
[dB]

-48.

84

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
| [N SN
IvAXH] Y
;\EEJM | . WWMJ\’J LV
- 60
L- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 1.698 G 1.00 M 1.313526 G -52.36 -39.36
1.768 G 3.000 G 1.00 M 2.152040 G -36.09 -23.09
3.000 G 7.000 G 1.00 M 3. 000000 G 46. 08 -33.08
7.000 G 13.600 G 1.00 M 12.299800 G -45.01 -32.01
13.600 G 18.000 G 1.00 M 13.701200 G -33.45 -20.45
Date: 21.JAN.2013 10:22: 46
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4 BW / Mod. : 5MHz / 16QAM
Frequency : |1712.5 Channel : 19975
Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o LvL
Zﬁﬁ,m.w s A AAAN A - )
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 876.325000 M -61.07 -48.07
Date: 21.JAN. 2013 10:20:57
Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
o fdet 17.5[dB |
- i 1
L 20
- 30
S |- 40— AN
|50 l e JN S I A Lvi
Vs Sl
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.7 GHz/ Stop 18 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.069401 G -52.58 -39.58
1.768 G 3.000 G 1.00 M 2.114449 G -37.24 -24.24
3.000 G 7.000 G 1.00 M 3.462000 G -46.29 -33.29
7.000 G 13.600 G 1.00 M 13.507600 G -45.30 -32.30
13.600 G 18.000 G 1.00 M 13.646200 G -33.38 -20.38
Date: 21.JAN. 2013 10:21:30
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 4 BW / Mod. : 5MHz / 16QAM
Frequency : |1732.5 Channel : 20175

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50

SN o~
- 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 857.895000 M -61.19 -48.19

Date: 21.JAN.2013 10:19:16

Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
[N s
IvAXH] Y
l MNW\’WWWWW\/\M’VJ LVL
el v 4
- 60
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 1.698 G 1.00 M 1.244125 G -52. 64 -39. 64
1.768 G 3.000 G 1.00 M 2.132320 G -38.30 -25.30
3.000 G 7.000 G 1.00 M 3.036000 G 45. 57 -32.57
7.000 G 13.600 G 1.00 M 13.240300 G -45.27 -32.27
13.600 G 18.000 G 1.00 M 13.626400 G -33.44 -20.44
Date: 21.JAN.2013 10:18:25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4

BW / Mod. : 5MHz / 16QAM

1752.5

Frequency :

Channel : 20375

Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

16-QAM (RB Size 1, RB Offset 0)

O f get

i — |

- Yot

- 20

- 30

L a0
L 50

- 60

bt
- 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

Date: 21.JAN. 2013

St op
[ Hz]
1.000 G 100.00 k 815.215000 M

97 WMHz/ Stop 1 GHz

Pwr Abs
[dBn
-61.76

RBW
[Hz]

ALimt
[dB]
-48.76

Freq
[ Hz]

10: 23:43

Conducted Emission Plot (1GHz ~ 18GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
e~
IVAXH e IhSa
L 50 N\/\—WNWWMMWN\MJVJ LVL
P~ Wi
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.249008 G -52.21 -39.21
1.768 G 3.000 G 1.00 M 2.153889 G -38.16 -25.16
3.000 G 7.000 G 1.00 M 3.464000 G -46.51 -33.51
7.000 G 13.600 G 1.00 M 12.715600 G -45.21 -32.21
13.600 G 18.000 G 1.00 M 13.613200 G -33.69 -20.69
Date: 21.JAN. 2013 10:23:15
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4

BW / Mod. :

10MHz / QPSK

1715

Frequency :

Channel :

20000

Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

Ofg

i —

- Yot

- 20

- 30

L a0
L 50

- 60~

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

[
1

Date: 21.JAN. 2013

St op

97 WMHz/

Pwr Abs
[dBnm
-60.03

ALimt
[dB]
-47.03

RBW Freq
Hz] [Hz] [ Hz]
. 000 G 100.00 k 811.335000 M

10:33:59

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
e 40— e
L_s5q l MVWWWWWWA" LVL
P A
- 60
- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.693664 G -50. 50 -37.50
1.768 G 3.000 G 1.00 M 2.113216 G -37.22 -24.22
3.000 G 7.000 G 1.00 M 3. 046000 G -45. 96 -32.96
7.000 G 13.600 G 1.00 M 13.167700 G -44.92 -31.92
13.600 G 18.000 G 1.00 M 13.626400 G -33.35 -20.35
Date: 21.JAN. 2013 10:28:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. : 10MHz / QPSK

Frequency :

1732.5

Channel : 20175

SPUENM

Dat e:

SPUEN |

Dat e:

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
- 40
| <o LvL
- 60
WMM I~ e M PA I,
-7
- 80
L 90 3DB
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 838.010000 M -61.78 -48.78
21.JAN. 2013 10:25:17
Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
o fdet 17.5[dB |
- i 1
L 20
- 30
| 40—t | e e
L 50 A N A~ AL LvL
Lo AP
- 60
- 70
- 80
90 3DB
Start 1 Gz 1.7 GHz/ Stop 18 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.155542 G -52.25 -39.25
1.768 G 3.000 G 1.00 M 2.135401 G -37.88 -24.88
3.000 G 7.000 G 1.00 M 3.456000 G 45. 89 -32.89
7.000 G 13.600 G 1.00 M 12.702400 G -45.29  -32.29
13.600 G 18.000 G 1.00 M 13.611000 G -33.56  -20.56
21.JAN. 2013 10:26:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

10MHz / QPSK

Frequency :

1750

Channel :

20350

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

Ofdet 17.5
- Hpott

i —

- 20

- 30

L a0
L 50

- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz

Start
[ Hz] [
30.000 M 1

Date: 21.JAN. 2013

St op

RBW
Hz] [Hz]
.000 G 100. 00

10:38:15

97 WMHz/

Pwr Abs
[dBnm
-60.73

Freq
[ Hz]
k 822.490000 M

ALimt
[dB]

-47.

73

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
o fdet 17.5[dB |
- ot 1
L 20
- 30
. [ SN
IVAXH] e /vl
L 50 et PAAA A AN LVL
N o o
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.276210 G -52.27 -39.27
1.768 G 3.000 G 1.00 M 2.149575 G -38.21 -25.21
3.000 G 7.000 G 1.00 M 3.038000 G -45.92 -32.92
7.000 G 13.600 G 1.00 M 10.306600 G -45.32 -32.32
13.600 G 18.000 G 1.00 M 13.606600 G -33.53 -20.53
Date: 21.JAN. 2013 10:39:26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4 BW / Mod. : 10MHz / 16QAM
Frequency : | 1715 Channel : 20000
Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH e
| <o LvL
50 T WUV PN A
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 886.995000 M -60.79 -47.79
Date: 21.JAN.2013 10:34:38
Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
o fdet 17.5[dB |
- i 1
L 20
- 30
S |- 40—t oA ]
.,5cnjll AN ISR SN AN LvL
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.7 GHz/ Stop 18 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.698 G 1.00 M 1.693664 G -52.31 -39.31
1.768 G 3.000 G 1.00 M 2.116914 G -37.24 -24.24
3.000 G 7.000 G 1.00 M 3. 020000 G -46.19 -33.19
7.000 G 13.600 G 1.00 M 13.243600 G -45.23 -32.23
13.600 G 18.000 G 1.00 M 13.617600 G -33.25 -20.25
Date: 21.JAN.2013 10:28:37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 4 BW / Mod. : 10MHz / 16QAM
Frequency : |1732.5 Channel : 20175
Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH] Y
| <o LvL
- 60
o - POV PV e seve
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 999. 030000 M -61.58 -48.58
Date: 21.JAN.2013 10:25:38
Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
o fdet 17.5[dB |
- i 1
L 20
- 30
VAXHI R M
50 A (\Sas=SV WW’V\M/\’J LVL
e 1C
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.7 GHz/ Stop 18 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.339683 G -52.36 -39.36
1.768 G 3.000 G 1.00 M 2.131704 G -36.79 -23.79
3.000 G 7.000 G 1.00 M 3.038000 G -46. 04 -33.04
7.000 G 13.600 G 1.00 M 12.204100 G -45.12 -32.12
13.600 G 18.000 G 1.00 M 13.602200 G -33.53  -20.53
Date: 21.JAN.2013 10:26:14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 4

BW / Mod. :

10MHz / 16QAM

1750

Frequency :

Channel :

20350

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

O fget 17.5|dB

i —

- Yot

- 20

- 30

L a0
L 50

L 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz

Start
[ Hz]
30.000 M

Date: 21.JAN. 2013

St op
[ Hz]

RBW
[Hz]

97 WMHz/

Freq
[ Hz]

1.000 G 100.00 k 863.230000 M

10: 36: 04

Pwr Abs
[dBnm
-61.09

ALimt
[dB]
-48.09

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 18GHz) for
16-QAM (RB Size 1, RB Offset 0)

o fdet 17.5[dB |
- ot 1
L 20
- 30
1 N A e
IVAXH] e T
| oo I [ e ! caametiedh LVL
(P mw
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.7 Gz/ Stop 18 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.698 G 1.00 M 1.047081 G -52.21 -39.21
1.768 G 3.000 G 1.00 M 2.150191 G -35.93 -22.93
3.000 G 7.000 G 1.00 M 3.034000 G -45.87 -32.87
7.000 G 13.600 G 1.00 M 12.765100 G -44.96 -31.96
13.600 G 18.000 G 1.00 M 13.637400 G -33.38 -20.38
Date: 21.JAN. 2013 10:40:08
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 1.4MHz / QPSK
Frequency : | 699.7 Channel : 23017

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 5)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y |
| o | LVL
- 60 x
NA—AIAI A A . n W A 7
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 633.980000 M -61.27 -48.27
728.500 M 1.000 G 100.00 k 729.314500 M -39.18 -26.18

Date: 21.JAN.2013 14:01:22

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 5)

Ref 0 dBm
ofdet 17 dp |
- Hpott 1
L 20
- 30
IvAXH] Y
| o | ,. N e ey IRV
A AN i A NNT
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 3.000 G 1.00 M 1.400000 G -30.58 -17.58
3.000 G 7.000 G 1.00 M 3.036000 G -46.68 -33.68
7.000 G 8.000 G 1.00 M 7.947000 G -44.88 -31.88

Date: 21.JAN.2013 14:00: 44
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 1.4MHz / QPSK
Frequency : | 707.5 Channel : 23095
Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 2)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| 5o I LVL
- 60 = s (VONETY oy I
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ He] [ He] [+ [dBn] [ dB]
30.000 M 686.500 M 100.00 k 136.024750 M -61.18 -48.18
728.500 M 1.000 G 100.00 k 737.188000 M -39.33 -26.33
Date: 21.JAN.2013 13:49:18
Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 2)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30 |
=& 40
| o n I A PN A LV
:\E’QALMMM
- 70
- 80
SPUEN L g0 3o8
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ He] [ He] [+ [dBn [ dB]
1.000 G 3.000 G 1.00 M 1.415000 G -33.05 -20.05
3.000 G 7.000 G 1.00 M 3.036000 G -46. 96 -33.96
7.000 G 8.000 G 1.00 M 7.859500 G -44.81 -31.81
Date: 21.JAN.2013 13:51:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 12

BW / Mod. :

1.4MHz / QPSK

Frequency :

715.3

Channel :

23173

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 3, RB Offset 1)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
| o LVL
- 60 - a
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 659.911750 M -61.48 -48.48
728.500 M 1.000 G 100.00 k 744.790000 M -38.91 -25.91

Dat e:

21.JAN. 2013

13:55:26

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 3, RB Offset 1)

Ref 0 dBm
ofdet 17 dp |
- Hpott 1
L 20
- 30
IvAXH] Y
| o ™ e LV
WP N e
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 3.000 G 1.00 M 1.430000 G -32.36 -19.36
3.000 G 7.000 G 1.00 M 3. 000000 G -46.63 -33.63
7.000 G 8.000 G 1.00 M 7.431000 G -45. 84 -32.84
Date: 21.JAN. 2013 13:54:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12

BW / Mod. :

1.4MHz / 16QAM

699.7

Frequency :

Channel :

23017

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 5)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- SPott t 1
L 20
- 30
VAXH e
| <o LvL
VIV VOTY S eTW VS SOV I N Y OwY w ey o AT e
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 581. 460000 M -61.24 -48. 24
728.500 M 1.000 G 100.00 k 729.314500 M -38.99 -25.99

Date: 21.JAN. 2013

14:02: 10

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 5)

i —

3DB

Ref 0 dBm
ofdet 17 dp
- Hpott
- 20
- 30
IvAXH] Y I
- 50 + =
- 60
- 70
- 80
SPUENV | o0
Start 1 GHz
Start St op RBW
[ Hez] [ Hz] [Hz]
1.000 G 3.000 G 1.00 M
3.000 G 7.000 G 1.00 M
7.000 G 8.000 G 1.00 M
Date: 21.JAN.2013 13:59:59

700 MHz/

Freq

[ Hz]
1.400000 G
3.454000 G
7.971000 G

Pwr Abs

[dBnm
-28.63
-46.50
-44.23

Stop 8 GHz

ALimt
[dB]
-15.63
-33.50
-31.23
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 1.4MHz / 16QAM
Frequency : | 707.5 Channel : 23095

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 2)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y I
| o I LVL
A Py rorayy i <>
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 576. 864500 M -61.09 -48.09
728.500 M 1.000 G 100.00 k 737.866750 M -39.19 -26.19

Date: 21.JAN.2013 13:50:11

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 2)

Ref 0 dBm
ofdet 17 dp |
- Hpott 1
L 20
- 30
|
IvAXH] Y
L 50 n ~ A A LV
N sw
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 3.000 G 1.00 M 1.415000 G -32.83 -19.83
3.000 G 7.000 G 1.00 M 3.036000 G -46.63 -33.63
7.000 G 8.000 G 1.00 M 7.995500 G -45.31 -32.31

Date: 21.JAN.2013 13:51:00
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 1.4MHz / 16QAM
Frequency : |715.3 Channel : 23173
Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 3, RB Offset 2)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
- 50 ] [RY]
50 -~ YU TRV Sareeav I
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [ dBn] [dB]
30.000 M 686.500 M 100.00 k 465. 259500 M -61.64 -48. 64
728.500 M 1.000 G 100.00 k 744.925750 M -40.11 -27.11
Date: 21.JAN.2013 13:56: 04
Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 3, RB Offset 2)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
AxH L 0]
| 5o | e S AN A LV
1 A prew g
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [ dBn] [dB]
1.000 G 3.000 G 1.00 M 1.431000 G -34.21 -21.21
3.000 G 7.000 G 1.00 M 3.038000 G -46.68 -33.68
7.000 G 8.000 G 1.00 M 7.421500 G -45.33 -32.33
Date: 21.JAN.2013 13:56:42
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12

BW / Mod. :

3MHz / QPSK

Frequency : | 700.5

Channel :

23025

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 7)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
| 5o 1‘ LVL
.50 PR Y YTV PrvVapst av e
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 677. 965500 M -61.59 -48.59
728.500 M 1.000 G 100.00 k 729.586000 M -43. 46 -30. 46

Date: 23.JAN.2013 10:32:15

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 7)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
IvAXH] Y
L 50 | It N _ e V]
fonoond rvadand s
- 60
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 3.000 G 1.00 M 1.401000 G -26.96 -13.96
3.000 G 7.000 G 1.00 M 3.048000 G -46. 04 -33.04
7.000 G 8.000 G 1.00 M 7.982500 G -45.10 -32.10
Date: 23.JAN.2013 10:30:03
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 3MHz / QPSK
Frequency : | 707.5 Channel : 23095
Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| 5o LWL
- 60— 1 Iy Ttk " AT o
e PNENFY TSR PN
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [dBn] [dB]
30.000 M 686.500 M 100.00 k 417.006750 M -60.73 -47.73
728.500 M 1.000 G 100.00 k 736.780750 M -42.78 -29.78
Date: 23.JAN.2013 10: 26: 56
Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
AxH - 40
| 50 — I A et I8
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [dBni [dB]
1.000 G 3.000 G 1.00 M 1.415000 G -30.17 -17.17
3.000 G 7.000 G 1.00 M 3.496000 G -46. 14 -33.14
7.000 G 8.000 G 1.00 M 7.741500 G -44.95 -31.95
Date: 23.JAN.2013 10: 28: 42
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12

BW / Mod. :

3MHz / QPSK

Frequency : |714.5

Channel :

23165

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 7)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
| o i LVL
v v -
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 527.298750 M -61.68 -48. 68
728.500 M 1.000 G 100.00 k 744.790000 M -43. 47 -30. 47

Date: 23.JAN.2013 10:33:28

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 7)

i —

Ref 0 dBm
offdet 17 dp
- SPott
- 20
- 30
IvAXH] Y
L- 50 | I~
o~ A LA

- 60

L 70

- 80

SPUENM

3DB

- 90

Start 1 GHz 700 MHz/ Stop 8 GHz

Start St op RBW Freq Pwr Abs ALimt

[ He] [ He] [ He] [+ [dBn [ dB]

1.000 G 3.000 G 1.00 M 1.429000 G -27.41 -14.41

3.000 G 7.000 G 1.00 M 3.028000 G -46.23 -33.23

7.000 G 8.000 G 1.00 M 7.864000 G -44.91 -31.91

Date: 23.JAN.2013 10: 35: 20
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12

BW / Mod. :

3MHz / 16QAM

700.5

Frequency :

Channel :

23025

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 7)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
| 5o 1‘ LVL
L O] yooe P B vy mvTe e g
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 548. 963250 M -60. 64 -47.64
728.500 M 1.000 G 100.00 k 730.129000 M -43. 64 -30. 64

Date: 23.JAN. 2013

10:31:31

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 7)

i —

3DB

Ref 0 dBm
offdet 17 dp
- SPott
- 20
- 30
|
[IVAXH| --4CI
L- 50 -
e =]
- 60
- 70
- 80
SPUEN | g0
Start 1 Gz
Start St op RBW
[ Hez] [ Hz] [Hz]
1.000 G 3.000 G 1.00 M
3.000 G 7.000 G 1.00 M
7.000 G 8.000 G 1.00 M
Date: 23.JAN. 2013 10:30:37

700 MHz/
Freq Pwr Abs
[ Hz] [dBn
1.401000 G -33.55
3.032000 G -46.22
7.760000 G -44.71

Stop 8 GHz

ALimt
[dB]
-20.55
-33.22
-31.71
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 3MHz / 16QAM
Frequency : | 707.5 Channel : 23095
Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| 5o | LWL
050 ra Y = |
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ He] [ He] [+ [dBn [ dB]
30.000 M 686.500 M 100.00 k 121.910000 M -60.78 -47.78
728.500 M 1.000 G 100.00 k 736.780750 M -43.38 -30.38
Date: 23.JAN.2013 10:27:29
Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30 l
vAXHI elY
| 5o I s A LV
Www
- 70
- 80
SPUEM L 50 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ He] [ He] [+ [dBn [ dB]
1.000 G 3.000 G 1.00 M 1.415000 G -34.31 -21.31
3.000 G 7.000 G 1.00 M 3. 030000 G -46.20 -33.20
7.000 G 8.000 G 1.00 M 7.895500 G -44.85 -31.85
Date: 23.JAN.2013 10:28:13
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 3MHz / 16QAM
Frequency : |714.5 Channel : 23165
Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| <o | LvL
.50, N Y X r“
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [dBn] [dB]
30.000 M 686.500 M 100.00 k 653.018500 M -60.70 -47.70
728.500 M 1.000 G 100.00 k 745.740250 M -43.12 -30.12
Date: 23.JAN.2013 10: 34: 07
Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 7)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
AxH - 40
| 50 l I A J NN VL
| T
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [ He] [dBn] [dB]
1.000 G 3.000 G 1.00 M 1.430000 G -31.59 -18.59
3.000 G 7.000 G 1.00 M 3.478000 G -46. 24 -33.24
7.000 G 8.000 G 1.00 M 7.971500 G -44.98 -31.98
Date: 23.JAN.2013 10: 34: 48
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 12

BW / Mod. :

5MHz / QPSK

Frequency :

701.5

Channel :

23035

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
50 |‘ LVL
5% U F NP U W AN ~
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 293. 256500 M -61.82 -48.82
728.500 M 1.000 G 100.00 k 731.079250 M -42.96 -29.96

Date: 23.JAN. 2013

10: 56: 41

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17 dp |
- SPott 1
- 20
- 30
IvAXH] Y
| o l N P e maas B
D N AW e

- 60

L 70

- 80

SPUENM

3DB

- 90

Start 1 GHz 700 MHz/ Stop 8 GHz

Start St op RBW Freq Pwr Abs ALimt

[ He] [ He] [ He] [+ [dBni [ dB]

1.000 G 3.000 G 1.00 M 1.399000 G -28.13 -15.13

3.000 G 7.000 G 1.00 M 3.036000 G -46.29 -33.29

7.000 G 8.000 G 1.00 M 7.720000 G -45.25 -32.25

Date: 23.JAN.2013 10:58: 37
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 5MHz / QPSK
Frequency : | 707.5 Channel : 23095

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
| o f|I LVL
- 60
~ A M A Mol A A~ ANAM e r i
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 381.884000 M -61.85 -48. 85
728.500 M 1.000 G 100.00 k 737.595250 M -44.00 -31.00

Date: 23.JAN.2013 10:55:06

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm

ofdet 17 dp |
- Hpott 1
L 20
- 30
IvAXH] Y
L 50 — In BVt Moty LBV
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 3.000 G 1.00 M 1.419000 G -28.65 -15.65
3.000 G 7.000 G 1.00 M 3.024000 G -46.13 -33.13
7.000 G 8.000 G 1.00 M 7.997000 G -44.81 -31.81

Date: 23.JAN.2013 10:47:01
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 5MHz / QPSK
Frequency : |713.5 Channel : 23155
Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 12)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| <o 1 LvL
n
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [ He] [dBn] [dB]
30.000 M 686.500 M 100.00 k 682.232750 M -61.73 -48.73
728.500 M 1.000 G 100.00 k 743. 704000 M -43.22 -30.22
Date: 23.JAN.2013 10:42: 31
Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 12)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
AxH - 40
- 5o | N A admbmand LY
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [ dBn] [dB]
1.000 G 3.000 G 1.00 M 1.427000 G -34.61 -21.61
3.000 G 7.000 G 1.00 M 3.014000 G -46. 04 -33.04
7.000 G 8.000 G 1.00 M 7.892000 G -44.56 -31.56
Date: 23.JAN.2013 10: 41: 38
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 5MHz / 16QAM
Frequency : |701.5 Channel : 23035
Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| <o 1 LVL
- 60 A prow ‘ Nl
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [+ [dBn] [dB]
30.000 M 686.500 M 100.00 k 668. 446250 M -61.58 -48.58
728.500 M 1.000 G 100.00 k 732.979750 M -43.19 -30.19
Date: 23.JAN.2013 10:57:26
Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 0)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
AxH - 40
:'jg Lmu-w-"wr\ e
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [He] [dBn] [dB]
1.000 G 3.000 G 1.00 M 1.399000 G -31.05 -18.05
3.000 G 7.000 G 1.00 M 3.038000 G -46.12 -33.12
7.000 G 8.000 G 1.00 M 7.850500 G -44.86 -31.86
Date: 23.JAN.2013 10:58:08
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 5MHz / 16QAM
Frequency : | 707.5 Channel : 23095

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
| o I!l LVL
- 60 e
YONO SN 'DOTERP Y e A A ”
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 664.179000 M -61.60 -48. 60
728.500 M 1.000 G 100.00 k 735.966250 M -43.59 -30.59

Date: 23.JAN.2013 10:48:51

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
ofdet 17 dp |
- Hpott 1
L 20
- 30
IvAXH] Y
| o | I M A= L VL
]
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 3.000 G 1.00 M 1.419000 G -32.09 -19.09
3.000 G 7.000 G 1.00 M 3.038000 G -46. 45 -33.45
7.000 G 8.000 G 1.00 M 7.733500 G -45.38 -32.38
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 12

BW / Mod. :

5MHz / 16QAM

Frequency :

713.5

Channel :

23155

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
| <o [ﬂ] LvL
- 60 -
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 326.409750 M -61.73 -48.73
728.500 M 1.000 G 100.00 k 744.382750 M -43.13 -30.13

Date: 23.JAN. 2013

10: 43: 36

Conducted Emission Plot (1GHz ~ 8GHz) for

16-QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
IvAXH] Y
| 5o Mr\ s LV
-~ b~ A4
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 3.000 G 1.00 M 1.431000 G -27.31 -14.31
3.000 G 7.000 G 1.00 M 3.040000 G -46.27 -33.27
7.000 G 8.000 G 1.00 M 7.895000 G -45.03 -32.03
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12 BW / Mod. :

10MHz / QPSK

Frequency : | 704 Channel :

23060

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
. ﬂ LVL
SR e Ty PUEUVTY, sppe
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 608. 376500 M -61.28 -48.28
728.500 M 1.000 G 100.00 k 730.400500 M -42.59 -29.59

Date: 23.JAN.2013 11:05:05

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
=& 40
- 50 wﬁ S WaSve dmanees IR
- 60
- 70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 3.000 G 1.00 M 1.400000 G -30.46 -17.46
3.000 G 7.000 G 1.00 M 3.032000 G -46.45 -33.45
7.000 G 8.000 G 1.00 M 7.384500 G  -44.81 -31.81
Date: 23.JAN. 2013 11:03:14
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 12 BW / Mod. :

10MHz / QPSK

Frequency : | 707.5 Channel :

23095

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm

ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y h
| o ” LVL
wmw X " T wr
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 184.934000 M -60. 86 -47.86
728.500 M 1.000 G 100.00 k 733.387000 M -41.69 -28.69

Date: 23.JAN.2013 11:06: 49

Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
30
IvAXH] Y
| 5o | s AN LV
. LT
- 60
70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 3.000 G 1.00 M 1.424000 G -31.15 -18.15
3.000 G 7.000 G 1.00 M 3. 040000 G -46.26 -33.26
7.000 G 8.000 G 1.00 M 7.431500 G -44.80 -31.80
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 10MHz / QPSK
Frequency : | 711 Channel : 23130
Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 49)
® Ref 0 dBm
--BPGLtse[ 17 dp ‘ ! !
L 20
- 30
AxH - 40
| o il LVL
o1 _ B Y| N
- 70
- 80
SPUEN g0 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [ He] [ dBn] [dB]
30.000 M 686.500 M 100.00 k 165.567250 M -61.26 -48.26
728.500 M 1.000 G 100.00 k 740.581750 M -43.31 -30.31
Date: 23.JAN.2013 11:12:42
Conducted Emission Plot (1GHz ~ 8GHz) for
QPSK (RB Size 1, RB Offset 49)
® Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
=& 40
| 50 w,\ vt A Pl LV
7% ~—r ]
- 70
- 80
SPUEN L g0 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He) [ He) [ He] [ He] [dBn] [dB]
1.000 G 3.000 G 1.00 M 1.430000 G -31.88 -18.88
3.000 G 7.000 G 1.00 M 3. 044000 G -46.29 -33.29
7.000 G 8.000 G 1.00 M 7.752500 G -45.35 -32.35
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 12

BW / Mod. :

10MHz / 16QAM

Frequency :

704

Channel :

23060

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
| <o H LvL
o] FaAos
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 686.500 M 100.00 k 414.052500 M -61.19 -48.19
728.500 M 1.000 G 100.00 k 735.016000 M -43.13 -30.13

Date: 23.JAN.2013 11:04:32

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
vAXHI elY
| o W,.. e IRV
e N
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 3.000 G 1.00 M 1.399000 G -28.62 -15.62
3.000 G 7.000 G 1.00 M 3.058000 G -46.53 -33.53
7.000 G 8.000 G 1.00 M 7.770000 G -45.18 -32.18
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 12 BW / Mod. : 10MHz / 16QAM
Frequency : | 707.5 Channel : 23095

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH] Y
| o “ LVL
- 60 X
A AN
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 623. 476000 M -60.81 -47.81
728.500 M 1.000 G 100.00 k 739.631500 M -42.12 -29.12

Date: 23.JAN.2013 11:07:43

Conducted Emission Plot (1GHz ~ 8GHz) for
16-QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
ofdet 17 dp |
- Hpott 1
L 20
- 30
IvAXH] Y
50 | . A= LV
" - Ao
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 700 MHz/ Stop 8 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 3.000 G 1.00 M 1.424000 G -32.02 -19.02
3.000 G 7.000 G 1.00 M 3. 040000 G -46.52 -33.52
7.000 G 8.000 G 1.00 M 7.413000 G -45. 24 -32.24

Date: 23.JAN.2013 11:08:23
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 12

BW / Mod. :

10MHz / 16QAM

Frequency :

711

Channel :

23130

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
ofdet 17 dp ‘ ‘ |
- Hpott t 1
L 20
- 30
VAXH e
. H v
- 60— - X
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 686.500 M 100.00 k 571.612500 M -61.34 -48. 34
728.500 M 1.000 G 100.00 k 741.803500 M -42.61 -29.61

Date: 23.JAN. 2013

11:12: 02

Conducted Emission Plot (1GHz ~ 8GHz) for

16-QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
--BPGLtse[ 17 dp !
L 20
- 30
IvAXH] Y
| 5o - s B O e i LAV
- 60
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 3.000 G 1.00 M 1.431000 G -29.07 -16.07
3.000 G 7.000 G 1.00 M 3.038000 G -46.31 -33.31
7.000 G 8.000 G 1.00 M 7.778000 G -44.67 -31.67
Date: 23.JAN.2013 11:11:16
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 2 BW / Mod. : 1.4MHz / QPSK
Frequency : | 1909.3 Channel : 19193

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 2)

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

|30

- 50 |

S0 |
- 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 171.135000 M -43.13 -30.13

Date: 25.JAN.2013 14:13:54

Conducted Emission Plot (1GHz ~ 19.1GHz) for
QPSK (RB Size 1, RB Offset 2)

Ref 0 dBm
O fdet 17.5[dB |
L 20
- 30
. R R
IvAXH] Y
| s l A WWWMAJ LVL
-mﬁ/w"
- 60
L- 70
- 80
SPUEN | g9 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 1.837 G 1.00 M 1.681725 G -52.02 -39.02
1.923 G 3.000 G 1.00 M 1.988766 G -39.13 -26.13
3.000 G 7.000 G 1.00 M 3.024000 G -45.78 -32.78
7.000 G 13.600 G 1.00 M 13.154500 G -44.86 -31.86
13.600 G 19.100 G 1.00 M 13.613750 G  -33.43  -20.43
Date: 25.JAN.2013 14:13:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2 BW / Mod. : 1.4MHz / 16QAM
Frequency : | 1909.3 Channel : 19193
Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

QPSK (RB Size 3, RB Offset 2)

Ofg

i —

- Yot

- 20

|30

L a0
L 50

- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

St

[
1

Date: 25.JAN. 2013

97 WMHz/ Stop 1 GHz

Pwr Abs
[dBnm
-43.08

t op RBW Freq
Hz] [Hz] [ Hz]
. 000 G 100.00 k 171.135000 M

ALimt
[dB]
-30.08

14:14:51

Conducted Emission Plot (1GHz ~ 19.1GHz) for

QPSK (RB Size 3, RB Offset 2)

Ref 0 dBm
Offdet 17.5[dB |
- ot 1
L 20
30
N A ]
IVAXH] e
-—scl M-—“\MWW‘WM’V" LVL
A A
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.81 GHz/ Stop 19.1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.673350 G -52.33 -39.33
1.923 G 3.000 G 1.00 M 1.988766 G -39.19 -26.19
3.000 G 7.000 G 1.00 M 3.032000 G -45. 94 -32.94
7.000 G 13.600 G 1.00 M 12.728800 G -45. 05 -32.05
13.600 G 19.100 G 1.00 M 13.638500 G -33.53 -20.53
Date: 25.JAN. 2013 14:15:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 2

BW / Mod. :

3MHz / QPSK

Frequency :

1908.5

Channel :

19185

Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

SPUENM

|30

O f get

i —

- Yot

- 20

L a0

- 50

L 70

NP e

- 80

- 90

3DB

Dat e:

SPUENM

Dat e:

Start 30 MHz

Start
[ Hz]

30.000 M

St op
[ Hz]
1.000 G 100.00 k 168. 710000 M

25. JAN. 2013

RBW
[Hz]

13:33:06

97 WMHz/

Freq
[ Hz]

Pwr Abs
[dBnm
-43.71

ALimt
[dB]
-30.71

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 19.1GHz) for

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 17.5[dB |
- ot 1
L 20
30
| e N p——
- 40
I I [ SN N SN P W "
A~ T~
- 60
- 70
- 80
L 90 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.046481 G -52.02 -39.02
1.923 G 3.000 G 1.00 M 1.988228 G -36.19 -23.19
3.000 G 7.000 G 1.00 M 3.038000 G -45.76 -32.76
7.000 G 13.600 G 1.00 M 10.395700 G -44.89 -31.89
13.600 G 19.100 G 1.00 M 13.619250 G -33.33 -20.33
25.JAN. 2013 13:33:48
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 2 BW / Mod. : 3MHz / 16QAM
Frequency : | 1908.5 Channel : 19185

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 7)

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

|30

VAXH e
- 50 |

S Srov R — - " oA
70

- 80
- 90 308

SPUENM

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 170.165000 M -43.08 -30.08

Date: 25.JAN.2013 14:08:55

Conducted Emission Plot (1GHz ~ 19.1GHz) for
16-QAM (RB Size 1, RB Offset 7)

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AxH | 104 N
_75(:“ A WWM/‘VJ LWL
1
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn [ dB]
1.000 G 1.837 G 1.00 M 1.652413 G -52.10 -39.10
1.923 G 3.000 G 1.00 M 1.987689 G -36.16 -23.16
3.000 G 7.000 G 1.00 M 3. 022000 G 45. 96 -32.96
7.000 G 13.600 G 1.00 M 13.263400 G -45. 09 -32.09
13.600 G 19.100 G 1.00 M 13. 600000 G -33.42 -20.42
Date: 25.JAN.2013 14:09: 27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2

BW / Mod. : 5MHz / QPSK

1907.5

Frequency :

Channel : 19175

Conducted Emission Plot (30MHz ~ 1GHz) for

Ref 0 dBm

QPSK (RB Size 1, RB Offset 0)

Ofg

i —

- Yot

- 20

|30

L a0
L 50

-- 60

g
L 70

- 80

SPUEN | o0

3DB

Start 30 MHz
Start
[ Hz]
30.000 M

[
1

Date: 25.JAN. 2013

St op

97 WMHz/ Stop 1 GHz

Pwr Abs
[dBn
-43.85

ALimt
[dB]
-30.85

RBW Freq
Hz] [Hz] [ Hz]
. 000 G 100.00 k 167.255000 M

13:30:19

Conducted Emission Plot (1GHz ~ 19.1GHz) for

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
O fdet 17.5[dB |
- ot 1
L 20
30
N Nl A
IVAXH] e
_,5(;‘ A Wwww LVL
AR wev
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.81 GHz/ Stop 19.1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.248319 G -52.56 -39.56
1.923 G 3.000 G 1.00 M 1.986072 G -37.46 -24.46
3.000 G 7.000 G 1.00 M 3.032000 G -45.74 -32.74
7.000 G 13.600 G 1.00 M 12.712300 G -44.75 -31.75
13.600 G 19.100 G 1.00 M 13.608250 G -33.43 -20.43
Date: 25.JAN. 2013 13:28:36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2 BW / Mod. : 5MHz / 16QAM
Frequency : | 1907.5 Channel : 19175
Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
30
VAXH e
| o i LVL
- 60— il -~ ISPV [V VRPN WAV wowy SFTIOY UV
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 167.255000 M -44.12 -31.12
Date: 25.JAN. 2013 13:29:48

Conducted Emission Plot (1GHz ~ 19.1GHz) for

16-QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
O fdet 17.5[dB |
- ot 1
L 20
- 30
) | il e
IVAXH e
_,5(;“ \WMMMMMWWV\AJ LVL
o ot
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.81 GHz/ Stop 19.1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.195556 G -51.60 -38.60
1.923 G 3.000 G 1.00 M 1.987150 G -36.28 -23.28
3.000 G 7.000 G 1.00 M 3.026000 G -45.88 -32.88
7.000 G 13.600 G 1.00 M 12.263500 G -44.78 -31.78
13.600 G 19.100 G 1.00 M 13.641250 G -33.22 -20.22
Date: 25.JAN. 2013 13:29:14
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 2

BW / Mod. :

10MHz / QPSK

Frequency :

1905

Channel :

19150

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm

SPUENM

|30

O f get

i —

- Yot

- 20

L a0
L 50

WP N N

L 70

- 80

- 90

3DB

Dat e:

SPUENM

Dat e:

Start 30 MHz

Start
[ Hz]

30.000 M

St op RBW

[
1

25. JAN. 2013

Hz] [Hz]
. 000

14:07: 29

97 WMHz/

Freq
[ Hz]

G 100.00 k 166. 770000 M

Pwr Abs
[dBnm
-43.45

ALimt
[dB]
-30. 45

Stop 1 GHz

Conducted Emission Plot (1GHz ~ 19.1GHz) for
QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
O fdet 17.5[dB |
- ot 1
L 20
30
| N et — A
- 40
ﬁ A wwwww LWL
- 50 -
oA TN
- 60
- 70
- 80
L 90 308
Start 1 GHz 1.81 GHz/ Stop 19.1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.262556 G -52.17 -39.17
1.923 G 3.000 G 1.00 M 1.983379 G -35.31 -22.31
3.000 G 7.000 G 1.00 M 3.024000 G -46.01 -33.01
7.000 G 13.600 G 1.00 M 13.217200 G -44.88 -31.88
13.600 G 19.100 G 1.00 M 13.622000 G -33.50 -20.50
25.JAN. 2013 14:05: 49
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2

BW / Mod. :

10MHz / 16QAM

1905

Frequency :

Channel :

19150

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

O f get

i —

- Yot

- 20

|30

L a0
L 50

-- 60

L 70

- 80

SPUEN | o0

3DB

Start 30 MHz

Start

30.000 M

Date: 25.JAN. 2013

St op
[ Hz] [ Hz]
1.000 G 100.00 k 166. 770000 M

RBW
[Hz]

14:07: 05

97 WMHz/

Freq
[ Hz]

Pwr Abs

[dBn

-41.56

Stop 1 GHz

ALimt
[dB]
-28.56

Conducted Emission Plot (1GHz ~ 19.1GHz) for
16-QAM (RB Size 1, RB Offset 24)

i —

3DB

Ref 0 dBm
O fget 17.5|dB
- ot
- 20
- 30
’ |
IVAXH] e
T o o T
22
- 60
- 70
- 80
SPUENV | o0
Start 1 GHz
Start St op RBW
[ Hez] [ Hz] [Hz]
1.000 G 1.837 G 1.00
1.923 G 3.000 G 1.00
3.000 G 7.000 G 1.00
7.000 G 13.600 G 1.00
13.600 G 19.100 G 1.00
Date: 25.JAN. 2013 14:06:36

1.81 GHz/

Freq
[ Hz]
1.099244
1.982301
3. 050000
3. 213900
3. 616500

T
[oNoNaNoNol

Pwr Abs

[dBn
-51.93
-35.37
-45.72
-44.84
-33.24

Stop 19.1 GHz

ALimt
[dB]

-38.
-22.
-32.
-31.
-20.

93
37
72
84
24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

1.4MHz / QPSK

Frequency :

1850.7 Channel :

26047

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH] Y
| <o LvL
L. 60 TR =
- 70
- 80
SPUENV L g0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -40.08 -27.08
Date: 21.JAN. 2013 15:11:11
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
1 [ G S
IVAXH] e
| 5o o Wwww LvL
v [—
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.219713 G -51.88 -38.88
1.928 G 3.000 G 1.00 M 1.930144 G -33.65 -20. 65
3.000 G 7.000 G 1.00 M 3.506000 G 46. 06 -33.06
7.000 G 13.600 G 1.00 M 12.778300 G -45.28 -32.28
13.600 G 19.200 G 1.00 M 13.600000 G -33.42 -20.42
Date: 21.JAN. 2013 15:12:56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

1.4MHz / QPSK

Frequency :

1882.5

Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

SPUENM

Dat e:

®

SPUENM

Ref 0 dBm
ofdet 17.5[dB |
- Yot 1
L 20
- 30
- 40
| o LWL
Loon FISNPVPY'N VOIS W s s
- 70
- 80
L 90 3DB
Start 30 Mz 97 Mz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
30.000 M 1.000 G 100.00 k 143.975000 M -41.64 -28. 64
21.JAN. 2013 15:05:17
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- ot 1
L 20
- 30
[
L- 40
MWWWWM—/\J LVL
- 50
- 60
L- 70
- 80
L 90 3DB
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [ Hz] [ Hz] [ dBni [ dB]
1.000 G 1.837 G 1.00 M 1.059427 G -51.71 -38.71
1.928 G 3.000 G 1.00 M 1.962304 G -33.06 -20.06
3.000 G 7.000 G 1.00 M 3.024000 G 46. 05 -33.05
7.000 G 13.600 G 1.00 M 10.362700 G -45.23 -32.23
13.600 G 19.200 G 1.00 M 13.614000 G -33.20 -20.20
21.JAN. 2013 15:07:39

Dat e:
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

1.4MHz / QPSK

Frequency :

1914.3

Channel :

26683

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

SPUENM

Dat e:

®

SPUENM

Ref 0 dBm
ofdet 17.5[dB |
- Yot 1
L 20
- 30
- 40
| <o a LvL
S0 ] NS PO ~ N pres )
- 70
- 80
L 90 3DB
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 175.500000 M -43.25 -30.25
21.JAN. 2013 15:10:04
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
| [~
- 40
| I Y IS N v
- 50
S -
- 60
- 70
- 80
L 90 3DB
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.281232 G -52. 44 -39. 44
1.928 G 3.000 G 1.00 M 1.994464 G -34.37 -21.37
3.000 G 7.000 G 1.00 M 3.828000 G -44.40 -31.40
7.000 G 13.600 G 1.00 M 13.184200 G -45.21  -32.21
13.600 G 19.200 G 1.00 M 13.644800 G -33.71 -20.71
21.JAN. 2013 15:08:38

Dat e:
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. : 1.4MHz / 16QAM

Frequency :

1850.7 Channel : 26047

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH] Y
| o LVL
- 60
— - PYWUVS YN oy Ry
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -40.79 -27.79

Date: 21.JAN.2013 15:11:38

Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
Offdet 17.5[dB |
- ot 1
L 20
- 30
[
IvAXH] Y
L- 50 A N A LVL
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.052313 G -51.89 -38.89
1.928 G 3.000 G 1.00 M 1.930680 G -33.06 -20.06
3.000 G 7.000 G 1.00 M 3.036000 G -45. 96 -32.96
7.000 G 13.600 G 1.00 M 13.180900 G -44.95 -31.95
13.600 G 19.200 G 1.00 M 13.622400 G -33.34 -20.34

Date: 21.JAN.2013 15:12:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

1.4MHz / 16QAM

Frequency :

188

2.5

Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o LvL
Y " A Y I\
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 143.975000 M -39.02 -26.02
Date: 21.JAN. 2013 15:05:44
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
| [hrr" A
IVAXH] e
L 50 MMWWWM’\J LvL
FAIS I
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.299646 G -52.18 -39.18
1.928 G 3.000 G 1.00 M 1.962304 G -33.95 -20.95
3.000 G 7.000 G 1.00 M 3.032000 G 45. 62 -32.62
7.000 G 13.600 G 1.00 M 13.213900 G -45.19  -32.19
13.600 G 19.200 G 1.00 M 13.633600 G -32.96 -19.96
Date: 21.JAN.2013 15:06:48
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

1.4MHz / 16QAM

Frequency :

1914.3

Channel :

26683

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

SPUENM

Dat e:

®

SPUENM

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
- 40
. | v
80 | WYY Y PRSI SO ™
- 70
- 80
L 90 3DB
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 175.500000 M -42. 47 -29.47
21.JAN. 2013 15:09:40
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB A&L |
- i 1
L 20
- 30
__4C| [~ Seho e
_75(““ e~ mnA A A LvL
o | e—
- 60
- 70
- 80
L 90 3DB
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.044780 G -51.77 -38.77
1.928 G 3.000 G 1.00 M 1.993928 G -34.02 -21.02
3.000 G 7.000 G 1.00 M 3.028000 G -46.01 -33.01
7.000 G 13.600 G 1.00 M 13.184200 G -45.25 -32.25
13.600 G 19.200 G 1.00 M 13.611200 G -33.90  -20.90
21.JAN. 2013 15:09:07

Dat e:

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 25

BW / Mod. :

3MHz / QPSK

1851.5

Frequency :

Channel :

26055

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o LvL
- 60
PSS WISV " A M
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -41.19 -28.19
Date: 21.JAN. 2013 15:22:15
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
| [N an
IVAXH e
| 5o WM\AIMWWWM\N\J LvL
AT
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.777991 G -52.22 -39.22
1.928 G 3.000 G 1.00 M 1.930680 G -32.73 -19.73
3.000 G 7.000 G 1.00 M 3.032000 G -45.48 -32.48
7.000 G 13.600 G 1.00 M 13.187500 G -45.22 -32.22
13.600 G 19.200 G 1.00 M 13.630800 G -33.38 -20.38
Date: 21.JAN. 2013 15:20:40
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

3MHz / QPSK

Frequency :

1882.5 Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o LvL
o 0 2
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 143. 005000 M -40. 24 -27.24
Date: 21.JAN.2013 15:16:28
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
"""
IVAXH] e
- [\SANSED Wwww LvL
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.212180 G -52.08 -39.08
1.928 G 3.000 G 1.00 M 1.962304 G -32.39 -19.39
3.000 G 7.000 G 1.00 M 3. 046000 G 46. 11 -33.11
7.000 G 13.600 G 1.00 M 13.174300 G -45.21  -32.21
13.600 G 19.200 G 1.00 M 13.611200 G -33.60  -20.60
Date: 21.JAN. 2013 15:14:15
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW / Mod. : 3MHz / QPSK
Frequency : |1913.5 Channel : 26675

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50 |

- 60 il
- 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 174. 045000 M -42.98 -29.98

Date: 21.JAN.2013 15:17:33

Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AXH | .ol [P
_75(“" W\Aww LWL
ST
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn [ dB]
1.000 G 1.837 G 1.00 M 1.702243 G -52.40 -39.40
1.928 G 3.000 G 1.00 M 1.993928 G -32.95 -19.95
3.000 G 7.000 G 1.00 M 3.032000 G -45. 46 -32.46
7.000 G 13.600 G 1.00 M 13.161100 G -45.33 -32.33
13.600 G 19.200 G 1.00 M 13. 642000 G -33.75 -20.75
Date: 21.JAN.2013 15:19:24
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. : 3MHz / 16QAM

Frequency :

1851.5 Channel : 26055

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH] Y
| o LVL
- 60 = - APUVSTIYER WY YUY S Sy [N
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -38.72 -25.72

Date: 21.JAN.2013 15:21:44

Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
O fdet 17.5[dB |
- ot 1
L 20
- 30
| [ b
IVAXH] e
-—scl o AWWWM,NJ LVL
e v
- 60
- 70
- 80
SPUENV | o0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.231849 G -52.05 -39.05
1.928 G 3.000 G 1.00 M 1.931216 G -34.38 -21.38
3.000 G 7.000 G 1.00 M 3.048000 G -45.92 -32.92
7.000 G 13.600 G 1.00 M 13.174300 G -45. 46 -32.46
13.600 G 19.200 G 1.00 M 13.678400 G -33.50 -20.50
Date: 21.JAN. 2013 15:21:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

3MHz / 16QAM

Frequency :

1882.5 Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| o | LVL
- 60
I PUTYY i TRy PPN
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 143. 005000 M -43.56 -30.56
Date: 21.JAN.2013 15:15:35
Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
||
IvAXH] Y
| 5o | A PSS N LV
N
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.189580 G -51.71 -38.71
1.928 G 3.000 G 1.00 M 1.962304 G -31.28 -18.28
3.000 G 7.000 G 1.00 M 3. 020000 G 46. 20 -33.20
7.000 G 13.600 G 1.00 M 13.230400 G -45.26 -32.26
13.600 G 19.200 G 1.00 M 13.667200 G -33.53 -20.53
Date: 21.JAN.2013 15:15:00
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

3MHz / 16QAM

Frequency :

1913.5

Channel :

26675

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

SPUENM

Dat e:

®

SPUENM

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
- 40
| <o i LvL
.50 v - T r =~ wy
- 70
- 80
L 90 3DB
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 174. 045000 M -43.12 -30.12
21.JAN. 2013 15:18:20
Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
| | e
- 40
_,Scﬁ [N WMWM\J LVL
TN e
- 60
- 70
- 80
L 90 3DB
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.080352 G -52.18 -39.18
1.928 G 3.000 G 1.00 M 1.993392 G -33.16 -20.16
3.000 G 7.000 G 1.00 M 3. 050000 G 46. 23 -33.23
7.000 G 13.600 G 1.00 M 10.395700 G -45.19  -32.19
13.600 G 19.200 G 1.00 M 13.636400 G -33.40  -20.40
21.JAN. 2013 15:19:00

Dat e:
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW / Mod. : 5MHz / QPSK
Frequency : | 1852.5 Channel : 26065

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH] Y
| o LVL
- 60
it it e e
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -41.83 -28.83

Date: 21.JAN.2013 15:42:01

Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AxH --ACI [\,,-M._N
| 5o www LWL
fAnvm- b
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn [ dB]
1.000 G 1.837 G 1.00 M 1.104625 G -51.71 -38.71
1.928 G 3.000 G 1.00 M 1.931216 G -33.25 -20.25
3.000 G 7.000 G 1.00 M 3.024000 G 46. 04 -33.04
7.000 G 13.600 G 1.00 M 12.289900 G -45.33 -32.33
13.600 G 19.200 G 1.00 M 13. 633600 G -33.81 -20.81
Date: 21.JAN.2013 15:39:21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

5MHz / QPSK

Frequency :

1882.5 Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
. | v
NPT N "y Ao ] =
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 142.035000 M -42.61 -29.61
Date: 21.JAN.2013 15:33:28
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
[
IVAXH] e
| 5o A M/'-\.W-w\/‘l LvL
A
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.309690 G -52.29 -39.29
1.928 G 3.000 G 1.00 M 1.961232 G -32.02 -19.02
3.000 G 7.000 G 1.00 M 3. 020000 G 45.75 -32.75
7.000 G 13.600 G 1.00 M 12.253600 G -45. 24 -32.24
13.600 G 19.200 G 1.00 M 13.616800 G -33.63 -20.63
Date: 21.JAN.2013 15:27:39
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW / Mod. : 5MHz / QPSK
Frequency : |1912.5 Channel : 26665

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50 |

-- 60
"y X

L 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 172.105000 M -42.53 -29.53

Date: 21.JAN.2013 15:59:44

Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AxH __4C| | e
scﬁ WWNVVJ LVL
ey e o
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn] [ dB]
1.000 G 1.837 G 1.00 M 1.616869 G -52.19 -39.19
1.928 G 3.000 G 1.00 M 1.992856 G -33.20 -20.20
3.000 G 7.000 G 1.00 M 3.464000 G 46. 24 -33.24
7.000 G 13.600 G 1.00 M 13.164400 G -45.11 -32.11
13.600 G 19.200 G 1.00 M 13. 600000 G -33.55 -20.55
Date: 21.JAN.2013 15:58:08
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SPORTON LAB.

FCC RF Test Repor

t

Report No. : FG311602B

Band : LTE Band 25

BW / Mod. :

5MHz / 16QAM

1852.5

Frequency :

Channel :

26065

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o LvL
A o ~ W
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -39.36 -26.36
Date: 21.JAN. 2013 15:41:36
Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
o
IvAXH] Y
. [ PN N T e LvL
A
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.077841 G -51.90 -38.90
1.928 G 3.000 G 1.00 M 1.932824 G -32.60 -19.60
3.000 G 7.000 G 1.00 M 3.032000 G -45.82 -32.82
7.000 G 13.600 G 1.00 M 12.725500 G -45.26 -32.26
13.600 G 19.200 G 1.00 M 13.616800 G -33.24  -20.24
Date: 21.JAN. 2013 15:40:21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

5MHz / 16QAM

Frequency :

1882.5

Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for

16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH] Y
50 LvL
L 60 — X
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 142.035000 M -40.59 -27.59
Date: 21.JAN.2013 15:32:45
Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
I
IVAXH] e
50 RS e I N S D LvL
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.532332 G -51.95 -38.95
1.928 G 3.000 G 1.00 M 1.962304 G -32.06 -19.06
3.000 G 7.000 G 1.00 M 3.042000 G -46. 00 -33.00
7.000 G 13.600 G 1.00 M 13.180900 G -45.20 -32.20
13.600 G 19.200 G 1.00 M 13.614000 G -33.42  -20.42
Date: 21.JAN.2013 15:31:07
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW / Mod. : 5MHz / 16QAM
Frequency : |1912.5 Channel : 26665

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm

ofdet 17.5[dB |
- Yot 1
L 20

- 30

- 50 |

DA TTI P I —
L 70

- 80

SPUEN | o0 308

Start 30 MHz 97 WMHz/ Stop 1 GHz

Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 172.105000 M -45.41 -32.41

Date: 21.JAN.2013 15:58:59

Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AXH | ol [ e .
_75(“" WWWJ LWL
N
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn [ dB]
1.000 G 1.837 G 1.00 M 1.109647 G -52.81 -39.81
1.928 G 3.000 G 1.00 M 1.991784 G -32.64 -19. 64
3.000 G 7.000 G 1.00 M 3. 020000 G -45.91 -32.91
7.000 G 13.600 G 1.00 M 10.362700 G -45.55 -32.55
13.600 G 19.200 G 1.00 M 13.661600 G -34.11 -21.11
Date: 21.JAN.2013 15:58:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

10MHz / QPSK

Frequency :

1855 Channel :

26090

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH e
| <o } LvL
I~ 60, ) A A W
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 112.450000 M -42.73 -29.73
Date: 21.JAN. 2013 15:49:21
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
(R i
IVAXH] e
| 5o [N N NN S B v
-~
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.065286 G -52.59 -39.59
1.928 G 3.000 G 1.00 M 1.938184 G -31.65 -18.65
3.000 G 7.000 G 1.00 M 3.034000 G 46. 03 -33.03
7.000 G 13.600 G 1.00 M 13.197400 G -45.16 -32.16
13.600 G 19.200 G 1.00 M 13.605600 G -33.69  -20.69
Date: 21.JAN.2013 15:52:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

10MHz / QPSK

Frequency :

1882.5

Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for
QPSK (RB Size 1, RB Offset 0)

®

SPUENM

Dat e:

®

SPUENM

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
- 40
| o |I LVL
o o o o] o -
- 70
- 80
L 90 3DB
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 139.610000 M -43.58 -30.58
21.JAN. 2013 15:43:00
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
L- 40 e
| 5o Wwww LvL
- 60
- 70
- 80
L 90 3DB
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.282488 G -52.35 -39.35
1.928 G 3.000 G 1.00 M 1.962840 G -32.04 -19. 04
3.000 G 7.000 G 1.00 M 3.038000 G -45.73 -32.73
7.000 G 13.600 G 1.00 M 13.180900 G -45.03 -32.03
13.600 G 19.200 G 1.00 M 13.619600 G -33.24  -20.24
21.JAN. 2013 15: 44: 46

Dat e:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25 BW / Mod. :

10MHz / QPSK

Frequency :

1910 Channel :

26640

Conducted Emission Plot (30MHz ~ 1GHz) for

QPSK (RB Size 1, RB Offset 0)

®

Ref 0 dBm

ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH e
. a v
A vN "y - vy 7
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 167.255000 M -42.58 -29.58
Date: 21.JAN. 2013 15:47:09
Conducted Emission Plot (1GHz ~ 19.2GHz) for
QPSK (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
| I .
IVAXH] e
_,scﬂ P wmww L
AN A
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBnm [dB]
1.000 G 1.837 G 1.00 M 1.613103 G -52.32 -39.32
1.928 G 3.000 G 1.00 M 1.990176 G -32.67 -19.67
3.000 G 7.000 G 1.00 M 3.028000 G 46.61 -33.61
7.000 G 13.600 G 1.00 M 12.339400 G -45.15 -32.15
13.600 G 19.200 G 1.00 M 13.619600 G -33.69  -20.69
Date: 21.JAN.2013 15:45:36
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW /Mod. : 10MHz / 16QAM
Frequency : | 1855 Channel : 26090

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH] Y
| o LVL
.0 N W JUT NI N N
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBn [dB]
30.000 M 1.000 G 100.00 k 112.450000 M -41.52 -28.52

Date: 21.JAN.2013 15:49:48

Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
B | o | O
| 5o A WWWW\J LWL
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn] [ dB]
1.000 G 1.837 G 1.00 M 1.199206 G -51.13 -38.13
1.928 G 3.000 G 1.00 M 1.936576 G -31.62 -18.62
3.000 G 7.000 G 1.00 M 3.700000 G 45. 56 -32.56
7.000 G 13.600 G 1.00 M 13.157800 G -45. 30 -32.30
13.600 G 19.200 G 1.00 M 13. 644800 G -33.25 -20.25
Date: 21.JAN.2013 15:51:49
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seamron as.  FCC RF Test Report

Report No. : FG311602B

Band :

LTE Band 25

BW / Mod. :

10MHz / 16QAM

Frequency :

1882.5

Channel :

26365

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
ofdet 17.5[dB |
- SPott 1
L 20
- 30
VAXH] Y
. a LV
S0 I " ] s
- 70
- 80
SPUEN | o0 308
Start 30 Mz 97 MHz/ Stop 1 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 139.610000 M -42.23 -29.23
Date: 21.JAN. 2013 15:43:32
Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)
Ref 0 dBm
O fdet 17.5[dB |
- i 1
L 20
- 30
A~
IVAXH] e
| 50 'MM WMMW"M—AJ LV
- 60
- 70
- 80
SPUEN | g0 308
Start 1 Gz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ Hez] [ Hz] [Hz] [ Hz] [dBn [dB]
1.000 G 1.837 G 1.00 M 1.194603 G -52.17 -39.17
1.928 G 3.000 G 1.00 M 1.964448 G -31.47 -18.47
3.000 G 7.000 G 1.00 M 3.010000 G -45.91 -32.91
7.000 G 13.600 G 1.00 M 13.174300 G -44.94 -31.94
13.600 G 19.200 G 1.00 M 13.625200 G -33.59  -20.59
Date: 21.JAN. 2013 15:44:14
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 BW /Mod. : 10MHz / 16QAM
Frequency : | 1910 Channel : 26640

Conducted Emission Plot (30MHz ~ 1GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
offdet 17.5[dB |
- Hpott 1
L 20
- 30
VAXH] Y
| <o |I LvL
INAAUFTIITY o e 7 e vy o~
- 70
- 80
SPUEML g0, 308
Start 30 Mz 97 MHz/ Stop 1 Gz
Start St op RBW Freq Pwr Abs ALimt
[ Hz] [ Hz] [Hz] [ Hz] [dBnm [dB]
30.000 M 1.000 G 100.00 k 167.255000 M -42.95 -29.95

Date: 21.JAN.2013 15:46:42

Conducted Emission Plot (1GHz ~ 19.2GHz) for
16-QAM (RB Size 1, RB Offset 0)

®

Ref 0 dBm
o fdet 17.5[dB |
L 20
- 30
AxH | 40 [~
| o [N WWM LWL
20
- 60
- 70
- 80
SPUEN L g0 308
Start 1 GHz 1.82 GHz/ Stop 19.2 GHz
Start St op RBW Freq Pwr Abs ALimt
[ He] [ +He] [ He] [+ [dBn [ dB]
1.000 G 1.837 G 1.00 M 1.325593 G -52.78 -39.78
1.928 G 3.000 G 1.00 M 1.988032 G -32.01 -19.01
3.000 G 7.000 G 1.00 M 3.028000 G 45. 54 -32.54
7.000 G 13.600 G 1.00 M 12.243700 G -45.10 -32.10
13.600 G 19.200 G 1.00 M 13.692400 G -33.68 -20.68
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3.5 Radiated Emissions Measurement

3.5.1 Description of Radiated Emissions Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The

spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The EUT was placed on a rotatable wooden table with 0.8 meter above ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. Emission level (dBm) = output power + substitution Gain.
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3.5.4 Test Setup

For radiated emissions below 30MHz

. | X Antenna

- im -

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer ! Receiver

System Simulator

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

System Simulator
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For radiated emissions above 1GHz

RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

) oo
[

Simmtat Spectrum Analyzer ! Receiver
System Simulator

3.5.5 Test Results of Radiated Emissions (9 KHz ~ 30 MHz)

The low frequency, which started from 9 KHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.
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3.5.6 Test Result of Radiated Emissions

Band : LTE Band 4 Temperature : 21~-22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveE_{derm}
A0.0—— """""FCC"F’A'BT THIT
B || e e e e e e e e
-30.0
&
AD0— B
1 3 4
S0.0—
£60.0 —
00—
_8{};{] — e
80.0
10035 7000. 3000. 5000. 7000. 3000. 11000.  13000.  15000.  17000. 18000
Frequency {MHz})
site : O3CHOL-ES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-08020 HORIZONTAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3421.40 -46.06 -13 -33.06 -58.53 -38.20 1.15 7.54 H Pass
5132.10 -50.82 -13 -37.82 -69.78 -68.60 151 9.80 H Pass
6842.80 -45.38 -13 -32.38 -69.00 -67.90 1.75 11.51 H Pass
8553.50 -46.47 -13 -33.47 -72.73 -58.70 1.97 12.86 H Pass
10264.20 -41.53 -13 -28.53 -71.47 -54.80 211 12.90 H Pass
11974.90 -38.40 -13 -25.40 -72.08 -53.00 2.24 13.10 H Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 0 [Relative Humidity : 41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveF_{dBmIm}
00— """""F’CC'PA'FEET 24T
: 6dB
B || e e e e e e e e
-30.0 5
4
-40.0—— ¢
4
2 3
-50.0
60.0
—T{}.ﬂ .............................................
£0.0
-80.0
10035 1000. 3000. 5000. 7000. 3000. 11000.  13000.  15000.  17000. 18000
Frequency (MHz}
site : 03CHO1-ES
Condition : FOC PART 24 27 3m HF EIRP FACTOR-090Z0 VERTICAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3421.4 -38.40 -13 -25.40 -53.76 -43.20 1.15 7.54 \% Pass
5132.1 -49.46 -13 -36.46 -68.86 -70.30 151 9.80 \% Pass
6842.8 -48.70 -13 -35.70 -72.03 -64.60 1.75 11.51 \% Pass
8553.5 -45.67 -13 -32.67 -71.57 -56.60 1.97 12.86 \% Pass
10264.2 -33.04 -13 -20.04 -71.78 -53.60 2.11 12.90 \% Pass
11974.9 -40.24 -13 -27.24 -72.58 -52.20 2.24 13.10 V Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveE_{derm}
A0.0—— F’CCPART 24T
B | ST T T T T T TP T T T T T T T TP T LT P T e P
-30.0
]
ADO—— B
3 4
50.0) . +2
-60.0
_7{};{} ............. S e S S ———
_8{}.0, ...... —
-80.0
10035 1000. 3000. 5000. T000. 9000. 11000.  13000.  15000.  17000. 18000
Frequency (MHz)
Site : O3CHO1-ES
Condition : FCC PART 24 27 3m HF EIRF FACTCOR-09020 HORIZONTAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3507.00 -52.60 -13 -39.60 -63.68 -38.20 1.15 7.54 H Pass
5260.50 -50.83 -13 -37.83 -69.79 -68.60 151 9.80 H Pass
7014.00 -47.13 -13 -34.13 -70.75 -67.90 1.75 11.51 H Pass
8767.50 -45.97 -13 -32.97 -72.23 -58.70 1.97 12.86 H Pass
10521.00 -41.59 -13 -28.59 -71.53 -54.80 2.11 12.90 H Pass
12274.50 -37.72 -13 -24.72 -71.40 -53.00 2.24 13.10 H Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLe\reE_{derm}
A0.0—— PCC"pﬂ'ET THIT
B | | e e e B e e
-30.0 5
X ; 5 I p
-50.0
_6{].{} .................
_Ta.{} — e e
0.0
-80.0
10035 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 18000
Frequency (MHz}
Site : USCHO1-ES
Condition : FCC PART 24 27 3m HF EIRF FACTOR-090Z0 VERTICAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3507.00 -45.45 -13 -32.45 -59.31 -43.20 1.15 7.54 \% Pass
5260.50 -44.24 -13 -31.24 -63.64 -70.30 1.51 9.80 \Y Pass
7014.00 -46.93 -13 -33.93 -70.26 -64.60 1.75 11.51 \Y Pass
8767.50 -46.11 -13 -33.11 -72.01 -56.60 1.97 12.86 \% Pass
10521.00 -33.35 -13 -20.35 -72.09 -53.60 211 12.90 \Y Pass
12274.50 -39.17 -13 -26.17 -71.51 -52.20 2.24 13.10 V Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveE_{dBmIm}
A0.0—— """""FCC"pﬂ'FEiT 22T
-6dB
Bl =————e e ——— . —————— .
-30.0
]
2 1 1
-50.0 ; +
60.0
_T,E}j} - 4 AN S S S
_8{}‘{} S B
-80.0
10055 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 18000
Frequency (MHz)
Slte : 03CHO1-KES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3505.00 -54.87 -13 -41.87 -65.95 -38.20 1.15 7.54 H Pass
5257.50 -50.71 -13 -37.71 -69.67 -68.60 1.51 9.80 H Pass
7010.00 -47.74 -13 -34.74 -71.36 -67.90 1.75 11.51 H Pass
8762.50 -46.05 -13 -33.05 -72.31 -58.70 1.97 12.86 H Pass
10515.00 -41.36 -13 -28.36 -71.30 -54.80 2.11 12.90 H Pass
12267.50 -38.02 -13 -25.02 -71.70 -53.00 2.24 13.10 H Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLevefl{dBmIm}
-10.0 —FCCPART 2427
| | | | | | | | GdB
| | e e e e e e e e
-30.0 5
-40.0 ;
- 1 2 5 4
-50.0
60.0
_Ta‘a - I S TSEES NN i mmmm————————
0.0
-90.0
“10039 1000. 3000. 5000. T000. 9000. 11000.  13000.  15000.  17000. 18000
Frequency {(MHz)}
Site : O3CHO1-ES
Condition : FCC PART 24 27 3m HF EIRP FACTORE-090Z0 VERTICAL
Flane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3505.00 -46.89 -13 -33.89 -60.36 -43.20 1.15 7.54 \% Pass
5257.50 -44.30 -13 -31.30 -63.7 -70.30 151 9.80 \ Pass
7010.00 -48.29 -13 -35.29 -71.62 -64.60 1.75 11.51 \% Pass
8762.50 -46.46 -13 -33.46 -72.36 -56.60 1.97 12.86 \% Pass
10515.00 -34.00 -13 -21.00 -72.74 -53.60 211 12.90 \Y Pass
12267.50 -38.97 -13 -25.97 -71.31 -52.20 2.24 13.10 V Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 0  |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveEl{dBmIm}
A0.0—— ..........FCC..pA.FE”. 2027
-20.0 -
-30.0
B
4
-50.0 1 2
60.0
_T{}‘{] .................
_80-0 ............................
-90.0
10030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 18000
Frequency {(MHz)
site : O3CHO1-KES
Condition : FCC PART 24 27 3w HF EIEP FACTOR-090Z20 HORIZONTAL
Flane -
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3465.00 -52.17 -13 -39.17 -63.25 -38.20 1.15 7.54 H Pass
5197.50 -51.01 -13 -38.01 -69.97 -68.60 151 9.80 H Pass
6930.00 -47.99 -13 -34.99 -71.61 -67.90 1.75 11.51 H Pass
8662.50 -45.51 -13 -32.51 -71.77 -58.70 1.97 12.86 H Pass
10395.00 -40.56 -13 -27.56 -70.50 -54.80 2.11 12.90 H Pass
12127.50 -38.39 -13 -25.39 -72.07 -53.00 2.24 13.10 H Pass
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Band : LTE Band 4 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 0  |Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLeveE_{derm}
-10.0 — FCCPART 2427
B | | e e e e e e e —————_e
-30.0 5
2 1 4
500 :
60.0
700 (A N
20.0 B — I
-ga;{} .....................
10035 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 18000
Frequency (MHz)
Site : 03CHO1-ES
Condition : FCC PART 24 27 3w HF EIRF FACTOR-090Z0 VERTICAL
Plane : H
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3465.00 -44.11 -13 -31.11 -58.15 -43.20 1.15 7.54 \% Pass
5197.50 -45.79 -13 -32.79 -65.19 -70.30 1.51 9.80 \% Pass
6930.00 -48.07 -13 -35.07 -71.4 -64.60 1.75 11.51 \% Pass
8662.50 -46.40 -13 -33.40 -72.3 -56.60 1.97 12.86 \% Pass
10395.00 -33.26 -13 -20.26 -72 -53.60 211 12.90 \% Pass
12127.50 -39.70 -13 -26.70 -72.04 -52.20 2.24 13.10 V Pass
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Band : LTE Band 12 Temperature : 21~-22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 5 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level {dBmim}
-10.0 FCCPART __ 2427
-20.0
-30.0
40.0 2
50.0 3 4 5 &
-60.0
3
70.0
-80.0
-80.0
10055 1000. 2000, 3000. 4000. 5000, 6000. 7000. 8000. 9000
Frequency (MHz)
Site : D3CHO1-KES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Plane ;B2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1399.4 -54.40 -13 -41.40 -67.32 -57.37 0.88 6.00 H Pass
2099.1 -40.79 -13 -27.79 -64.95 -43.40 1.08 5.84 H Pass
2798.8 -66.80 -13 -53.80 -77.40 -71.17 1.14 7.66 H Pass
3498.5 -52.60 -13 -39.60 -67.36 -57.87 1.37 8.79 H Pass
4198.2 -53.16 -13 -40.16 -71.45 -59.30 1.51 9.80 H Pass
4897.9 -52.27 -13 -39.27 -70.49 -58.80 1.62 10.30 H Pass
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Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 5 [Relative Humidity : 41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim)
-10.0 FCCPART 2427
200
-30.0
-40.0
4
50.0 ; 5 B
60.0 1
3
700
-80.0
80.0
10055 1000. 2000, 3000. 4000. 5000, 5000. 7000. 8000. 9000
Frequency (MHz)
Site : 0BCHOL-ES
Condition : FOC PART 24 27 3w HF BEIRP FACTOR-090Z0 VERTICAL
Flane : B2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
1399.4 -60.47 -13 -47.47 -71.10 -63.44 0.88 6.00 \% Pass
2099.1 -55.00 -13 -42.00 -73.85 -57.61 1.08 5.84 \% Pass
2798.8 -66.28 -13 -53.28 -78.11 -70.65 1.14 7.66 \% Pass
3498.5 -48.78 -13 -35.78 -64.00 -54.05 1.37 8.79 \% Pass
4198.2 -52.92 -13 -39.92 -70.37 -59.06 151 9.80 \% Pass
4897.9 -52.57 -13 -39.57 -70.47 -59.10 1.62 10.30 \% Pass
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Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 7 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
-30.0
-40.0
2
50.0 ! 1 5 f
60.0
3
-10.0
80.0
-80.0
10055 1000. 2000. 3000. 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : D3CHO1-KS
Condition : FCC PART 24 27 53m HF EIRF FACTOR-080Z0 HORIZONTAL
Flane : B2
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1401 -49.51 -13 -36.51 -64.25 -52.48 0.88 6.00 H Pass
2101.5 -45.03 -13 -32.03 -68.02 -47.64 1.08 5.84 H Pass
2802 -66.79 -13 -53.79 -77.39 -71.16 1.14 7.66 H Pass
3502.5 -52.90 -13 -39.90 -67.66 -58.17 1.37 8.79 H Pass
4203 -52.03 -13 -39.03 -70.32 -58.17 1.51 9.80 H Pass
4903.5 -52.53 -13 -39.53 -70.75 -59.06 1.62 10.30 H Pass
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Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 7 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
10.0 FCCPART 2427
-20.0
-30.0
-40.0
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i
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1
60.0
3
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-80.0
-80.0
10055 1000, 2000. 3000, 4000. 5000, 6000. 7000. 8000. 9000
Frequency (MHz)
site : Q3CHOL-ES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-090Z0 VERTICAL
Flane : EZ
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
1401 -57.58 -13 -44.58 -68.21 -60.55 0.88 6.00 \ Pass
21015 -49.84 -13 -36.84 -69.80 -52.45 1.08 5.84 \% Pass
2802 -65.85 -13 -52.85 -77.68 -70.22 1.14 7.66 \% Pass
3502.5 -47.44 -13 -34.44 -62.66 -52.71 1.37 8.79 \ Pass
4203 -54.07 -13 -41.07 -71.52 -60.21 151 9.80 \% Pass
4903.5 -53.30 -13 -40.30 -71.20 -59.83 1.62 10.30 \ Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 12  |Relative Humidity : (41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim)
-10.0 FCCPART 2427
-20.0
-30.0
2
40.0 1
50.0 i 5 f
-60.0
3
0.0
-80.0
-80.0
10055 1000. 2000, 3000. 4000. 5000, 5000. 7000. 8000. 9000
Frequency (MHz)
Site : D3CHD1-ES
Condition : FCC PART 24 27 3w HF EIRP FACTOR-09020 HORIZONTAL
Flane : B2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1427 -41.26 -13 -28.26 -57.79 -44.23 0.88 6.00 H Pass
2140.5 -36.34 -13 -23.34 -61.13 -38.95 1.08 5.84 H Pass
2854 -67.22 -13 -54.22 -77.82 -71.59 1.14 7.66 H Pass
3567.5 -53.74 -13 -40.74 -68.50 -59.01 1.37 8.79 H Pass
4281 -53.96 -13 -40.96 -72.25 -60.10 1.51 9.80 H Pass
4994.5 -52.67 -13 -39.67 -70.89 -59.20 1.62 10.30 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 12  |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
10.0 FCCPART 2427
-20.0
-30.0
-40.0
2
-50.0 3 4 5 B
-60.0
3
70.0
£0.0
-90.0
10055 1000. 2000. 3000, 4000, 5000, 65000, 7000. 8000. 9000
Frequency (MHz)
site : D3CHOL-ES
Condition : FCC PART 24 27 5m HF EIRP FACTOR-090Z0 VERTICAL
Plane : E2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
1427 -55.28 -13 -42.28 -65.91 -58.25 0.88 6.00 \% Pass
2140.5 -47.98 -13 -34.98 -68.50 -50.59 1.08 5.84 \% Pass
2854 -66.21 -13 -53.21 -78.04 -70.58 1.14 7.66 \% Pass
3567.5 -54.08 -13 -41.08 -69.30 -59.35 1.37 8.79 \% Pass
4281 -54.31 -13 -41.31 -71.76 -60.45 151 9.80 \% Pass
4994.5 -53.41 -13 -40.41 -71.31 -59.94 1.62 10.30 \% Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 245 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 49 |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level {dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
-40.0 1 2
50.0 a 5 g
-60.0
3
70.0
£0.0
-80.0
10055 1000. 2000, 3000. 4000. 5000, 5000. 7000. 8000. 9000
Frequency (MHz)
Site : D3CHO1-KES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Flane : B2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1422 -42.08 -13 -29.08 -58.42 -45.05 0.88 6.00 H Pass
2133 -41.91 -13 -28.91 -65.82 -44.52 1.08 5.84 H Pass
2844 -67.80 -13 -54.80 -78.40 -72.17 1.14 7.66 H Pass
3555 -54.47 -13 -41.47 -69.23 -59.74 1.37 8.79 H Pass
4266 -53.77 -13 -40.77 -72.06 -59.91 1.51 9.80 H Pass
4977 -52.59 -13 -39.59 -70.81 -59.12 1.62 10.30 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 246 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 12 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 49 |Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 24727
-20.0
-30.0
-40.0
-50.0
1 2 4 5 B
-60.0
3
70.0
-80.0
-90.0
10050 1000. 2000. 3000. 4000, 5000. 6000, 7000. 8000. 9000
Frequency (MHz)
Site : 0ECHO1-KES
Condition : FCOC PART 24 27 3m HF EIRP FACTOR-090Z0 VERTICAL
Flane : B2
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
1422 -55.96 -13 -42.96 -66.59 -58.93 0.88 6.00 \% Pass
2133 -54.41 -13 -41.41 -73.26 -57.02 1.08 5.84 \% Pass
2844 -66.36 -13 -53.36 -78.19 -70.73 1.14 7.66 \% Pass
3555 -563.35 -13 -40.35 -68.57 -58.62 1.37 8.79 \% Pass
4266 -53.81 -13 -40.81 -71.26 -59.95 151 9.80 \% Pass
4977 -53.50 -13 -40.50 -71.40 -60.03 1.62 10.30 \% Pass
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FCC RF Test Report

SPORTON LAB.

Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~-22°C
Test Mode : 1.4MHz, QPSK, RB Size 3, RB Offset 2 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
&
-40.0 5
1 2
3 4
-50.0
60.0
70.0
£0.0
-90.0
10035 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19000
Freguency (MHz)
Site : 03CHO1-KS
Condition : FCCPART 24 27 3m HF EIRP FACTOR-03020 HORIZONTAL
Plane (E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3760 -43.16 -13 -30.16 -58.85 -49.90 1.28 8.02 H Pass
5640 -45.50 -13 -32.50 -63.74 -53.92 1.58 10.00 H Pass
7520 -48.36 -13 -35.36 -70.30 -58.68 1.78 12.10 H Pass
9400 -49.24 -13 -36.24 -71.36 -60.02 2.22 13.00 H Pass
11280 -41.29 -13 -28.29 -69.78 -52.14 2.16 13.01 H Pass
13160 -39.22 -13 -26.22 -69.80 -50.28 2.64 13.70 H Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 1.4MHz, QPSK, RB Size 3, RB Offset 2 [Relative Humidity : 41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim)
-10.0 FCCPART 2427
-20.0
-30.0
&
-40.0 5
3 4
-50.0 1 5
-60.0
70.0
-£0.0
-80.0
10035 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition :FCCPART 24 27 3m HF EIRP FACTOR-09020 VERTICAL
Plane (E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3760 -51.83 -13 -38.83 -66.86 -58.57 1.28 8.02 \% Pass
5640 -53.98 -13 -40.98 -71.06 -62.40 1.58 10 \ Pass
7520 -47.95 -13 -34.95 -70.2 -58.27 1.78 12.1 \% Pass
9400 -48.06 -13 -35.06 -71.68 -58.84 2.22 13 \% Pass
11280 -44.21 -13 -31.21 -72.8 -55.06 2.16 13.01 \% Pass
13160 -40.05 -13 -27.05 -70.7 -51.11 2.64 13.7 V Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 7 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level ({dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
i
-40.0 ] 5 . £
3
-50.0
-60.0
-70.0
20.0
-80.0
10035 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : D3CHO1-KS
Condition :FCCPART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Plane (E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3703 -45.44 -13 -32.44 -60.29 -52.18 1.28 8.02 H Pass
5554.5 -46.09 -13 -33.09 -64.08 -54.51 1.58 10.00 H Pass
7406 -49.29 -13 -36.29 -71.23 -59.61 1.78 12.10 H Pass
9257.5 -46.81 -13 -33.81 -68.93 -57.59 2.22 13.00 H Pass
11109 -43.68 -13 -30.68 -72.17 -54.53 2.16 13.01 H Pass
12960.5 -40.68 -13 -27.68 -71.26 -51.74 2.64 13.70 H Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 7 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
-30.0
B
-40.0
3 4 P
50.0 1 2
-60.0
70.0
80.0
-90.0
-10030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 VERTICAL
Plane :E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3703 -51.37 -13 -38.37 -66.4 -58.11 1.28 8.02 \% Pass
5554.5 -53.33 -13 -40.33 -70.41 -61.75 1.58 10 \% Pass
7406 -46.51 -13 -33.51 -68.76 -56.83 1.78 12.1 \% Pass
9257.5 -45.60 -13 -32.60 -69.22 -56.38 2.22 13 \% Pass
11109 -44.20 -13 -31.20 -72.79 -55.05 2.16 13.01 \% Pass
12960.5 -40.61 -13 -27.61 -71.26 -51.67 2.64 13.7 V Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 12  |Relative Humidity : (41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
-30.0
-40.0 2 f
1 1 B
3
-50.0
60.0
0.0
-80.0
-80.0
10039 1000. 3000. 5000. 7000. a000. 11000. 13000. 15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition :FCCPART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Plane tE1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3705 -44.05 -13 -31.05 -59.46 -50.79 1.28 8.02 H Pass
5557.5 -42.21 -13 -29.21 -61.41 -50.63 1.58 10.00 H Pass
7410 -48.47 -13 -35.47 -70.41 -58.79 1.78 12.10 H Pass
9262.5 -45.82 -13 -32.82 -67.94 -56.60 2.22 13.00 H Pass
11115 -43.37 -13 -30.37 -71.86 -54.22 2.16 13.01 H Pass
12967.5 -42.27 -13 -29.27 -72.85 -53.33 2.64 13.70 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 252 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 12  |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
-30.0
40.0 5 8
3 4
500 1 2
-60.0
70.0
-80.0
-80.0
“10030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 VERTICAL
Plane :E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3705 -50.53 -13 -37.53 -65.56 -57.27 1.28 8.02 \% Pass
5557.5 -49.85 -13 -36.85 -66.93 -58.27 1.58 10 \% Pass
7410 -47.17 -13 -34.17 -69.42 -57.49 1.78 12.1 \% Pass
9262.5 -47.57 -13 -34.57 -71.19 -58.35 2.22 13 \% Pass
11115 -43.68 -13 -30.68 -72.27 -54.53 2.16 13.01 \% Pass
12967.5 -40.64 -13 -27.64 -71.29 -51.70 2.64 13.7 V Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 24 |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
0.0 FCCPART 2427
-20.0
-30.0 . 5
-40.0 ; z
3 4
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60.0
70.0
£80.0
-90.0
-10035 1 000. 3000. 5000. 7000. 9000. 11000. 13000. 15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition :FCCPART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Plane :E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3810 -44.84 -13 -31.84 -59.87 -51.58 1.28 8.02 H Pass
5715 -41.74 -13 -28.74 -61.04 -50.16 1.58 10.00 H Pass
7620 -48.48 -13 -35.48 -70.42 -58.80 1.78 12.10 H Pass
9525 -47.57 -13 -34.57 -69.69 -58.35 2.22 13.00 H Pass
11430 -34.97 -13 -21.97 -63.46 -45.82 2.16 13.01 H Pass
13335 -34.29 -13 -21.29 -65.31 -45.35 2.64 13.70 H Pass
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seonron as.  FCC RF Test Report Report No. : FG311602B

Band : LTE Band 2 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 24 |Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m})
-10.0 FCCPART 2427
-20.0
-30.0 5
&
-40.0
5 4
50.0 1 2
60.0
-70.0
-80.0
-80.0
-100351000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KS
Condition :FCCPART 24 27 3m HF EIRP FACTOR-09020 VERTICAL
Plane :E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3810 -52.81 -13 -39.81 -67.84 -59.55 1.28 8.02 \% Pass
5715 -52.36 -13 -39.36 -69.44 -60.78 1.58 10 \ Pass
7620 -47.03 -13 -34.03 -69.28 -57.35 1.78 121 \Y Pass
9525 -45.34 -13 -32.34 -68.96 -56.12 2.22 13 \% Pass
11430 -33.93 -13 -20.93 -62.52 -44.78 2.16 13.01 \Y Pass
13335 -39.51 -13 -26.51 -70.16 -50.57 2.64 13.7 V Pass
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SPORTON LAB.

FCC RF Test Report Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~-22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
-40.0 1 - i
4
50.0 2 3
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-80.0
10039 1000. 3000. 5000. 7000. 9000. 11000. 13000. 15000.  17000. 19000
Frequency (MHz)
Site : D3CHO1-KES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-09020 HORIZONTAL
Flane : F1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3701.4 -43.30 -13 -30.30 -58.95 -50.04 1.28 8.02 H Pass
5552.1 -51.98 -13 -38.98 -69.97 -60.40 1.58 10.00 H Pass
7402.8 -50.09 -13 -37.09 -72.03 -60.41 1.78 12.10 H Pass
9253.5 -48.96 -13 -35.96 -71.08 -59.74 2.22 13.00 H Pass
11104.2 -44.32 -13 -31.32 -72.81 -55.17 2.16 13.01 H Pass
12954.9 -40.61 -13 -27.61 -71.19 -51.67 2.64 13.70 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 1.4MHz, QPSK, RB Size 1, RB Offset 0 [Relative Humidity : 41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
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10039 1000. 3000. 5000. 7000. 000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : O3CHO1-ES
Condition : FCC PART 24 27 3m HF EIRP FACTOE-090Z0 VERTICAL
Flane : El1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3701.4 -54.73 -13 -41.73 -69.76 -61.47 1.28 8.02 \% Pass
5552.1 -52.98 -13 -39.98 -70.06 -61.40 1.58 10 \% Pass
7402.8 -48.86 -13 -35.86 -71.11 -59.18 1.78 12.1 \% Pass
9253.5 -48.38 -13 -35.38 -72 -590.16 2.22 13 \% Pass
11104.2 -43.11 -13 -30.11 -71.7 -53.96 2.16 13.01 \% Pass
12954.9 -40.27 -13 -27.27 -70.92 -51.33 2.64 13.7 V Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim}
-10.0 FCCPART 24727
-20.0
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f
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10030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KES
Condition : FOC PART 24 27 3m HF EIRP FACTOR-090Z0 HORIZONTAL
Flane : F1
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3703 -45.63 -13 -32.63 -60.44 -52.37 1.28 8.02 H Pass
5554.5 -44.73 -13 -31.73 -63.34 -53.15 1.58 10.00 H Pass
7406 -49.67 -13 -36.67 -71.61 -59.99 1.78 12.10 H Pass
9257.5 -49.76 -13  -36.76 -71.88 -60.54 2.22 13.00 H Pass
11109 -43.53 -13 -30.53 -72.02 -54.38 2.16 13.01 H Pass
12960.5 -41.30 -13  -28.30 -71.88 -52.36 2.64 13.70 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 258 of 272

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : R38YL801E

Report Issued Date : Feb. 05, 2013

Report Version

. Rev. 01




SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 3MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
-40.0 B 4
3 4
-50.0 1 5
-60.0
70.0
-80.0
-90.0
10035 1000. 3000. 5000. T000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Slte : D3CHO1-KES
Condition : FCC PART 24 27 3m HF EIRF FACTOR-0S0Z0 VERTICAL
Flane : Bl
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3703 -51.20 -13 -38.20 -66.23 -57.94 1.28 8.02 \% Pass
5554.5 -53.44 -13 -40.44 -70.52 -61.86 1.58 10 \% Pass
7406 -48.03 -13 -35.03 -70.28 -58.35 1.78 121 \Y Pass
9257.5 -47.94 -13 -34.94 -71.56 -58.72 2.22 13 \% Pass
11109 -42.77 -13 -29.77 -71.36 -53.62 2.16 13.01 \% Pass
12960.5 -41.38 -13 -28.38 -72.03 -52.44 2.64 13.7 V Pass
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Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBm/m)
-10.0 FCCPART 2427
-20.0
-30.0
-40.0 1 z 5 :
50.0 3 4
60.0
0.0
£80.0
-90.0
100551 000. 3000. 5000. 7000. 9000. 11000. 13000. 15000.  17000. 19000
Frequency (MHz)
Site : O3CHOL-ES
Condition : FCC PART 24 27 3m HF EIRP FACTOR—030Z0 HORIZONTAL
Plane : E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3765 -42.65 -13 -29.65 -58.42 -49.39 1.28 8.02 H Pass
5647.5 -43.10 -13 -30.10 -62.06 -51.52 1.58 10.00 H Pass
7530 -49.80 -13 -36.80 -71.74 -60.12 1.78 12.10 H Pass
9412.5 -49.80 -13 -36.80 -71.92 -60.58 2.22 13.00 H Pass
11295 -43.29 -13 -30.29 -71.78 -54.14 2.16 13.01 H Pass
13177.5 -41.07 -13 -28.07 -71.65 -52.13 2.64 13.70 H Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 5MHz, QPSK, RB Size 1, RB Offset 0 Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
0 Level (dBmim}
-10.0 FCCPART 2427
-20.0
-30.0
40.0 5 g
4
50.0 1 2 <
-60.0
70.0
-80.0
-90.0
10035 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site 1 D3CHO1-ES
Condition : FCOC PART 24 27 3w HF EIRP FACTOR-09020 VERTICAL
Flane : Bl
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3765 -50.75 -13 -37.75 -65.78 -57.49 1.28 8.02 \% Pass
5647.5 -52.61 -13 -39.61 -69.69 -61.03 1.58 10 \% Pass
7530 -49.78 -13 -36.78 -72.03 -60.10 1.78 12.1 \% Pass
9412.5 -48.48 -13 -35.48 -72.1 -59.26 2.22 13 \% Pass
11295 -43.00 -13 -30.00 -71.59 -53.85 2.16 13.01 \% Pass
13177.5 -40.70 -13 -27.70 -71.35 -51.76 2.64 13.7 V Pass
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seamron as.  FCC RF Test Report Report No. : FG311602B
Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 0  |Relative Humidity : [41~42%
Test Engineer : |Steven Hao Polarization : Horizontal
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
gLe\ret_{derm}
00— """""FCC'PA'FE{T T
By | CETE T T T TP T A E LT T T T T T T TP TP T E TP P T T ST PO T
-30.0
Ap.of—— 1 2 - G
-50.0 2 T
_6{}.0 —e
JOO—
—8’9‘;{} ....... L S ———S——
-80.0
10055 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-KES
Condition : FCC PART 24 27 3m HF EIRP FACTOR-090Z0 HORIZONTAL
Flane : Bl
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3765 -43.39 -13 -30.39 -59.01 -50.13 1.28 8.02 H Pass
5647.5 -41.44 -13 -28.44 -60.79 -49.86 1.58 10.00 H Pass
7530 -49.90 -13 -36.90 -71.84 -60.22 1.78 12.10 H Pass
9412.5 -49.52 -13 -36.52 -71.64 -60.30 2.22 13.00 H Pass
11295 -43.14 -13 -30.14 -71.63 -53.99 2.16 13.01 H Pass
13177.5 -41.56 -13 -28.56 -72.14 -52.62 2.64 13.70 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 25 Temperature : 21~22°C
Test Mode : 10MHz, QPSK, RB Size 1, RB Offset 0  |Relative Humidity : |41~42%
Test Engineer : |Steven Hao Polarization : Vertical
Remark : Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
oLevel (dBm/m)
0.0 FCCPART 2427
-20.0
-30.0
-40.0 5 &
3 4
50.0 1 7
60.0
0.0
-80.0
-80.0
“10030 1000. 3000. 5000. 7000. 9000. 11000.  13000.  15000.  17000. 19000
Frequency (MHz)
Site : 03CHO1-ES
Condition : FCC PART 24 27 3w HF EIRP FACTOR-090Z0 VERTICAL
Flane : E1
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3765 -51.78 -13 -38.78 -66.81 -58.52 1.28 8.02 \% Pass
5647.5 -53.20 -13 -40.20 -70.28 -61.62 1.58 10 \% Pass
7530 -48.89 -13 -35.89 -71.14 -59.21 1.78 12.1 \% Pass
9412.5 -48.51 -13 -35.51 -72.13 -59.29 2.22 13 \% Pass
11295 -43.00 -13 -30.00 -71.59 -53.85 2.16 13.01 \% Pass
13177.5 -41.60 -13 -28.60 -72.25 -52.66 2.64 13.7 V Pass
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SPORTON LAB.

FCC RF Test Report Report No. : FG311602B

3.6 Frequency Stability Measurement
3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the

authorized frequency band. For equipment authorization purposes, this is a reporting requirement

only.
3.6.2 Measuring Instruments

See list of measuring instruments of this test report.
3.6.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was
recorded within one minute.

4. If the EUT cannot be turned on at -30°C, the testing lowest temperature will be raised in 10°C
step until the EUT can be turned on.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25+5 °C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case

3.6.5 Test Setup
a EUT
System Simulator
Thermal Chamber
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

3.6.6 Test Result of Temperature Variation

Band : LTE Band 4 Limit (ppm) : 25
1.4MHz 3MHz
Temperature (°C) | gFreq. pev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 10.0 0.006 9.0 0.005
-20 7.0 0.004 7.0 0.004
-10 8.0 0.005 6.0 0.003
0 9.0 0.005 8.0 0.005
10 7.0 0.004 9.0 0.005
20 7.0 0.004 5.0 -0.003 PASS
30 -6.0 -0.003 8.0 0.005
40 9.0 0.005 5.0 0.003
45 8.0 0.005 9.0 0.005
50 10.0 0.006 7.0 0.004
Band : LTE Band 4 Limit (ppm) : 25
5MHz 10MHz
Temperature (°C) | preq. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 11.0 0.006 10.0 0.006
-20 10.0 0.006 9.0 0.005
-10 9.0 0.005 11.0 0.006
0 -9.0 -0.005 9.0 0.005
10 7.0 0.004 8.0 0.005
20 5.0 0.003 4.0 0.002 PASS
30 -14.0 -0.008 9.0 0.005
40 9.0 0.005 7.0 0.004
45 11.0 0.006 10.0 0.006
50 7.0 0.004 8.0 0.005
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SPORTON LAB. FCC RF Test Report Report No. : FG311602B

Band : LTE Band 12 Limit (ppm) : 25
1.4MHz 3MHz
Temperature (°C) | gFreq. pev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
30 3.0 -0.004 3.0 -0.004
-20 3.0 0.004 -3.0 -0.004
-10 -3.0 -0.004 -5.0 -0.007
0 3.0 0.004 3.0 0.004
10 3.0 0.004 -3.0 -0.004
20 4.0 0.006 5.0 -0.007 PASS
30 -3.0 -0.004 -4.0 -0.006
40 -4.0 -0.006 -4.0 -0.006
45 4.0 0.006 3.0 0.004
50 -4.0 -0.006 -4.0 -0.006
Band : LTE Band 12 Limit (ppm) : 25
5MHz 10MHz
Temperature (°C) Freq. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 3.0 0.004 -4.0 -0.006
-20 -3.0 -0.004 -2.0 -0.003
-10 4.0 0.006 2.0 0.003
0 -4.0 -0.006 3.0 0.004
10 -3.0 -0.004 -3.0 -0.004
20 4.0 -0.006 2.0 -0.003 PASS
30 -3.0 -0.004 -3.0 -0.004
40 -3.0 -0.004 3.0 0.004
45 -4.0 -0.006 -3.0 -0.004
50 -3.0 -0.004 -3.0 -0.004
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 266 of 272
TEL : 86-0512-5790-0158 Report Issued Date : Feb. 05, 2013
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : R38YL801E



SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 2 Limit (ppm) : 25
1.4MHz 3MHz
Temperature (°C) | gFreq. pev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -14.0 -0.007 -13.0 -0.007
-20 15.0 0.008 -16.0 -0.009
-10 -13.0 -0.007 -11.0 -0.006
0 11.0 0.006 11.0 0.006
10 14.0 0.007 9.0 0.005
20 8.0 0.004 8.0 0.004 PASS
30 -14.0 -0.007 10.0 0.005
40 -14.0 -0.007 -16.0 -0.009
45 15.0 0.008 11.0 0.006
50 -16.0 -0.009 -16.0 -0.009
Band : LTE Band 2 Limit (ppm) : 25
5MHz 10MHz
Temperature (°C) | preq. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -12.0 -0.006 -14.0 -0.007
-20 -9.0 -0.005 12.0 0.006
-10 10.0 0.005 13.0 0.007
0 -10.0 -0.005 -12.0 -0.006
10 12.0 0.006 -11.0 -0.006
20 7.0 -0.004 13.0 -0.007 PASS
30 -10.0 -0.005 -13.0 -0.007
40 -13.0 -0.007 -16.0 -0.009
45 -10.0 -0.005 -12.0 -0.006
50 16.0 0.009 9.0 0.005
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SPORTON LAB. FCC RF Test Report

Report No. : FG311602B

Band : LTE Band 25 Limit (ppm) : 25
1.4MHz 3MHz
Temperature (°C) | gFreq. pev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -15.0 -0.008 -14.0 -0.007
-20 16.0 0.008 -15.0 -0.008
-10 -14.0 -0.007 -12.0 -0.006
0 12.0 0.006 12.0 0.006
10 13.0 0.007 8.0 0.004
20 9.0 0.005 9.0 0.005 PASS
30 -15.0 -0.008 9.0 0.005
40 -13.0 -0.007 -15.0 -0.008
45 14.0 0.007 10.0 0.005
50 -15.0 -0.008 -15.0 -0.008
Band : LTE Band 25 Limit (ppm) : 25
5MHz 10MHz
Temperature (°C) | preq. Dev. Deviation Freq. Dev. Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -13.0 -0.007 -15.0 -0.008
-20 -8.0 -0.004 13.0 0.007
-10 9.0 0.005 12.0 0.006
0 -9.0 -0.005 -11.0 -0.006
10 11.0 0.006 -12.0 -0.006
20 6.0 -0.003 12.0 -0.006 PASS
30 -11.0 -0.006 -14.0 -0.007
40 -12.0 -0.006 -15.0 -0.008
45 -11.0 -0.006 -13.0 -0.007
50 17.0 0.009 10.0 0.005
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seonron as.  FCC RF Test Report Report No. : FG311602B

3.6.7 Test Result of Voltage Variation

Band Band Width Voltage Freq. Dev. Deviation Limit Result
& Channel (Volt) (Hz) (ppm) (ppm)
3.6 -9.0 -0.005
1.4MHz 3.7 5.0 0.003
4.2 8.0 0.005
3.6 7.0 0.004
3MHz 3.7 7.0 0.004
LTE Band 4 4.2 8.0 0.005 25 PASS
3.6 -6.0 -0.003
5MHz 3.7 -9.0 -0.005
4.2 7.0 0.004
3.6 7.0 0.004
10MHz 3.7 8.0 0.005
4.2 8.0 0.005
Band I?(;Lagcri1 ;/xir(]:iélh V?\Lgelltg)e Fre(ql_.lzl?ev. D(?;Lar:;)n (IE)i [;nr:]t) Result
3.6 -5.0 -0.007
1.4MHz 3.7 -4.0 -0.006
4.2 -4.0 -0.006
3.6 -4.0 -0.006
3MHz 3.7 -5.0 -0.007
LTE Band 12 4.2 6.0 0.008 2.5 PASS
3.6 -4.0 -0.006
5MHz 3.7 -5.0 -0.007
4.2 -3.0 -0.004
3.6 2.0 0.003
10MHz 3.7 -3.0 -0.004
4.2 -5.0 -0.007
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Band Width

Voltage

Freq. Dev.

Deviation

Limit

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : R38YL801E

Report Issued Date : Feb. 05, 2013
Report Version

Band | ¢ channel (Volt) (Hz) (ppm) (ppm) Rl
3.6 -10.0 -0.005
1.4MHz 3.7 8.0 0.004
4.2 -16.0 -0.009
3.6 -15.0 -0.008
3MHz 3.7 15.0 0.008
LTE Band 2 4.2 1.0 0.006 2.5 PASS
3.6 15.0 0.008
5MHz 3.7 14.0 0.007
4.2 -14.0 -0.007
3.6 17.0 0.009
10MHz 3.7 -10.0 -0.005
4.2 -9.0 -0.005
Band I?(;Lagcri1 ;/xir(]:iélh V?\Lgelltg)e Fre(ql_.lzl?ev. D(?;Lar:;)n (IE)i [;nr:]t) Result
3.6 -9.0 -0.005
1.4MHz 3.7 7.0 0.004
4.2 -15.0 -0.008
3.6 -16.0 -0.008
3MHz 3.7 16.0 0.008
LTE Band 25 4.2 120 0.006 2.5 PASS
3.6 16.0 0.008
5MHz 3.7 13.0 0.007
4.2 -13.0 -0.007
3.6 16.0 0.008
10MHz 3.7 -9.0 -0.005
4.2 -10.0 -0.005
Remark:
1. Normal Voltage = 3.7V.
2. Battery End Point (BEP) = 3.6 V.
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3.6.8 List of Measuring Equipment

Calibration

Instrument | Manufacturer | Model No. Serial No. Characteristics Dale Test Date Due Date Remark
Spectrum R&S FSP40 100319 9kHz~40GHz Dec. 29, 2012 Jan. 20, 2013 ~ Dec. 28, 2013 Conducted
Analyzer Jan. 25, 2013 (THO1-KS)
DCPower | ~\VINSTEK | GPS-3030D | E1884515 N/A Aug. 22, 2012 |J3M20: 2018 =1 0 51 p013| Conducted

supply Jan. 25, 2013 (THO1-KS)

Thermal Ten Billion TTC-B3S | TBN-960502 N/A Dec. 29, 2012 |31 20: 2013~ og 2013| Conducted

Chamber Jan. 25, 2013 (THO1-KS)

LTE Base Anritsu MT8820C  |6201074235 | LTE_FDD full band | Dec. 29, 2012 |°2" 202018 =1, g, 2013| Conducted

Station Jan. 25, 2013 (THO1-KS)

EMI Test R&S ESC 100534 9kHz~3GHz Nov. 08, 2012 Jan. 24, 2013 ~ Nov. 07, 2013 Radiation
Receiver Jan. 28, 2013 (03CHO01-KS)

~ Radiation

Spectrum R&S FSP30 100400 OkHz~30GHz | Jun. 01,2012 | 22420131 ¥ 31, 2013

Analyzer Jan. 28, 2013 (03CHO1-KS)

Bilog Antenna | SCHAFFNER | CBL6112D | 23182 25MHz~2GHz | Dec. 07,2012 | 30242013 ~Ipes g ppp3| Radiation
Jan. 28. 2013 (03CHO1-KS)

Double Ridge EMCO 3117 00075959 1GHz~18GHz Jan. 06, 2013 Jan. 24, 2013 ~ Jan. 05, 2014 Radiation
Horn Antenna Jan. 28, 2013 (03CHO01-KS)

Amplifier | com-power | PA-103A 161069 IMHZz-1GHz | Jun.o01, 2012|7224 2018 =)\, 31, 2013| Radiation
Jan. 28, 2013 (03CHO1-KS)

Amplifier Agilent 8449B  |3008A02370| 1GHz~26.5GHz | Dec. 29, 2012 |3 242013 =\ 0 og pp13| Radiation
Jan. 28,2013 (03CH01-KS)

SHF-EHF | Schwarzbeck | BBHA 9170 | 9170249 | 15GHz-40GHz | Nov. 23,2012 |J3M 242018~ 55 opy3| Radiation
Horn Jan. 28, 2013 (03CHO01-KS)

Loop Antenna R&S HFH2-72 | 860004/001 | OKHz~30MHz | Jul. 03,2012 |J8M-24.2013~1 4, o5 5914 | Radiation
Jan. 28, 2013 (03CHO1-KS)

Signal R&S SMR40 100455 10MHZ-40GHz | Dec. 29, 2012 |78M 242013 =15 o5 5013 Radiation

Generator Jan. 28, 2013 (03CHO01-KS)

LTE Base Anritsu MT8820C | 6201074235 | LTE_FDD full band | Dec. 29, 2012 | 92" 24 2013 =15 »g o13| Conducted

Station Jan. 28, 2013 (THO1-KS)

Bilog Antenna | Schaffner | CBL6111C 2726 30MHz ~ 1GHz | Oct. 06,2012 |3 232013~/ 5 o5 pp13| Radiation
Jan. 25, 2013 (03CHO7-HY)

Spectrum Rohde & FSP30 101067 OKHz ~ 30GHz Nov. 30, 2012 Jan. 23, 2013 ~ Nov. 29, 2013 Radiation
Analyzer Schwarz Jan. 25, 2013 (03CHO7-HY)

Double Ridge | ggcq 3117 00075962 | 1GHz ~18GHz | Aug. 22,2012 |JaM 23,2013 =15, 59 5013 Radiation
Horn Antenna Jan. 25, 2013 (03CHOQ7-HY)

Preamplifier |  Agilent 84498 |3008A02362| 1GHz ~ 26.5GHz | Dec. 01,2012 [J8M 23,2013 =I5, 30 5g13| Radiation
Jan. 25, 2013 (03CHO7-HY)

pre Amplifier | MITEQ | AMF7D-00101 09088 | 1GHz~18GHz | Mar 10,2012 |*2™ 232018 =1y 09, 2013| Radiation
1800-30-10P Jan. 25, 2013 (03CHO7-HY)

Pre Amplifier |COM-POWER| PA-103A 161241 10-1000MHz. | oy o7 go1p [I8M 23,2018 =1 ) o6 og13| Radiation

32dB.GAIN Jan. 25, 2013 (03CHO7-HY)
EMI Test Rohde & ESCI 7 100724 OkHz-7GHz | Sep. 03,2012 |3N23:2018 =\ ) 05 pop3| Radiation
Receiver Schwarz Jan. 25, 2013 (03CHQ7-HY)
SHF-EHF | SCHWARZBE | ooy o0 [BBHAOITO2| oo oo | so o po1p (980232013~ |o o0 o0 o]  Radiation
Horn Antenna CK 51 Jan. 25, 2013 (03CHO7-HY)
LTE Base R&S CMW500 123471 | 70MHz-3.3GHz | May 29,2012 |73 23,2013~y 25 2013| Radiation
Station Jan. 25, 2013 (03CHO7-HY)
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4 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 254
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 479
Confidence of 95%(U = 2Uc(y)) '
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Appendix A.Photographs of EUT

Please refer to Sporton report number EP311602 as below.
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